JOHN DEERE

Parts Catalog

WA-14 AND WA-17 TRACTORS

PC1144



WA-14 and WA-17 4-Wheel-Drive Tractors

11-10-3

SPECIFICATIONS

(Specifications and design subject to change without notice)

Performance. . . Maximum horsepower at 2,100 engine
rpm (factory observed)
Flywheel —WA-14: 225; WA-17: 280

Engine. . . Cummins 6-cylinder, variable-speed, valve-in-
head, 4-cycle Diesel
Model—WA-14: N855C; WA-17: NT855C
Bore and stroke—5-1/2 x 6 inches
Compression ratio—14.9 to 1
Governed speed, loaded—2,100 rpm
Operating speed range—1,500 to 2,100 rpm
Displacement—855 cu. in.
Lubrication system—Full-flow, full-pressure system, mi-
cronic paper element
Cooling system—100-gpm pressure system with thermo-
static heat control
Air cleaner—Dry type with restriction indicator

Capacities (U.S. Measures):
Fuel tank—120 gallons
Cooling system without heater—12-1/2 gallons
Hydraulic system—52 gallons
Steering reservoir—40 gallons

Transmission . . .Sliding-gear type with twin countershafts.
10 speeds forward, 2 reverse, air-assist range selector.

Clutch. . . Foot-operated, spring-loaded, two 14-inch dry
disks.

Hydraulics. . . Open-center system. Choice of 15-gpm en-
gine-driven pump and dual remote control or 35-gpm
power take-off-driven pump with either dual or triple re-
mote control. Couplers, cylinders and hoses are not in-
cluded.

Steering. . . Full power with two double-acting hydraulic
cylinders and 30-gpm hydraulic pump.

Brakes........... 4-wheel air brakes and parking brakes.

Rev. 7, Aug. 1969 litho in U.S.A,

Electric system. . .24-volt starting, 12-volt lights and ac-
cessories, two 12-volt batteries in series, charged by
alternator.

Drawbar..................... Swinging type with clevis.

Axles. . . 4-wheel planetary reductions in wheel hubs. Ex-
tra-heavy-duty axle is available for WA-17.

Tires....... WA-14: 18.4 x 34, 8-ply, R-1 duals
18.4 x 34, 8-ply, R-3 duals
23.1 x 30, 10-ply, R-1 singles
23.1 x 30, 10-ply, R-3 singles
23.1 x 30, 8-ply, R-1 duals
23.1 x 30, 8-ply, R-3 or R-2-O duals
WA-17: 28.5 x 26, 10-ply, R-1 singles
28.5 x 26, 10-ply, R-3 singles
23.1 x 30, 8-ply, R-1 duals
23.1 x 30, 8-ply, R-3 or R-2-O duals

Ground speeds, mph (1,500 to 2,100 engine rpm):

1st 1.837 - 1.92
2nd 1.75 - 2.45
3rd 2.71 - 3.10
4th 2.80 - 3.92
5th 3.42 - 4.84
6th 4.43 - 6.22
Tth 5.61- 7.88
8th 7.13 - 10.00
9th 8.90 - 12.50
10th 11.00 - 15.50
Rev. 1 1.78
Rev. 2 5.68
Dimensions WA-14 WA-17
Height without cab........ 8 ft. 3 in. 8 ft. 2 in.
Height withcab. ... ... .. 10 ft. 10 in. 10 ft. 9 in.
Width, over-all........... 8 ft. 8 in. 9 ft. 3 in.
Length, over-all........... 21 ft. 5 in. 21 ft. 5 in.
Wheelbase. . ............. 11 ft. 4 in. 11 ft. 8 in.
Clearance................ 1 ft. 7 in. 1 ft. 6 in.



Table of Contents

Air Cleaner
Air Compressor
Air Connections
Alternator
Aneroid Contra!

Bendix—\Vesti~z~ouse
Air Compr=ssor

Camsnaft

Camsraft Bushing
Cam Follgrer

Cam Folicv.er mousing
Correression mz-zase
Cornzcting "2z
Corrcsion Resister
Cover Plate

Crankcase Breather .
Crankshaft

Cylinder Block
Cylinder Head
Cylinder Liner .
Dipstick

Drive Pulley .
Exhaust Manifo

Fan

Fan Bracket .

Fan Guard

Fan Hub

Flywheel Housirg
Fiywheel Housing Support
Flywheel and Ring Gear
Front Engine Support
Fuel Filter

Fuet Gear Pump

Fuel Puncp Drive .

. 31-32-33

.38-39
.29-30
48

45

. 13-14-15

.24-25
36
.24-25
124-25
.24-25
.24-25
48
48
48

49

. 40-41-42

. 40—41-42

37

Fuel Pump Damper
Fuel Pump

Fuel Tubing

Gasket Sets

Gear Cover

Generator

Glow Plug

Hand Priming Pump
{rjector

Irstrument Panel
Irizke Manifold
_aricating Oil Fiizer
Lubricating Qil Friter (Remote)
L.bricating Oil Cooler
Lubricating Oil By-Pass
Lubricating Oit Pump
Main Bearing Shells

QOil Pan

Pistons

Piston Rings

Push Rods

Radiator

Rzar Cover

Rocker Lever Covers
Rocker Levers and Housings
Shutdown Valve
Starting Motor
Thermostat and Housing
Turbocharger
Vibration Damper
Voltage Regulator
Water Connections

Water Pump

. 40-41-42
. 40-41-42
44

48

5-7-8

48

. 13-14-15
.4
.4
12

28

o

a1
10-11
43

48

26

.34-35

48
26

23



O ONDO b WN =

ACCESSORY DRIVE PULLEY
AIR COMPRESSOR

AIR INTAKE MANIFOLD
CAM FOLLOWER and HOUSING
CAMSHAFT

CONNECTING ROD
CRANKCASE BREATHER
CRANKSHAFT and BEARINGS
CYLINDER BLOCK
CYLINDER HEAD

CYLINDER LINER

EXHAUST MANIFOLD
FLYWHEEL and HOUSING
FUEL PUMP

GEAR COVER

INJECTOR

LUBRICATING OIL COOLER
LUBRICATING OIL FILTER
LUBRICATING QIL PUMP
OotL PAN

PISTON and RINGS

PUSH RODS

REAR COVER

ROCKER HOUSING COVER
ROCKER HOUSING and LEVERS
THERMOSTAT HOUSING
VIBRATION DAMPER

WATER MANIFOLDS

WATER PUMP



Engine Application]

BIBICI[1{IPIP

T

ixl X

Remarks Piston Cooled

l@
.
®
4—e 35/ }@

B

35 28 26 21 0 5 161 42
i ~
85—

Part No. | Ref. Part No. | Ref.
Number Part Name Req. | No. Number Part Name ' Req. | No.
!
CYLINDER BLOCK i
AR-02162 Block, c\linder (180905) 1 1 BM-57272 Nozzle, piston cooling assembly i 6
BM-17153 Bushing, assembly, camshaft 1 $-102-A Capscrew (5/16-24 x 3/4"') 6] 35
100670 Bushing 1 2 153999 Nozzle 6| 26
157870 Bushing 6 3 148296 0" ring 6l 27
177734 Capscrew.. cylinder head 36 4 S-911-B Plug, pipe (1/8") 6t 28
S-114 Capscres.. water header cover 12 5 S-605 Lockwasher (5/16") 6f 36
105953 Capscrew . main bearing cap 14 6 146161 Washer 61 37
132019 Cover, . 3%er header 2 7
68585 Dowel, zam follower housing MOUNTING PARTS
1o block §) 8
37294 Dowel, 3in bearing 2 S-129 Capscrew (3/8-24 x 1') 2| 38
67211 Dowel, ~ain bearing cap S-190-C Capscrew {3/8-24 x 5/8") i 39
to block 2 o] 04790 Dowel, rear cover plate 21 40
£3445 Dowel, 7223 to block 6| 10] 132648 Flange, oil pan 1M
9226 Dowvel, . heel housing 1] 11 67963 Gasket, suction flange 1042
50408 Dawel, g23r cover 11 12} S-604 Lockwasher {3/8") 27 43
73653 Dawel, gear cover {Diamond) 11 13 18305C Liner, cylinder 6! 30
70089-1 Gasket, v zter header cover 2| 141 159380 Nameplate 1]
0427 Lockplats 141 15 156545 0’ ring 3] 44
S-600 Lockwasrzer, water header : 133029 Pipe, tubricating oil 3! 45
cover 121 16 183048 Ring, packing 6l 31
S-908 Plug, pipe 13/8") 6] 17] 183049 Ring, packing 6| 32
S-911-B Plug, pipe (1/8™) 41 18 183056 Seal, crevice 6| 33
S-966-E Plug, pipe (1) 81 19 S-2286 Screw, nameplate 6
69901 Plug, pipe 11/8") 5| 201 S-679 Washer (25/64"") 11 46
S-910-B Piug, pipe (1/4"} 3| 21
S-915-A Plug, pipe (1/2") 5| 22§ 143938 Shim, liner (.007"") A/R| 34
$-719 Plug, expansion 1| 23§ 143939 Shim, liner {.008"") A/R| 34
S-716 : Plug, expansion 11 24 143946 Shim, liner {,009"") A/RI 34
69699 Washer, o\ linder head 36| 25 143947 Shim, liner (.020"") A/R| 34
143948 Shim, liner (,031") ARl 34
143949 Shim, liner {.062") A/R] 34

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
1




Engine Application

BBICHj L HIP{P

XXXl 1X

Remarks  Non Piston Cooled

4$ 10 181 2

A\

Part No. | Ref. Part No. | Ref.
Number Part Name Req. | No. Number Part Name i Req. | No.
1
CYLINDER BLOCK MOUNTING PARTS i
AR-02160 Block, cylinder (180904) 1 1 S-129 Capscrew (3/8-24 x 1) | 21 36
BM-27253 Bushing assembly, camshaft 1 S-190-C Capscrew (3/8-24 x 5/8"") 1 37
100670 Bushing 1 2 67294 Dowel, thrust ring 21 38
157870 Bushing 6 3 132648 Flange, oil pan 14 39
177734 Capscrew, cylinder head 36 4 67963 Gasket, suction flange 11 40
S-118-A Capscrew {1/4-20 x 5/8") 12 S-604 Lockwasher (3/8") 2] M
S-114 Capscrew, water header cover 12 5 183050 Liner, cylinder 6] 30
105953 Capscrew, main bearing cap 14 6 159380 Nameplate 1
132019 Cover, water header 2 7 156545 “0" ring 3 42
68585 Dowel, cam follower housing 68910 0" ring 11 45
to block 6 8 69304 Plug, water by-pass 1 46
67211 Dowel, main bearing cap 133029 Pipe, lubricating oil 3! 43
to block 2 9 183048 Ring, packing 6| 31
68445 Dowel, head to block 61 10 183049 Ring, packing 6] 32
9226 Dowel, flyzwwheel housing 200 183056 Seal, crevice 6] 33
60408 Dowel, gear cover 1 12 S.2286 Screw, nameplate L6
70653 Dowel, gear cover (Diarmond) 1413 S-679 Washer (25/64) 11 44
70089-1 Gasket, water header cover 21 14 ’
9427 Lockplate 141 15 143938 Shim, liner {.007") A/R| 34
S-600 Lockwasher, water header 143939 Shim, liner {.008"") A/R| 34
cover 12 ] 16 143946 Shim, liner {.009"") A/R| 34
199067 Plug, pipe 1 143947 Shim, tiner {.020"") A/R| 34
$-908 Plug, pipe {3/8") 61 17 143948 Shim, liner {.031") A/R| 34
S-995 Plug, pipe (3/4"") 1| 45 143949 Shim, liner {.062") A/R| 34
S-911-B Plug, pipe (1/8") 1] 18
S-966-E Plug, pipe (1") 1119
S-901 Plug, pipe (1/4") 1
S-962 Plug, pipe (1" 21 35
69901 Plug, pipe (1/8") 61 20
S-910-B Plug, pipe (1/4") 2| 2
S-915-A Plug, pipe (1/2") 5| 22
S-719 Plug, expansion 1] 23
S-716 Plug, expansion 1] 24
69699 Washer, cylinder 36| 25

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
2




Engine Application]

BBI[CI[ 1 iIP[P
xixIx| "x
Remarks Variable Applications

Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name i Reg. | No.
1
CRANKSHAFT VIBRATION DAMPER '
All Applications Piston Cooled—B, B!, {P Application#
Non Piston Cooled—B, BI, Cl
AR-06062 Crankshaft assembly 1 Applications
196410 Crankshaft 1 1
142804 Gear, crankshaft 1 2 145789 Damper, vibration 11 14
9300-1 Key, gear 1 3 175183 Flange, crankshaft 11 15
S-911-B Plug, pipe {1/8") 6 4§ S-163-B Capscrew {1/2-20 x 1-1/8") 61 16
8M-28978 * Set, main bearing 1 S-608 Lockwasher (1/2") 6; 18
44387 Shell, main bearing
(No. 7, upper) 1 5 Piston Cooled—C! Applications
14388 Shell, main bearing
(No. 7, lov.er) 1 6 Same as above except:
34385 Shell, main bearing
! {No. 2, 4and 6, upper) 3 7 69952 Capscrew (1/2-20 x 2"') 6! 18
14386 . Shell, main vearing | 154918 Spacer, vibration damper 1. 2C
. (No. 2, 4 and 6, lower), 3 8 ;
14383 ! Shell, main bearing i
i (No. 1, 3and 5, upper) 3
44384 i Shell, main bearing
- (No. 1, 3and 5, lower) 3 10
157280 | Ring, thrust 4] 1
60575 " Dowel, ring 71 12
67294 ¢ Dowel, thrust ring 21 13
i
* Main bearings may be purchased
in .010”, .020"", and .040"
undersize.
MOUNTING PARTS
140410 Capscrew (3/4-16 x 1-3/4") 11 17
140411 Retainer 11 19

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

3




Engine Application
glBIcI 1P
xIxix] ix
Remarks  Ail Applications
10
12 n \
13
8
)
3
1 4 )
%A® >
. ZZ
4 I /
.
5 4 2
Part No. | Ref. Part i No. | Ref.
Number Part Name Regq. | No. Number Part Name “Req. | No.
CONNECTING ROD RINGS
BM-52474 Connecting rod assembly AR-05040 Ring set, piston (standard) i 6
(121579) . 6 ! 147670 Ring, compression 6 10
9195-3 Bolt,'conn'ectmg r.od 12 2 132880 Ring, compression L1 11
Hoenn | Codkpie o 51 3] 1eses0 | Ring, compression el 1
ockplate ] Ri . . i
69936 Nut 15 5 22560 ing, compression % 6 13
139620 * Shell, connecting rod bearing 12 6 ‘
PISTON E
AR-03530 Piston assembly 6 o
191970 Pin, piston 6 7 : i
147540 Piston 6| 8 f
61908 Ring, snap 6 9

Note:

Connecting rod bearing shells may be
purchased in .010", 020", .030"
and .040" oversize.

Piston and Piston Rings in .020",
030" and .040"" oversize are
available by special order only.

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

4




Engine Application|

B BTl 1 1IPLP
XIXiXi ‘X
Remarks Variable Applications

Part No. | Ref. Part No. | Ref.
Number Part Name Req. | No. Number Part Name Reg. | No.
REAR COVER CAMSHAFT
All Applications Piston Cooled
B, BI, Cl, IP Applications
123982 Cover, rear 1 1
S-120-A Capscrew (3/8-24 x 7/8'") 6 2 14345C Camshaft 1 8
S-165 Capscrew (3/8-24 x 1-1/2") 2 3 156226 Gear, camshaft 1 9
40662-A Gasket (.0G3") A/R 5 69550 Key, gear 11 10
S-604 Lockwasher (3/8"') 8 6 S-911-B Plug, pipe (1/8") 21 1
189652 . Seal, rear oil 1 7 9235-1 Washer, thrust 11 12
Non Piston Cooled
8, BI, Cl Applications
Same as above except:
129860 Camshaft 1 8
109072 Gear, camshaft 1 9
68193 Plug, pipe (1/8") 1 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

5




Engine Application

B{BI|CI 1 [IP|P

XiX X

Remarks  Piston Cooled

21\
]6\ ®
Part No. | Ref. Part
Number Part Name Reg. | No. Number Part Name
GEAR CASE COVER

S-112 Capscrew {3/8-16 x 1) 3 1

S-119:C Capscrew (7/16-20 x 3-1/4™) 1 2

S-196-A Capscrew (7/16-20 x 2-3/4™) 3 3

100915 Capscrew (7/16-20 x 2') 13 4

AR-00393 Cover, gear case (174320) 1 5

68226-1 Bushing, trunnion 1] 21

132770 Bushing 1 6

60408 Dowel 1 7

70653 i owel 1 8

134276 i Gasket, gear cover 119

S-604 i Lockwasher (3/8") 3: 10

S-610 " Lockwasher (7/16") 171 11

65260 Packing 1, 12

S-908 © Plug, pipe (3/8") 31 13

69901 " Plug, pipe (1/8") 1) 14

149488 Seal, oil T, 15

176927 Seal, crankshaft oil 11 16

186573 Shim, insert 1017

65269-A " Shim ARy 17

65259-B © Shim A/R1 17

65259-C ' Shim A/R: 17

150002 Support 1 18

S-602 " \Vasher, plain (13/32") 31 19

S-622 ¢ \Vasher, plain (15/32") 17: 20 »
i i
! i
l 1
| |
; |
| |
1 |

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
6




Engine Application|

BiBIiCI I {IP|P

X

Remarks  Piston Cooted

Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name Req. | No.

GEAR CASE COVER

S-112 Capscrew {3/8-16 x 1) 3 1
S-131-C Capscrew (7/16-20 x 2-1/2"') 5 2
100915 Capscrew (7/16-20 x 2) 12 3
BM-79818 Cover, gear case (161199} 1 4
68226-1 Bushing, trunnion 1 6
132770 Bushing 1 5
60408 Dowel 1 7
70653 Dowel 1 8
134276 Gasket, gear cover 1 9
S-604 Lockwasher (3/8") 3§ 18
S-610 Lockwasher {(7/16") 171 19
65260 Packing 11 10
S-908 Plug, pipe (3/8") 3] 11
69901 Plug, pipe (1/8") 2| 12
149488 Seal, oil 1113
176927 . Seal, crarkshaft oil 1] 14 ;
185573 Shim, insert (.025") 1 15 :
68259-A Shim (.013") AR | 15
65259-8 Shim (.005") A/R | 15
65259-C Shim (.002") AR {15
150002 Support, crankshaft 11 16
S-602 Washer, plain (13/32") 3 17

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
7



Engine Application

BI[CI L {IP( P

x[xix] |

Remarks  Non Piston Cooled

Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name ! Req. | No.

GEAR CASE COVER :

S-112 Capscrew {3/8-16 x 1"') 2 1 ;

100915 Capscrew (7/16-20 x 2") 15 2 !

S-196-A Capscrew (7/16-20 x 2-3/4") 1 3

S-127-A Caoscrew {7/16-20 x 3') 1 4

BM-70398 Cover, gear case (137164) 1 5 !

68226-1 3ushing, trunnion 1 ;

132770 Bushing 1 6

60408 Doweel 1 7

70653 Dowel 1 8 i

121934 Gasket, gear cover 1 9 '

S-604 Lackwasher (3/8") 21 10

S$-610 Lockwashker (7/16") 171 11

67270 Packing 1112

138988 Plate, camshaft thrust 1] 13

$-908 Plug. pipe '3/8") 1114

$69901 Plug, pipe 11/87) 1115 _

149488 Seaal. oil 11 16 .

176927 . Seal, crankshaft oil 1] 19

185574 ' Shim, insert (.025") 11 17 |

68192-A i Shim (.010") AR 17 ,

63192-8 1 Shim (.005") AR | 17 ;

68192-C ' Shim (.002") AR 17 !

S-602 ' Washer, plain {13/32") 2 .

S-622 \Washer, plain (15/32") 171 18 .

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED




Engine Application

B BLCILIIPIP

xIxIx} x|

Remarks  Variable Applications

Part No. | Ref. Part No. { Retf.
Kumber Part Name Req. | No. Number Part Name Reg. | No.
CYLINDER HEAD MOUNTING PARTS
Piston Cooled All Applications |
8, Bt, Cl, IP Applications
177734 Capscrew, head to block
BM-65359 Head, cyi ~der (135541) 3 1 {11/16-16 x 6-3/8") 36| 16
128879 Guide, vai.e spring 24 2 123416 Crosshead, valve 12 17
127554 Half-coliet. valve 43 3 AR-02885 Gasket, cylinder head
143907 Spring, vaive 24 4 (129978} 3f 19
145701 Valve, irzz<e and exhaust 24 5 193949 Grommet, water 241 20
BM-65994 Head, cyi:~der, assembly S-273 Nut (3/8") 12) 22
(135541 ‘255 valves) 3 147389 Screw, crosshead adjusting 12| 23
174213 Guide, van 2 stem 24 ¢) 53699 Washer, cylinder head 36] 24
172034 Guide, vai. 2 spring 24 7 |
123558 Guide, cr-sshead valve 12 8 147100 Crossover, fue! assembly 21 25
127930 Insert, vz 2 seat 24 9 70772 Capscrew, springtite 4] 26
70459 Plug, fuse 3| 1 131026 Q" ring 8f 27
S-965-E Plug, pipe - 1/16") 30 1 : i
S-962 Plug, pipe: 1) 61 12 |
S-911-8 Plug, pipe 11/8") 121 13
S-995 Plug, pipe {3/4") 18| 14
147056 Sleeve, ir zctor 6| 15
Piston Cooled—B Applications
(2100 R.P.M.)
Non Piston Cooled—
B, Bi, C! Applications
Same as acove except:
BM-65356 Head, cylinder
(135541) 3 1
135957 Valve, inta<e 12 5

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

9



10



Engine Application

BIBICH I ]IPP
X Xi X[ X
Remarks Variable Applications
Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name Rea. | No.
ROCKER LEVERS BREATHER
All Applications 250729 Breather, crankcase, assembly 1 3
105021 Baffle 11 27
AR-03315 Housing rocker lever assembly 3 122133 Body 11 28
AR-03312 Housing, rocker lever 3 S-167-A Capscrew, cover to body 3| 29
194525 Housing 3| 1 122136 Cover 11 30
175830 Plug, expansion 6] 2 122135 Gasket 1 3
62229 Plug vent 3] 3 S-600 Lockwasher (1/4"") 3] 32
168319 Screw, rocker lever shaft 3] 4 105019 Screen 41 33
BM-68740 Shaft, rocker lever (140297) 31 5 S-115 Capscrew (5/16'"-18 x 7/8") 21 34
161825 Plug, shaft 6. 6] S181-B Capscrew (3/8"-16 x 1/2") 1
BM-95148 Lever, valve 3 69911-A Clamp, tube 1]
BM-95143 Lever and bushing (168804) 3: 12 § S-604 Lockwasher {3/8"") 11 35
140330 Bushing 37 3] S-605 Lockwasher (5/16") 2
S-212 ! Nut, adjusting 31 97 109489 Support, tube 1
168306 . Screw, adjusting 3. 10 127415 Tube, breather vent 1, 36
AR-02308 : Lever, injector 3 ;
AR-02307 Lever and bushing (190253) 6 14 IP Application
169353 Bushing 8 13
186956 Socket, injector 6 ! Same as piston cooled B
S-212 Nut g 9 application except:
168306 Screw, adjusting 5 10
B8:M-95149 Lever, valve 3 114307 Bracket, tube clip 1
8M-95142 Lever and bushing (168802) 3 sS4 Capscrew (1/4"'-20 x 3/4") 1
140330 Bushing e 5 ¥ S-128 Capscrew (3/87-24 x 1) 1
S-212 Nut 3 9] S205 Nut (3/8"-24) 1
168306 . Screw, adjusting 3.10 ] 120919 Tube, breather vent 1
BM-95159  ° Lever, valve 3 70704 Washer, plain (1/4") 1,37
BM-95158 | Lever and bushing {168805) 3.7
140330 ! Bushing 3 8
S-212 . Nut 3 9 j
168306 ! Screw, adjusting 3 10
BM-05160 i Lever, valve 3
BM-95157 , Lever and bushing (168803} 3,13
140330 . Bushing 3. 8 i
S-212 i Nut 3 9 ;
168306 . Screw, adjusting 3110 :
‘B, BI, Cl Applications i
Piston Cooled i
‘B, BI, C1 Appiications :
: Non Piston Cooled ‘
176914 | Bracket, lifting 1
170226 ! Bracket, lifting ]
' Cap. oil filler {less chain) 125
107981 Cap, oil filler {with chain) 1 ‘
120516 Capscrew, bracket 3
150858 Capscrew, housing 12 I
S-137 Capscrew, cover {3/8"-16 x 2") g 2 ‘
S-112 Capscrew, cover (3/87-16 x 1") 6 22 £
S-118-A Capscrew, heat shield ‘ ;
(1/4"-20 x 5/8") 4 !
149628 Cover {center) (less heat shield) 1 .18
149768 Cover {center) {with heat shield) 1119
150326 Cover {front) 1 i
150327 Cover (rear) 1120
149651 Gasket, cover 3123
187589 Gasket, housing to head 3126
S-600 Lockwasher, heat shield (1/4") 4
S-604 Lockwasher (3/8") 15 1 24
S-608 Lockwasher (1/27) 8
151127 Shield, heat 1
$-602 Washer, plain (13/32"") 15 1 25
158208 Washer, housing to head 12
193213 Gasket . 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

u




Engine Application

BiBICI| 1{IP|P

XXX X

Remarks  Variable Applications

19
14
18 N QL——y
15\“?‘. [ g8 S
—Q 13
Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name i Reg. | No.
T
i
CAM FOLLOWERS All Applications '
Piston Cooled MOUNTING PARTS |
B, B, Cl, IP Applications
S-129 Capscrew (3/8-24 x 1) 181 15
BM-67009 Housing, cam follower, assembly 3 9228 Dowel 2
138808 Housing, cam follower 3 1} 68585 Dowel, housing to block 6! 16
175831 Plug, expansion 0 2F 120819 Gasket (.026"") A/RT 17
69736 Screvy, shaft 6 3) 9266-A Gasket A/RY 17
42443 Shaft, cam follower 5 4% S-604 Lockwasher (3/8") 18¢ 18
B\-37621 Cam follov.er, injector 8] S-502 Washer, plain (13/32°" 181 19
BM-37496 Cam follower and bushing |
(108159} 6 5 i PUSH TUBES {
118377 Busiung 6 §) i
107738 Insert, cam fallover 8 78 BM-47778 Tube assembly, intaks and 3
68512 Pin, r er € 3 exhaust 12: 20
118939 Pin, rolf 0 af BM-47779 Tube assembly, injector 61 21
7348-2 Rotier G6) 10 : :
BM-37634 Car follover, intake 30 NOTE: Engines using Compression
- exhaust 12 Release !
BM-37633 Car Tollov.er and busiing i
(120543) 121 11
118378 Bushing 120 120 ADD:
107738 Insert, cam follower 12 7
68513 Pin, roller 12| 13] gMm-47777 Tube, push )
118939 Pin, roll 12 9 !
9260-1 Roller 12 14 OMIT:
Non Piston Cooled BM-47778 Tube, push 6
B, BI, Cl Applications
Same as Piston Cooled application 2\gept:
BM-37625 Housing, cam follower, assembly 3
44035 Housing, cam follower 3 ]

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
12



Engine Application|

BiBIICH | [IPIP
X! X X
Remarks  Piston Cooled

Part No. | Ref. Part | No. | Ret.
Number Part Name Req. | No. Number Part Name - Req. | No.
gIL PAN DIPSTICK BRACKET ’
B Application B, Bl Applications |
132514 Pan, oil 1 1 131998 Bracket, dipstick 1 19
70349 Capscrew, pan 1c clock S-112 Capscrew {3/8-16 x 1) 45 20
(7/16-20 x 1-3/8"": 28 2 65274 Gasket 11 21
105574 Capscrew. pan 1o rear cover 101368 Gauge, dipstick 11 22
(5/16-24 x 2-1/4" 4 3 S-604 Lockwasher {3/8") 4| 23
108707 Capscrew 13/8-16 « 1-1,2") 4 4 S-915-A Plug, pipe (1/2) PA/R
185804 Capscrev,, pan to gear cover 4 5 101814 Tube, dipstick 11 25
187059 Flange, cil sucticn 2 [§)
5083 Gasket, cil pan 1 7 iP Application
37946 Gasket, drain plug 1 3
87963 Gasket 2 a Same s above except:
HS1602206MS ! Hose, lubricating 2l 1 !
HS51602946MS: Hose, lubricating ol 1 15590 Bracket, oil filler 128
S-604 " Lockwasher (3/8 4 ¢ 0 101322 Cap, oil filler T o7
S-305 Lockwasher {5/1¢") 51 11 101264 Tube, oil filler Tpo28
5810 Lockwasher (7/187} 34| 12 |
S-915-A Plug, pipe (1/2) 2] 13
110907 Plug, drain 1 14
20622 Screen, lubricating oil plate 2|15
S-1354 Screw, plate to screen 3| 16
S-602 Washer, plain {13/32") 4
S-622 Washer, glain (12:327) 34 | 17
S-626 Washer, olain {11.327) 4|18
Bl, IP Applications
Same as above except:
132515 Pan, oil 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

13




Engine Application

B{BICI| 1 [IP|P
XiX
Remarks  Non Piston Cooled

Part No. | Ret. Part | No. | Ref.
Number Part Name Req. | No. Number Part Name : Req. | No.
0IL PAN DIPSTICK BRACKET :
1
B Applications B Application
152411 Pan, oil 1 1 131998 Bracket, dipstick 1] 24
S-120 Capscrew {3/8-16 x 1-3/4") 2 2 168649 Dipstick 11 28
70349 Capscrew (7/16-10 x 1-3/8"), S-112 Capscrew (3/8-16 x 1) 47 26
pan to bicok 28 3| 65274 Gasket 127
185804 Capscrew (7/16-14 x 1-3/8"") 4 51 S804 Lockwasher {3/8"") al 11
105574 Capscrew {5/16-24 x 2-1/4"), S-915-A Plug, pipe (1/2") A/R
pan to rear cover 41 6] 101814 Tube, dipstick 11 28
179688 Flange, oil suction 1 7
5083 Gasket, oil pan 1] 10 Bl Application
157551 Gasket, suction flange 1 8 |
67946 Gasket, drain plug 1 9 Same as above except: i
HS1602506MY  Hoese, lubricating oil 1 i
S-504 Lockwaster (3/8") 2] 1t 101368 Dipstick 1, 25
S-610 Lockwasher (7/16") 341 13 :
S-605 Lockwasher (6/16") 1112 !
S-995 Plug, pipe {3/4"") 11 14 i
110907 Plug, drain 1115
S-915-A Plug, pipe (1/2") 41 16
S-908 Plug, pipe (3/8") 1117
20622 Screen, suction plate 1118 i
S-13564 Screw 41 19 ]
S-602 Washer, plain (13/32") 2
S-622 Washer, plain (15/32" 34| 20
S-626 Washer, plain (11/32") 41 21
81 Application
Same as above except:
116895 Pan, oil 1 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

14




Engine Application

BIBIICI ) |IP|P
X
Remarks  Variable Applications

1

-

Part No. | Ref. Part ! No. | Ref.
Number Part Name Reg. | No. Number Part Name ! Req. | No.
0IL PAN DIPSTICK :
Piston Cooled Piston Cooled, Non Piston Cooled
139745 Pan, oit " 2O 131998 Bracket, dipstick 1
129569 Aerator, oil pan ) . 1 N 5112 Capscrew (3/8-16 x 17) 4
S-102 Capscrew (5-1/16"-18 x 1) 3 3 65274 Gasket ]
S-118-A Capscraw (1/4-20 x 5/8"') 12 A 154035 Gauge, dipstick 1
137 Capscrew, flange 4 91 s604 Lockwasher (3/8") 4
70349 Capscrew {7/16-20 x 1-3/8"), S915.A Plug, pipe (1/2") A/R
pan tc block . 8o 101814 Tube, dipstick 1
185804 Capscrew (7/16-14 x 1-3/8"),
pan to gear cover 4 7
105574 Capscraw (5/16-24 x 2-1/4""), LUBRICATING OIL HOSE
pan to rear cover 4 8 .
108707 Capscraw (3/8-16 x 1-1/2") 2 Piston Cooled
187059 Flange. !ubricating oil 2 9
5083 Gaske: il pan 1 67944 Adapter, hose ?
67963 Gasket, 'ubricating oif flange 2| 11} S9158 Bushing 4
110453 Gasket zerator 1 12] 812! Clamp, hose )
121379 Gaske:. zaffle plate 11 13| ©679%0 Clip, hose 2
68908-A Lockpizte, capscrew 120 14] S:987 d Elbow .
S-600 Lockwasner (1/4") 12| 15] HS1603146M§  Hose >
S-604 Lockwasher (3/8") 4| 1) HS1602406M3  Hose 1
3605 Lockwasner (5/16") 71 171 HS1603906M3  Hose e !
S-610 Lockwasher (7/16") 34! 18] S-600 Lockwasher (1/47) 2
121378 Plate, naffle 1] 21] S939B Nipple 5
5-962 Plug, gice (1) 122 S28 Nut 5
5-924 Plug, pice (1/2") 2| 23] $1315 Screw
$-995 Plug, pice {3/4") 1 24 .
20622 Screen, !ubricating oil plate 2] 25 Non Piston Cooled
110454 Screen, il pan 11 26
S-1354 Screw 12 27 Same as above except:
$-602 Washer, ciain {13/32" 4 ]
S-622 Washer, clain 215/32"; 34| 28] S-181-8 Capscrew {3/8-16 x 1/2"") 1
$-626 Washer, clain (11/32") al 29 }?gzg? gfpscre;v (7/16-20 x 1-1/2") }
amp, hose
. HS1602506M3  Hose 1
Non Piston Cooled HS1603406M4 Hose ,”
- . S-604 Lockwasher {3/8"') 1
Same as 3bove except:
121377 Pan, oil 1 68038 Support, hose 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

15




Engine Application]

BIBI[CI 1 ]IP]P
xIxIx] Ix!
Remarks  Variable Applications
Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name i Req. | No.
1
1
LUBRICATING OIL FILTER B, B! Applications i
Non Piston Cooled :
Piston Cooled B, Bi, Ci, IP Applications |
Non-Piston Cooled Cl Appiications AR-01058 Filter, lubricating oil, assembly 1
LF-518 Cartridge (paper) i 1
BM-94090 Fitter, lubricating oil, assembly 1 163514 Seal, cartridge 21 12
LF-516 Cartridge (paper) 1 1 173368 Seal, shell to filter head 1 2
153514 Seal, cartridge 1112 179599 Shell and bolt 1
153528 Seal, shell to filter head 1 2 179600 Bolt 1 4
165286 Shetl and bolt 1 8265 Gasket, copper 1 5
153516 Sheli (153513) 1 3 S-901 Plug, drain 1 6
153517 Bolt 1 4 $-16245 Ring, snap 1 7
8265 Gasket, copper 1 5 163518 Seal, bolt 1 8
69901 Plug, pipe 11/8") 1 6 173313 Shell 1 3
S-16245 i Rina. snap 1 7 173176 Spring, cartridge 1 9
153518 i Seal bolt 1 8 153521 Support, cartridge 110
153519 . Spring, cariridge 1 9 153520 I Washer, bolt (R
153521 Support, cartridge 1 110 |
153520 Washer, bolt T in NOTE: For remote mounted

lubricating oil filter see
page 51.

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

16




Engine Application

BiBLCI 1 [IP P

XIXIXi (X,

Remarks Variable Applications

No. ! Ref.

Part No. | Ref. Part
Number Part Name Reg. | No. Number Part Name Reg. | No.
BY-PASS FILTER
Piston Cooled - Non Piston Cooled !

159708 Filter, lubricating oil 1 ;
145664 Bracket, mounting 2 1 |
70188 Capscrew, bracket 8 2 i
70223 Capscrew, ccupling haif 2 3 i
LF-750 Cartridge 1] 4 .
150038 Coupling half with nuts 1 5 ;
150039 Coupling half, cover 1 6

159667 Cover 1 7

70189 Lockwasher, pracket 8 8

70194 Lockwasher, coupling half 2 9 i
70299 Nut, bracket 81 10 !
164159 Q" ring  cover 111 '
S-908 Plug, cover 17 12

145665 Strap, mourting 2113

252057 Shell, filter 1114

157162 Decal, filter 1

S-908 Plug, drain 1115

252138 Support, upper 1

116029 0" ring, support 1116

131911 Orifice, plug 1 17 '
150037 Spring, hold down 1118 :
252055 Support, upper 1119 ;

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

17




Engine Apphication

B BICIIIIP

P

X XIX{ 1

Remarks  Piston Cooled

Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name Reg. | No.
LUBRICATING OIL COOLER MOUNTING PARTS
B, BI, Cl, IP Applications S-103-D Capscrew, support to block
! (3/87-16 % 1 1/4") 3 4
BA\-68628 Cooler assembly, lubricating oil i 5-163 Capscraw (3/8-16 x 3 1/4") 2 13
S-103D Capscrew, cover and support to ! S-115 Capscrew (5/16'-18 x 7/8"") z
housing (3/8"-16 x 1 1/4") 12 11 5145 Capscrew {1/27-13 x 1 1/4") 2. 18
170596 Cover, oil cooler 1, 2 S-112 Capscrew, connection 1o cover
142608 Etement, cooler 1 3 (3/8"-16 x 1") 217
146310 Gasket, support to housing 1.4 43828-B Clamp, hose Z 18
146309 Gasket, cover to housing 1 5 44028 Connection, water inlet 119
146306 Housing, cooler 1 6 63645 Elbow i
S-604 Lockwasher {3/8") 12 7 121779 Gasket, cooler support 1o block 1020
$-908 Plug, pipe (3/8") 21 91 9271 Gasket, water connection 2
$-995 Plug, pipe (3/4") 3110} 63495 Hose, water by-pass 1,022
187777 Ring, sealing 2 S-604 Lockwasher (3/8") 7 23
63322 Spacer 1 S-605 Lockwasher {5/16"") 2
180565 Support, lubricating oil cooler 1113 S-608 L ockwasher {1/2') 2 25
43463-A "Q" ring, water by-pass tube 126
142631 Support 127
146311 Tube, water by-pass 1, 28

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

18




Engine Application

BIBICI ) |IP|P

XIXiX

Remarks  Non Piston Cooled

Ref.
No.

Part No. | Ref. Part
Number Part Name Req. | No. Number Part Name

LUBRICATING OIL COOLER

—rmmf

AR-00875 Cooler assembly, lubricating oil 1

110848 Element, cooler 1 1
183753 Housing 1 2
148293 “0" ring 2 3
S-910-B Plug, pipe (1/4") 1 4
110827 Retainer, O’ ring 1 5

MOUNTING PARTS

S-103-D Capscrew (3/8"-16 x 1 1/4") 5 6
43828-8 Clamp, hose 4 8
121779 Gasket 1 7
63495 Hose 2 9
S-604 Lockwasher (3/8") 5110
21133 Pipe, water by-pass 11N

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
19



Engine Application]

B|BILCI{ | {IP P

XiXiXl X

Remarks Variable Applications

Part No. | Ref. Part | No. | Ret.
Number Part Name Reg. | No. Number Part Name i Reg. | No.
—
LUBRICATING OIL PUMP *
Piston Cooled |
B, BL, Cl, IP Applications V
BM-94088 Pump, oil, assembly 1 164164 Shaft, drive 11 28
151917 Body, inner 1 1 68274 spring, by-pass valve 11 29
BM-66816 Body and bushing {(164163) 1 2 126304 Y oke, retaining 11 30
68586 Bushing 2 3 134736 Q" ring 1) 23
S-109 Capscrew (3/8-16 x 7/8") 1 4 185696 Tube, piston-cooling oil 11 31
S$-130-A Capscrew i3/8°-16 x 5 1/4") 3 5 ;
S-169-A Capscrew {3/87-16 x 4 1/2') 2 6] Non Piston Cooled
S-199-A Capscrew {3/8"-16 x 4"} 1 Cl Applications
S-196-A Capscrew (7/16"-20 x 2 3/4") 1
101662 Capscrew (5/16-18 x 4 1/2") 2 Same as above except: :
69519 Dowel 20 7 T
151911 Gasket, housing 2 8 BM-24082 Pump, oil assembly P
BM-20443 Gear and tushing (68589) 1 9 BM-656076 Body and bushing (164162) S
68586 Bushing 2110 : ‘
BM-63818 Gear and bushing (133827) 11 1 : |
68586 Bushing 2412 All Applications : :
68588 Gear, impeller drive 2113 i
133855 Gear, main drive 1] 14 MOUNTING PARTS
BM-94081 Head, filter 1 |
163525 Disc, by-pass 1] 15F S101-A Capscrew (7/167-20 x 1"} L2
153526 Seat, by-pass 1] 161 69960 Capscrew, hex head ool
2511562 Spring 1] 171 169657 Capscrew, hex head 1
B8M-94080 Head, filter (169651) 1 18 S-103-D Capscrew (3/8”-16 x 1 1/4") 2 32
68586 Bushing 11191 134284 Flange, scavenger pump 11 33
S-604 Lockwasher (3/8") 6| 20§ 134285 Gasket, flange to body 1| 34
S-605 LLockwasher {5/16"") 21 2 121907 Gasket, pump to block 11 35
109319 Lockplate 1 22} s604 Lockwasher (3/8") 20 36
127558 Plunger, regulator 11 24 S-610 Lockwasher (7/16") 5
134596 Plug, by-pass valve 11 25
S-995 Plug, pipe (3/4"") 2| 26
S-908 Plug, pipe (3/8") 1
133848 Shaft, idler 11 27

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
20




Engine Application]

BICI 1P P

X[ xi

Remarks  Non Piston Cooled

1 24 14 3

e 2
4/%&3 \ %%/ 17 23 29 25 26 21 8

0 %/ \ \ y—1
o =, "
\ .
]
N
02
-
O\\
2
]918
. T
Part No. | Ref. Part i No. @ Ref.
Number Part Name Reg. | No. Number Part Name “Reg.  No.
T i
LUBRICATING OIL PUMP LUBRICATING OIL PUMP !
[Standard Horizontal] : :
Same as Standard Horizontal ; :
AR-01059 P.mp, tubrizating il 1 Model except: . '
AR-31017 Bady ara T.shing 1173160) 1 1
68286 3ushing 2 24 OMIT:
191772 Caoscrew 5 3
S-109 i Capscrew 2 3-16x &/8") 1 4§ AR-01059 Pump, lubricatina oil :
BM-20443 i Gear, idler £3589) 1 5 182609 Capscrew 2 3
68536 ¢ Bushing 2 2 AR-01018 Head, filter (173162) S0
69579 © Donel 1 6] 153525 Disc, by-pass oo
1731451 Gasket 1 7 251152 Spring, by-pass 12
68558 Gaar, driv: 1 g 173163 Plate ST 24
122988 Gear, mair zrve 1 9
AR-01018 =e3d, fitter 173162) 1 10 MOUNTING PARTS
(8536 3.shi 1 z
153325 i Tt 182616 Capsorew BECIe
251152 Spr g, 1 2
100319 Lackplate 11 13) ADD:
S-604 Lockwashsr + 3/8" 51 14 ;
173163 Plate 1} 241 AR-02457 Pumo, lubricating oil !
S-a08 Plug. pipe 23" 11 15 S$-172-8 Capscrew {3/8-16 x 1-1/8") Y
S-Q15 Plug. nipe 3'3™) 11 23 189699 Capscrew {3/8-16 x 2} Loy 32
134596 © Pluq, by-pzss valve 11 16 AR-01556 Cover and bushing {188860) Pt 33
127558 ' Plurger 1117 !
126284 © Shaft. drive 1118 MOUNTING PARTS ;
126289 . Shaft, idler 11 19 i
68274  Sprirg, by-cassva've 11 201 69406 Capscrew {7/16-20 x 4") b2 34
126304 Yoke 21 S-101-A Capscrew (7/16-20 x 17} 35
S-127 Capscrew (7/16-20 x 3') 136
MOUNTING PARTS '
Note: For remote-mounted filter
S-101-A Capscrew (7 16-20x 1) 11 25 arrangement, see page 51. ‘
S-127.A Capscrew (T 16:20-3") 31 26 '
S183-A Capscrew (= 1620 x 2-1/2") 1| 27 ’
121907 Gasket, puro to tlaock 11 28
S-610 tockw asher 7/16 ) 5§ 29 l l

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
0




Engine Application

gIBICI[ Y PP

Ix

Remarks  Piston Cooled

‘9\°/
2]\
2
Part No. | Ref. Part No. | Ref.
Number Part Name Req. | No. Number Part Name Reg. | No.

SCAVENGER PUMP MOUNTING PARTS |
BN\-66130 Pump, double scavenger 1 134963 Capscrew, pump to gear cover 1
139267 Adapter 1 1 120688 Capscrew, pump to gear cover 21 19
BM-64811 Body and bushing (133834) 11 2] s163 Capscrew, pump to gear cover 3] 20
133835 Bushing, shaft 1 31 5120 Capscrew, pump to gear cover 1 21
BM-66128 Cover and bushing (133843} 1 4 S-172-B Capscrew, pump to gear cover 1 22
113126 Bushing, shaft 1 51 133831 Gasket, pump to gear cover 14 23
S-103D Capscrew, flange 71 71 s604 Lockwasher (3/8"), pump to
7613 Dowel, drive adapter 2 8 gear cover 51 24
144706 Flange, scavenger pump drive 1 S-610 Lockwasher (7/16"") 3
134284 Flange, suction 2 9
133844 Gasket, cover to body 1110
134285 Gasket, flange 21N
BAM-64809 Gear and tushing, idler (133841) 2112
113126 Bushing, shaft 4 113
133837 Gear, impeller drive 114
S-604 Lockwasher (3/8"'0, cover to

body 7115
S-911-B Plug, pipe (1/8") 1116
133836 Shaft, drive 1117
133839 Shaft, idler 2118

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
22




Engine Apphication

BICI Y IP|P

xixi x

>

Remarks All Applications

2
10
s
Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name Reg. | No.

WATER PUMP and PULLEY

AR-04284 Pump, \w31er 1

154966 Pulley 1 ! i
AR-04223 Pump, voater iless culley) Lo

115518 Bearing, Tall P2 z

196845 Body, water pump 1 3

BM-71656 Impeller 1122295) 1 c

143913 Film. berdirz 17

185616 i Filter, dust 1

135079 ' Seat, ceramic 1 £

191175 Fitting, relief 1 g

S-2268 Fitting, grease 1 4

112302 Ring, snap 1 e]

$-16255 Ring, snap 1116

170895 | Seal, wwater pump 1 11

199410 - Shaft, water pump 1 12

196844 . Spacer 1 13 !

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
23




Engine Application

BIBHCH 1IIP|P

Xi XX

Remarks

Non Piston Cooled
Piston Cooled

! o
30 G’fﬁﬁ \
£ 7
: 14
\ S 12
§/® 13
e AN \
8
\ 6 9
Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name Reg. | No.
FAN HUB FAN BRACKET
BM-72946 Fan hub, assembly 1 132150 Bracket, fan 1l 16
147209 Spacer, fan pilot 1 1 105831 Capscrew, bracket to support 6| 17
S-137 Capscrew (3/8-16 x 2"} 6 2 S-145 Capscrew, bracket support
S-604 Lockwasher (3/8"") 6 3 (172713 x 1.1/47) 21 18
BM-72337 Fan hub, assembly (less spacer) 1 S-165 Capscrew, water pump support
143116 Bearing, ball 1 4 (3/8-24 x 1 1/2") 21 19
116759 Bearing, ball 1 5 130240 Gasket, pump to support 11 20
143108 Gasket, spacer 10 hub 1 6 130226 Gasket, support to block 1{ 21
67532 Nut, Marsden 1 7 S-604 Lockwwasher (3/8") 8i 22
146650 " Nut, huglock 1 8 S-608 Lockwasher (1/2") 21 23
S-510 Pin, cotter 1 9 66912-1A Screw, adjusting 11 24
S-911-B Plug, pipe {1/8") 2110 131622 Support, fan bracket 11 25
1466656 Pulley 1 11 130227 Support, water pump 1] 26
106276 Seal, ol 1112] S670 ! Washer, plain (17/32") 31 27
116649 . Shaft 113
87526 ¢ Washer, clamping 2114 ~ ACCESSORY DRIVE PULLEY
146651 ! Washer, cone-clamping 1115 :
AR-5065 ! Pulley, drive { 190399} 11 28
190397 . Sleeve, pulley 11 29
191517 . Nut, pulley 1} 30
BELTS 194380 . Washer, plain 1] 31
134809 Belt, V' fan drive 2
200328 Belt, "V"' 1
]
|
i
|

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
24




Engine Application

BIBHCH 1{IP

P

X

Remarks P

Non Piston Cooled

iston Cooled

: T
Part No. | Ref. Part - No. ! Ref.
Number Part Name Reg. | No. Number Part Name Req. ~ No.
FAN HUB FAN BRACKET
BM-72981 Hub, fan 1 70173 Bracket, radiator support N )
108707 Capscrew (2 277-16 x 1-1/2"7) 6 1 132150 Bracket, fan A
67547 Gasket 1 2 105831 Capscrew, bracket to support P66 20
S-604 Lockwasher Z/8"% 6 3] S-165 Capscrew (3/8"-24 x 1-1/2") P12
S-223 Nut 6 4§ S-176 Capscrew {1/2-13 x 6"} L2, 22
20536 Pulley, fan 1 5 106549 Capscrew (3/8'"-24 x 1-3/4") R
BM-72969 Hub, fan (iess oulley) 1  s145 Capscrew {1/2"7-13 x 1-1/47) ;2,38
S-16004-A Bearing, bait 11 6] 130226 Gasket oot 22
S-16093 Bearing, bai! 1 7 130240 Gasket T25
162163 Hub, fan 1 8 S-604 Lockwasher {3/8") g 2
67532 Nut, Marsds~ 1 9 S-608 Lockwasher (1/2"") 2 27
142176 Nut. huglocs 1110 S-206 Nut (5/8") : 2 28
S-911-B Plug, pipe 11 27} 241 M 66912-1A Screw, adjusting oo 2@
162127 Ring, retair'~2 1112 130227 Support, water 2ump 1 3C
162128 Szal, oil 1113 131622 Support, fan bracket Y
42377 Shaft, fan r.c 1114} s870 Washer, plain (17/32") R
67550 Spacer, bea" 3 1115
67546 \Washer, cla~o 1116 ACCESSORY DRIVE PULLEY
67551 \Vasher, cla~c 1, 17
AR-05065 Pulley, drive (190399} 1 33
MOUNTING PARTS 190397 Sleeve, wear 1 34
191517 Nut, pulley 1. 3%
178611 Belt, V" 2 194380 Washer, plain 17 3¢
200328 Belt, "V"’ 1 . ;
42378 Pitot, fan 1 37
S-125 Capscrew {1 2713 x 2" 4| 38
S-608 Lockwasher - 1/2" 4 39

L

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

25




Engine Application]

BBICI 1{IP]P
XXX ix!
Remarks Variable Applications

n——&

n——-<O>

18

15 &
L]
16
12 17
Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name Reg. | No.
WATER MANIFOLD IP Applications
All Applications Same as all other applications
Less Inter-Cooler except:
130117 *anifold, water (front) 1 1 ONIT:
13011¢& Manifold, water (center) 1 2 BN-00637 Housing, thermostat (161380) i, 14
130112 Manifold, water (rear) 1 3
$-103-D Capscrew (3/87-16 x 1 1/4”) 12 4 ADD:
S-962-E Cock, drain 1 6 B&-73207 Housing, thermostat (146106) 1t 24
130394 Coupling, manifold 2 5 :
S-604 Lockwasher (3/8") 12 7 CONNECTION
70624 0" ring, coupling 4 8
S-915-A Plug, pipe {1/2") 1N IP Applications
S-995 Ptug, pipe (3/4"") 1110
148203 Ring, sealing 6 9 S-112 Capscrew (3/87-16 x 1) 2020
68270 Connection, water 12
B1, ClI With Inter-Cooler 9221 Gasket, connection 11 22
S-604 Lockwasher (3/8"') 21 23
Same as above except:
133342 Manifold (rear) 1419
THERMOSTAT HOUSING
All Applications except P
S-199-8 Capscrew {3/8""-16 x 3 3/4"") 4112
70441 Gasket, housing 1113
BM-30637 Housing, thermostat (161380) 11 14
186780 Seal, housing 1415
S-604 Lockwasher (3/8") 4§16
$-908 Plug, pipe {3/8") Iy
135675 Thermostat {170 deg. to 185 deg. ) 1118

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

26




Engine Application

BiBYCIy | {IP{P
X| X| X X
Remarks Variable Applications

Part No. | Ref. Part No.  Ref.
Kumber Part Name Reg. | No. Number Part Name Reg. . No.
CORROSION RESISTOR MOUNTING PARTS
All Apptications IP Application
Piston Cooled
132716 Resistor, corrasion 1 :
132717 Body 1 1 143831 Bracket, corrosion resistor 19
70223 Capscrew, cover to body 2 2 S-102 Capscrew (5/16-18 x 1) z
132718 Cover 1 3 S-145 Capscrew (1/2-13 x 1-1/4") 2
132732 Element WF 1001 1 4 179904 Clamp, hose 412
132730 Gasket, cover to body 1 5 179903 Connector z 13
132719 Plate 2 6 136970 Decal *
139090 Plug, pipe 2 7 70470 Elbow .
132731 Spring 1 8 179907 Hose
70233 \Washer 2 9 179911 Hose
S-605 Lockwasher (6/16") Z
MOUNTING PARTS $-608 Lockwasher {1/2") z
: S-983 Bushing :
: B, BI, C! Applications S-221 Nut (5/16") z
| Piston Cooled 179901 Valve, shut-off 27
162971 Bracket, corrasion resistor MOUNTING PARTS
meunting 1110
S-112 Caoscrew (2 2-16 x 1) 2N B8, Bl Applications
S-119 Capscrew {3 16-18 x 1-1/4") 2 Non Piston Cooled
S-199-A Capscrew (3 8-16 x 4"} 2
69911-A Clamp, hose 2 S-983 Bushing, pipe !
179904 Ctamp, hose 4112 S145 Capscrew (1/2-13 x 1-1/4") 2
179903 Connector 213 179904 Clamp, hose 4. 72
135970 Decal 1 179902 Connector o3
179921 Hose 11 144 179903 Connector 1
179924 Hose 1 136970 Decal Ty
S-604 Lockwasher 13/8™) 2115 179910 Hose 1
S-605 Lockwasher i5/16") 2 179914 Hose 1
S-223 Nut (3/8") 21 16§ S-608 Lockwasher (1/2") 2l
S-234 Nut {5/16"" 2 179901 Valve, shut-off 21 17
60724 Spacer 2 S-670 Washer, plain (17/32") z
179901 Valve, shut-off 24117
S.B26 Vasher nlain (11/32°°) 21.18

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

27




Engine Application
T T 1
B:BLCI 1 1P P

X.

Remarks

Piston Cooled

i -
’/—'M\\}:a_ f:'t‘“}:i [
lm {Xfft‘n’h‘ (.‘.‘)' [] D
oY 111 X
Grenaps m;‘.;‘.‘_l ;

SN

I
retedtd
I

i

Part , No. | Ref. Part i No. | Ref.
Number Part Name Reg. | No. Number Part Name ‘ Reg. | No.
;
. RADIATCR 2100 RPM IP Applications
i 2300 RPM IP Applications Sam= 35 2300 RPM excent
tasc? Radiator 1 1 21032 Rzziator [ 1
. i
. MOUNTING PARTS FAN GUARD
A ) 1 All Applications
3 or 2 2
C 20N 2 8 3 S-114 i Cacscron, (174720 3 27 3
C 2UA L1 18 a | a ] 23728 © Gusrd fan 1
C <13 4 3 S-30¢ <oasher (147 3
z tanm 2 3 S-331 | Wasmer, plain (9/32 . 3
C LA 2 7 1 , i
Claro 4 ;
Z 8 2 ’
n it roonglet 2 2
Zine 1
zibow., ol 1
Gasket, correction 2} .
67135 Hose, wate 4 11 |
HSOD0Z.20SS Hose 1 ; |
61254 Hose 2 |12 ; |
S-eQ2 Lockwasher t5/8") 4 113 i ;
S-608 Lockwash=r 11/2") 12 | 14 I i
S-¢04 Lockwasher {3/8) 4 115 i
180958 Mameplats Cummins emblem 1 i
S-032-8 Niprle, pice 1 %
S-2C8-A Nut, vrace 1/2) 2 118
102228 Pipe swvater sutlet 1 17 ;
S0 Plug, pipe 13°4") AR
S-3097 Serev, Narplate 2 :
43535 Support, ra sator 2119
153940 Tube, water alet connection 1]20 )
160231 Tabe 1 j
198777 Tube, fill 1 i

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

28




Engine Application

BlBici] 1[IP[P

[X]X

Remarks

Piston Cooled

BB

74

"%

' I
Part No. | Ref. Part ' No. | Ref.
Number Part Name Reg. | No. Number Part Name Reg. | No.
AIR INTAKE MANIFOLD
167195 Manifold, air intake 1 1 43468 Pin, groove 1, 23
68606 Plug, pipe (1/8") 124
MOUNTING PARTS
AIR INTER-COOLER
$-103D Capscrew (3/87-16 x 1 1/4") 9 2
1306563 Gasket, manifold to block 3 4 ] 184145 Assembly, core and header 125
S-604 Lockwasher {3/8") 9 51 S104 Capscrew (3/8"-16 x 2 1/4”') & 20
S$-911-B Plug, pice (1/8") 1 6 108707 | Capscrew (3/87-16 x 1 1/2™} 10 27
S-962 Plug, pice (1) 1 171673 . Cover 128
S-602 \Washer. plain (13/32"') 9 3 126547 Gasket, intercooler to manifold 129
125548 Gasket, cover to intercooler 1 30
CONNECTION S-604 Lockwvasher (3/8") 16 32
) S-995 Plug, pipe {3/4"") 2 32
167196  Connectian 1 5602 Washer plain (13/32°) 1533
MOUNTING PARTS MOUNTING PARTS
S-174-8 Capscrew (3/87-16 x 1 3/8") 4 | 10 | 68041 © Adapter, hose 2
199058 Clamp, "T" bolt 211 107460 Clamp, hose i
199568 Gasket 1112 ] S923-E Cock. drain z
116224 Hose 1113 68111 Elbow 1
S-602 Lockwasher {3/8"") 4 114 110048 Elbow 1
S-602 \Washer, clain (13/32"") 4|15 S-987 i Elbow 1
HS1202200SS ; Hose 1
GLOWPLUG HS1201400SS | Hose i
S-939-8 Nipple, close 1.
125880 Adapter, nozzle 1116 62279 Spacer 1
68139 Elbow 1117
67946 Gasket 1118
#8812 Glow plug 1119 ,
118273 Gasket, giow plug 1 ]
681781 Lockplate 1120 I
69215 Nozzle 121 |
68061-A “O"" ring 1] 22

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

29




Engine Application

BI8I[CI 1 1IP[P
XXX X
Remarks  Variable Applications

Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name i Req. | No.
!
AIR INTAKE MANIFOLD 88812 Glow plug Yol e
18273 Gasket, giow plug N
B, Bi, C! Applications 68178-1 Lockplate, nozzle | 11 18
Piston Cooled and Non Piston Cooled 62215 Nozzle 11 19
B628061-A "0 ring 1 20
141895 Manifold, air intake 1 1 43468 Pin, groove 1 21
68606 Plug, pipe (1/8") 1
MOUNTING PARTS
CONNECTION
S-103-D Capscrew {3/8-16 x 1-1/4") 6 2
S-112 Capscrew (3/8-16 x 1") [§] 3 B, BI, Cl Applications
108707 Capscrew (3/8-16 x 1-1/2") 3 4 Piston Cooled and Non Piston Cooled
130833 Gasket, manifold to block 3 5
140819 Gasket, plate 1 e 142248 Cennection, manifold to
S-604 Lockwasher (3/8") m. 7 turbocharger 1122
144257 Plate, manifold cover T8 | ‘
S-a82 Plug, pipe {1" v MOUNTING PARTS 5 5
S-913-3 Plug, pipe (1/4") 2 g . &
S-012-A Plug, pipe (1/2') 2012 s Caoscrew {3/8-16 x 3") RN
S-602 Washer, plain {13/32") S S-125 Capscrew {3/8-16 x 2-1/2") 1y 2
53842 Washer, plain {13/32") 3. 12§ 108707 Capscrew (3/8-16 x 1-1/2") 3] 24
: 199C58 Clamp, hose 2] 25
IP Application - Piston Cooled 199268 Gasket, connection to manifold 11 26
116224 Hose, connection to turbocharger 1 27
Same above except: S-604 Lockwasher (3/8") 4| 28
S-602 Washer, plain (13/32") i 4] 29
141761 Manifold, air intake 11 30
IP Application - Piston Cooled
GLOW PLUG
Same as above except:
All Applications
133266 Crossover 3
125880 Adapter, nozzle 1 13 140331 Clamp, hose 21 32
68139 Elbow, hose 10 143y s911-B Plug, pipe (1/8") 2
67946 Gasket, copper 11 15

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

30




Engine Apphication

BIBI LY IIIPP
xixl |
Non Piston Cooled
Remarks Piston Cooled
4
(
.\\‘
\
e
Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name i Reg. | No.
!
AIR CLEANER f
106833 Assembly, air cleaner |
(12" diameter) 1 |
07135 Cover, sheil 1 1 ‘
AF-253 Element i 2 |
107136 Gasket. element 1 3 !
107137 Gasket, flange 1 4 |
107134 Shell, air cleaner 1 5 i
122121 Spring, clip 3, 6 |
MOUNTING PARTS
106126 Adapter 1 7
125741 Clamp, hose 4 8
103808 Hose, flexible 2 9
105916 Strap 2 110
S-115 Capscrew (5/16°-18 x 7/8"") 6 | 1
St Capscrew (5/167-18 x 1.1 /2") 2112
S-221 Nut (5/16") 2|13
S-602 Lockwasher (5/16") 8 |14
S$-626 Washer, plain (11/32") 6|15

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

31




Engme. Apphication!

=

BIBICI[Y 1P P
X

Remarks  Piston Cooled

Part No. | Ref. Part No. | Ref.
Kumber Part Name Reg. | No. Number Part Name Reg. | No.
AIR CLEANER

126832 Assembly, air cleaner 1
107135 Cover 1 1
AF-253 Elerment 1 2
107183 Gasket, element 1 3
107137 Gasket, flange 1 4
107139 Shel! 1 5
1221218 Spring 3 6

, MOUNTING PARTS
122402 ¢ Adacrer 1 7
1246818 Bracket 1 3
S-117 i Capscrew (3/87-16 x 3/4') 4
S-136-A Capscrew (2°87-18 x 1 1/4™) 1
S5 acsirew 12167418 x 7/8") 0 9 ;
S-1H Carscrew (27167-18 x 1 1/2 2110 i
123741 Cla~n, hose 49 n :
103386 Hoo s 1|19 i
103808 Hose 2012 i
S-604-, L.ock vasher (3/8") 4 ;
S-603 - Locawvasher {5/8") 1 :
S-305 Lock.vasher {5/16") 3113 :
5223 Nut {3/8') 4 ’
S-221 Nut (5/16") 2114
S-Q10-B Plug, pipe (1/4") 1 15
102916 Strap 2116
113978 Tube, air cleaner 1o

. turbocharger 1] 17
S-626 © Washer, plain {11/32") 6| 18
S-658 © Washer (5/8") 1

i

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

32




tngine Application]

B BICILIIP:P
X '

Remarks  Variable Applications

Part No. | Ref. Part No. i Ref.
Number Part Name Reg. | No. Number Part Name Reg. No.
AIR CLEANER
Non Piston Cooted
151608 Assembply, air clenaer 151681 Gasket, element 13
(14" diamezer) 1 133774 Gasket, body and cup z 4
151800 Body, lower 1 1
151788 Body, upper 1 2 Same as above except:
150768 Cap, restrictizn 1 3
150769 Clamp, body 1 4 151611 Assembly, air cleaner
150771 ' Clamp, cup 1 5 (16" diameter)
150767 © Clip, cover 1 G 151803 Body, lower 1
150757 . Cover, inner v, 7 15179C Body, upper : 2
133757 ' Cover, assernly 11 8
150772 . Cup, assemily 119 MOUNTING PARTS
150785 . Element 110
150747 Gasket, cover TN Non Piston Cooled
150758 . Gasket, inner cover P2
120766 . Gasket, ele~znt 1113 125741 Clamp, "T"" bolt
133763 ¢ Gasket, bodv and cup Z .14 152026 Clamp, "'T"" bolt
122792 i Screw 1118 103808 Hose
152793 . \Vasher 1 16 151614 i Reducer, rubber
i z 107220 ! Strap N
Piston Cooled | |
i Piston Cooled
151610 Assembly, sir cleaner E
(16" diameter) 14 Same as above except:
151789 Body, upper 12 ‘ :
151692 Clamp, body 11 4 197221 Strap 2
151695 Clamp, cup Ty b ‘
150788 Cover, inner Ty 7 ‘
133767 Cover, assembly 1 8
151696 Cup, assembly 19 i
151688 Element 17 10
151687 Gasket, cover TN i ‘
151697 Gasket, inner cover 1] 12 I
i i

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
KK}




Engine Application]

BBt CI{ViIP P

XXX X

Remarks variable Application

T-50 TURBOCHARGER

855-37-2



Engine Application

B{BI{CIi t{IP| P
X| X[ X X
flemarks Variable Applications
Part No. | Ref. Part No. | Ref.
Number Part Name Req. | No. Number Part Name Req. | No.
T-50 TURBOCHARGER
2100 RPY 2ngine |
AR-01182 Turbocharger assembly {186911) 1 111670 ¢ Support 1
156420 Bearing 1 1] 185667 i Tube 1
194010 Capscrew 2 2] 196346 : Tube 1
1835643 Casing, compressor 1 3] S-602 I \vasher (13/32") 2
183636 Casing, turbine 1 4§ S-604 f Washer (3/8") 2
156416 Clamp, V zand 2 5} S-626 " \Washer(11/32") 1
170981 ! Housirg, cearing 11 6] HS1600706MC" Hose 1
170510 ; insert, = 1+ 7] HS0604600ST | Hose 1
128936 © Nameplaiz 1 8
167299 Nut, V z3574 clamp 2 E]
151856 "0 i 110 Tag mount turbocharger -
199415 O 1 with inter-cooler
194459 Packirg g 12
169495 Plate, cit szal [ Seme as turbocharger - less
S-222-A Nut 112 inter-cooler except:
S-2267 Screw, ~z~=zplate 4 13 ¢ 121349 Sucoort 1
108816 Seal 1 4] HS18007CCS Aose ]
195840 Seal, rirg 1 35 | HSCBO0430CST  Hose i
171570 Shield, r=z1 1 s
169491 Sleeve o7 Sige mount turbocharger
169493 Washer ~r_st 1 e
S-631 \Washer, . cz7d clamp 4 'O 1969232 Azagter, hose
185764 Wheel, i~ 1 z0 ] SC39 Adapter, flexible hose ]
BM-92123 Wheel ar 3 sraft 1 21 181987 Adapter, hose 122
114307 Rracket, tube clip 1
Same as 2% 20 RPM engine except: S-107 apscrew (5/16"-18 x 3/4") 1
‘ 69793 Capscrew 1.
2300 RP*’ 2ngine 68425 Clip, hose 1
196206 Clip, tube 1
AR-01183 Turbochrarger 1 S-1008-A Connector, tubing 124
183637 Casing, turcine i 4 ] 69319 Elbow 1
185811 Casing, cc™pressor 1 3 | 68645 Elbow T
163335 Wheel, imcziler 1. 204 196207 Fitting, union bolt 1
‘ 114753 Gasket, turbocharger to
MOUNTING PARTS exhaust manifold 1 26
S-602 Lockwasher 1
Top mou~T turbocharger - less inter-cgoler 107440 Nut, tock 5 27
S-20% Nut 1
197733 Adapter, ~icple 1 107709 Stud 6 28
142429 Adapter, ='zow 1 196348 Tube 1
181986 Adapter, ~‘zole 1 22| S-626 Wasrer (11/32") A
S-107 Capscrew -3716-18 x 3/4"") 1 S-602 Washer {13,32") 1
S-181-8 Capscrev. 1 S-604 \asrer (3:8") i
69793 Capscrew. 2 | HSOB022C0ST  Hose 1
186917 Clamp, V zand 1 23] HS1601306MS  Hose 1
69375 Clip, hose i ‘
68425 Clip, hose 2 Side mounrt turbocharger ;
196206 Clip. tuke 1] }
S-1008-A Connector. tubing 124 NOTE: When engine is equipped with
190351 Connecticn 1128 large oil cooler (1P applications), :
S-935 Coupling. zipe 1 ' same as above except: '
S-987 Elbow 1
S-1064 Elbow 1 S-969 Nipple 1
196207 Fitting, u~ion bolt i {Omit S-1039-A Adapter)
114753 Gasket, turoocharger to HS1600946MS  Hose 1
exhaust ranifold 1| 26 § HS0602200ST Hose 1 !
107440 Nut, lock 6| 27 !
$-206 Nut 2 i
S-946 Nipple 1 |
$-939 Nipple ] ‘
107709 Stud, exha.st manifold 6| 28
113961 Support, ¢ gauge tube 1 ,
|

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED




~

ngine Application

BIBICH I {IP

P

xixIx ix!

Remarks

Variable Applications

Part No. | Ref. Part t No. | Ref.
Number Part Name Reg. | No. Number Part Name " Req. | No.
EXHAUST MANIFOLD EXHAUST MANIFOLD !
BI, IP Applications-Top Mounted B, Bl Applications - Piston Cooled |
Turbocharger - Piston Cooled B, 81, C! Applications - Non Piston
Cooled
151478 Marifold, exhaust (front) 1 1 Side Mounted Turbocharger
150980 Manifold, exhaust (center) 11002
151489 Manifold, exhaust (rear) 1 3 15147 \fanifold, front 1 1
' 122711 “'anifoid, center 1 17
C1 Applications - Top Mounted 151439 “'anifold, rear 1 3
Turbocharger
With Air inter-Cooler ) Cl| Applications - Side Mounted g
. Turbocharger - Piston Cooled |
129118 Manifold, exhaust {front) 1 1 Less Air Inter-Cooler |
141833 Manifold. exhaust (center) T2 |
139119 Manifoid. exhaust (rear) 1.3 1390718 \anifcia, front 11
‘ 139117 \anifald, center 11 17
MOUNTING PARTS 13279 Nansiotd rear 1 3
S-155 Capscra. 12 4 MOUNTING PARTS i
200919 Ciamp 2 5] '
105199 Dowel 6 7] S1i° Czoscr=. (3/8-16 \ 3/4' -3
142234 Gasket. ~anifold 0 3 200328 Capscraw L4
116982 Lockplate 4 9 110256 Capscrawn 4
114638 Lockplate 1 10 s-185 Capscra 6 4
S-908 Plug, pipe {3/8") 29 1 200019 Clamp o2 6
$-910-8 Piug, pipe (1/4") 2. 12 10599 Jowel . 6 7
S911-8 Plug, pioe (1/8") 2113 142234 Gasket . 6, 8
163022 Shield, nose 1114} se0s Locks: ssher |4
109594 Washer 87 15 116032 Lockplste L4 9
114200 Washer 114638 Lockpiate P33
S-908 Plug, cice (3/8") | 2] 13
S-91¢-8 Piug, noe (1/47) P2 14
S-91°'.8 Piug, cice (1/8") i 2] 15
14224 Snield neat 1 16
163022 Snield nose ! 1 14
113253 Sodcer capscrew | 1] 18
109534 1\ asher i 21 15

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

36

-




Engine Application

B.BICH 1{IP

P

Ixix| X

Remarks  Variable Applications

>

16
Part No. | Ref. Part | No. | Ref.
Number Part Name Reg. | No. Number Part Name " Reg. | No.
FUEL PUMP DRIVE Bl, Cl Applications
B1, Cl and tP Applications L ess Piston Cooling
ith Piston Czaling
Same as piston cooled except:
BA1-Q4785 Drive, fuel p.=0, sscembly 1
129510 Capscrew (3-37-16 % 17) i T ] BA-947TT Drive, fuel pump. assembly 1
155826 Coupling 1 2 121933 Gear, accessory drive 1503
1426889 Gear, accesscr. drive 1 3 142688 Gesr, accessory Jdrive (omit) ;
BA\1-53987 Housing (127 23¢) 1 4 :
115391 Bushing 1 5 | i
S-911-B Ptug, pipe (1 2™ 1 &) :
69220 Key, Woodr.7* 2 7 ’
S-21G Key 1 8 :
172308 Shaft, access Irine 1 9
181236 Seal, drive pu: 2y 1410
115388 \Vasher, thrus: 101
113389 \Vasher, thrus: 112
1138390 \Washer, clampi~a 113
17¢064 \Washer, plain 114
MOUNTING PARTS | |
S101-A Capscrew {7/187-20 x 1) 5 15 , ‘
121937 Gasket, housing 0 block 1116 ; i
S-610 Lockwasher (7/16"" 5:17 ; |
i
Used when Engi~e not equipped with ‘
a Cummins Air Compressor ;
;
i
|
i

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

17




16 §
—"
n————=
B—

CUMMINS COMPACT AIR COMPRESSOR

38




Engine Application

B{BIICH §|IP|P
X
Remarks  Piston Cooled
Part No. | Ref. Part No. | Ref.
Number Part Name Req. | No. Number Part Name Req. | No.
CUMMINS COMPACT MOUNTING PARTS
AIR COMPRESSOR
AR-03982 Compressor, air 1 S-105-A Capscrew 5
188040 Bearing, thrust 1] 56 103009 Capscrew 4
188042 Bearing, thrust (.002 oversize) AR 155089 Gasket, support to block 1
188044 Bearing, inrust (.004 oversize) A/R 103005 Gasket, governor ]
130080 Bearing, thrust 11 57 S-610 Lockwasher (7/16") 9
130081 Bearing, thrust (,001 oversize) A/R 181236 Seal, accessory drive pulley
130082 Bearing, thrust (.002 oversize) AR keyway 1
130083 Bearing, thrust (.003 oversize} A/R S-622 Washer, plain (15/32") 47 52
108707 Capscrew (3/87-16 x 1-1/2") 2| 47§ BM-75526 Bushing, and tube 1
S-103-D Capscrev. 13/8"-16 x 1-1/4"") 47 1] s Capscrew (5/16"-18 x 1-1/2") 141
176060 Crankshafz, compressor T 31 S-147-B Capscrew (5/16"-18 x 2-1/2") 1 42
176027 Gasket, support T 41 43828-A Clamp. hose 4
121933 Gear, accessory drive 11 5§ 183169 Connection, air inlet 143
69550 Key, crankshaft 11 6] s1002-A Connector, flexible tube 2.
S-604 Lockwasrer (3/8") 6 7] S-1005-A Elbow, flexible fitting 2
S-965-E Plug, pipe 11/16"") 1 8 1554 Hose 2
AR-01569 Support, compressor (188039) 1 28 S.805 Lack.asher 15/18"") 24 45
188050 Bushing 2 2 178272 Tube, comprssser inlet 1
S-602 Washer, plzin (13/32") 4: 152539 Tube, straight 1
AR-03977 Crankczse 374 head 1 182589 Tube, comprasscr 1
176028 Crankcase 1T 122584 Tube, compresser 1.
S-155-A Capscre. i2/16°-18 x 2:3/4"') 4 121 5826 Nasher (11,327 2 22
134018 Gasket, £33 1 131 182428 Coupling, scider 1
S-605 Lockwasrsr (5/16") 4 14
S-626 Washer, plain (11/32") 4 15
160047 Nameplate, compressor 1
136403 Nameplate serial number 1
S-2267 Screw, nameplate 6
AR-03926 Head assembly 1!
S-115 Capscrew (5/16""-18 x 7/8"") 218
153964 Cover 1017
179122 Head 118
154966 Gasket, cover to head 1119
S-605 Lockwasher (5/16"") 2120
S$-915-A Plug, pipe (1/2") 1.2
109557 Washer, plain (11/32) 222
183429 Plate, wear 1. 58
AR-04154 Valve assembly 1.
1563966 Body, unlzader vaive 123
191037 Cap, unloader 1,28
128086 “0" ring, exhaust valve 1 24
128085 "0 ring, irtake valve 125
128087 "0" ring, .ntoader valve 1 26
127936 Seal 127
144714 ' Seat, exha..stvalve 129
145028 . Seat, intake valve 130
128080 Spring, exiraust valve 131 :
190334 Spring, intz<e valve 1 32 :
150631 Spring, uni>ader valve 1 33 ?
127940 Valve, exhaust 134 !
144948 Valve, intake 1135 !
BM-77410 Piston asse™bly 1
165430 Piston 136 |
119810 Pin, piston 1,37 i
119859 Ring, snap 2138 |
AR-04130 Ring set, piston 11 |
194810 Ring, comprassion {top) 1439 |
187360 Ring, comprassion 1154 i
180810 Ring, oil cortrof 140 i
176023 Rod, connecting 1 .55

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

39




Engine Application

BICI[ 1 ]IP}P

Xi 1

Remarks

B Applications

12
Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name Req. | No.
PT FUEL SYSTEM | GEAR PUMP
|
Each Cummins PT Fuel Pump is calibrated to obtain the best BM-97502 Gear pump 3/4” (R H)) 1 11
performance and fuel economy for your angine. Your Cummins 177764 Gasket 1 12
Distributor or Dealer has the special tools required for complete
rebuild and calibration. Caution: Do not disturb the fuel pressure FUEL FILTER
settings or the throttle screw settings, as serious damage to your
engine may result. Dual Elerment
Only PT Fuel System parts which can be replaced without BM-76976 Assembiv, fuel filter 1
pump calibration are listed here. Your Cummins Distributor will 126516 Bolt, center 20 13
record the specific part number of your comptlete PT Fuel Pump FF-105 Cartricae 21 14
in the front of this catalog. 251406 Seal, cartridge 21 15
| 135601 Head, filter 1 16
i H
| Single Etemer: !
' Co 154711 Assermiciv, fusl filter 1
FUEL PUMP DAMPER ? FF-105 Cartricae 1014
| 251406 Gasket cover 11 15
BM-76340 Damper, fuel pump b 142784 Head, fitter 17
1563336 - Body, damper 1 1
171545 i Capscrew P2 2
139834 :  Diaphragm i1 3
181466 i Lockwasher b2 4
139988 Q" ring 1 5
100099 | 0" ring 1. 6
153338 i Plate 1 7
151900 ! Seal, damper to gear pump 18
70704 Washer, plain (1/4") .2 9
160514 Washer, nylon o ‘ 10

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

40




Engine Application

BBICH 1IIPP

XI'x X

Remarks 2100 RPM Engine

Part No. | Ref. Part | No. | Ret
Number Part Name Reg. | No. Number Part Name ' Reg. | No.
PT FUEL SYSTEM FUEL FILTER
Each Cummins PT Fuel Fump s calibrated to obtain the best BI, Cl, IP Applications !
performance and fuel econc~y for vour engine. Your Cummins i
Distributor or Dealer has the soecia! tools required for comoplete 151940 Filter, fuel, assembly 1
rebuild and calibration. Caut ' =n: D2 not disturb the fuel pressure 121960 Capscrew, head to shell 1013
settings or the throttle screv, settirgs, as serious damage o your S-962-t Cock, drain T 14
engine may result. 190707 Decal, fuel filter 14
FF-108 Element 17 15
Only PT Fuel Svstem p3rs w.rich can be replaced without 151881 Gasket, head to shell 115
pump calibration are listed msre. Your Cummins Distributar will 251128 Head, filter o7
record the specific cart numcar of sur complete PT Fue! Pumg 124736 0" ring, capscrew 11
in the front of this catalog. 135168 Ring, grip, capscrew 1oe
! i 251131 ! Rirg, grip, post o120
‘ 121884 | Seal. pilot 2
FUEL PUMP DAMPER : 231001 i Shell and post 22
121882 ~ Soring, filter Lot 23
Bi, Cl, IP Applications ‘ 131920 © Support, filter element P24
' 2z108¢ . \\Washer, capscrew 725
BA-76340 . Assemoly. zamper 1 3-558 . Washer (5/8") ;o128
153336 i Bedy, darozr 1 1 ) i
171545 I Capscrew 4 2 MOUNTING PARTS
139834 . Diaphragm 103 )
S-698 ‘ Lockwasher s 4 tP Application 1 i
129988 © "0 ring 1 5 _ | '
100099 L "0 ring o€ 129749 i Bracket, filter mounting A
153338 i Plate, damper 1 71 $116-A " Capscrew {3/8-24 x 3-1/2") 2028
151900 ! Seal. damper 10 g=ar pump 1. 8] 51978  Capscrew {9/16-18 x 3-1/2") 20 20
70704 | Washer, plan 4 9} si103D ' Capscrew (3/8-16 x 1-1/4"") 3130
160514 | \Vasher, nyion 1 710 | 129859 " Connector, etbow 2. 31
| ‘ HS1002100SS:  Hose K
| GEAR PUMP | S-304 . Lockwasher (3/8") &1 32
! ' $-309 i Lockwasher (9/16") 2p 34
BM-97502 . Pump, gear 3/4" (R H} 1 1" 70168 i Nut, huglock 2t 35
177764 i Gasket, gear oump 1112 0674-J l Spacer :‘ 36
‘ 68252-C | Spacer 2 l 37
j | |

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
a1



Engine Application

BiBICI 1[I} P

XXt X

Remarks 2300 RPM Engine

28—75
27

B—20
2

QMQ/Q

32;6/]*@

Part No. | Ref Part | No. | Ret.

Number Part Name Reg. | Ne. Number Part Name " Reg. | No.

!
PT FUEL SYSTEM IP Application :

Each Cummins PT Fuel Pump is calibrated to obtain the best BM-975C4 Gear Pump {17 R.H) o1
performance and fuel ecoromy for your engine. Your Cummirs 177764 Gasket 1 12
Distributor or Dealer has the special tools required for complete
rebuild and calibration. Caution: Do not disturb the fuel pressure FUEL FILTER
settings or the throttle screw settings, as serious damage to vour
engine may result. BM-91119 Assembly, fuel fiiter 1

121960 Capscrew, head to shell 21 13

Only PT Fuel System parts w.hich can be replaced without S-Q62-E Cock, drain 2 14
pump calibration are listed here. Your Cummins Districutor will 190707 Decal, filter 2
record the specific part number of your complete PT Fuel Pump FF-108 Eiement 21 15
in the front of this catalog. 151881 Gasket, head to she't 2i 10

| 167821 Head, filter i 17
FUEL PUMP DAMPER i 134736 “Q ring, capscrew 21 18
| 135169 Ring, grip, capscrew 219
BI, CI, IP Applications 251131 Ring, grip, post 2: 20
: ; 151884 Seal, pilot 2 2i
BM-76340 i Damper, fuel pump T 251091 Shell and post Co20 22
153336 Body, damper 1o 151885 Sering, filter |2 23
171545 Capscrew 4 2 151920 Support, filter element 2 24
139834 Diaphragm Ty o3 251081 \Washer, capscrew o200 25
181466 Lockwasher 4 4 5-658 Yasher, plain {5/8) i 21 26
139988 "0 ring 1 5 :
100099 "0 ring 1 6 Filter Mounting :
153338 Plate 1 7
151900 Seal, damper to gear pump 1 8 Cl Application
70704 Washer 4 a
160514 Washer, nylon 1110 164197 Bracket 21 27
S-103-D Capscrew {3/8-16 x 1-1/47) 4 28
GEAR PUMP S-109-A Capscrew (9/16-18 x 1-1.2) 4 29
129859 Connector, elbow 2] 30
B, C! Applications HS 100224055 Hose 1 31
BM-93590 Gear Pump, 1" (R.H)) 1 S-604 Lockwasher (3/8") 4 32
177764 Gasket 12 s609 Lockwasher (9/16") 4 33
S-602 Washer, plain {13/32") 4 34

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

42




Engine Application

BBILCI|{ | 1P P

XiXiX| X

Remarks All Models and Applications

on a PT {Type D) injactor.

)
i

P

|

Part No. | Ref. Part | No. | Ret.
Number Part Name Reg. | No. Number Part Name " Req. | Ne.
SHUTDOWN VALVE INJECTOR PT (TYPE D) ;
BM-65725 Shutdown valve assemily i AR-40039 Injector assembly | )
134074 Coil asserrply 1 1 191916 Link, injector 6| 16
129826 Housing, valve 1 2 AR-40051 Injector (less Iink) [5)
129838 Knob, override 1 3 185139 Adapter, injector o] 17
190876 "0 ring 1 5 191741 Cup, injector 6| 18
129888 "0’ ring 1 4 174299 Clip, filter screen 61 19
70295 Plug, pipe 1 6 173086 Gasket, orifice 6| 20
187556 Sem, fillister head 4 7 BM-40061 Barre! and plurger 81 21
196037 Shaft, override 1 8 167157 Ball check a1 22
129839 Shield, fuel 1 Q 185146 Gasket, injector 61 23
129768 Spring 1410 101754 Q"' ring, adaptar 5| 24
129827 Valve 11 193736 “0" ring, adagter 121 33
171546 ; Capscrew 2112 165296 Pin, roll 12 5
181466 1 Lockwasher 2113 185138 ' Retainer, cup 6 26
154087 ' Ring, sealirg 1 14 174298 Screen, filter 6 27
67684 . Washer, ¢lain 2|15 166009 " Spring, injectar 6 28
: 131430 Capscrew, claro 5] 29
101218 Clamp, injectcr 5 30
67251 Spacer 6§ 31
! 180626 Washer, injector clarro 6 32
I
I Note You can use (3} 193726 "0 rings

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

43




Engine Application

BIBICH L IP|P
XI{X{X{ [X
Remarks
Part No. | Ref. Part No. | Ref.
Number Part Name Req. | No. Number Part Name Req. | No.
FUEL TUSBING
2300 RPM Engines
B Application
187317 Adapter ] 144733 Tube, fuel supply 1
147100 Assemtiy fuel crossover 2 183381 Tune, fuel by-pass 1
S-118-A Capscrew (1/4-20 x 5/8") 1 S-631 Washer, plain 1
180371 Clip, tuoe 2 -
180372 . Clip, tube 1 B Applications
$-1048-A ! Connectar, tuce 1
S-1027 Couplirs 1 Se~z2 as Bl and Cl zpphicatiors
S-1647-A Eibow 1 ex1spt:
118473 Eibo 1
116936 Elbow 1 144735 o Toeze, fuel supply 1
183213 Elbow 1 183382 Tuoe, fuel by-pass i
193782 Elbow 2 144733 T.ze, fuel supply {omiti
181213 Elbo.y 1: 182321 T_.zs, fuel by-pass fomit)
HST4C08ECMS Hose 1
-G 270 i 2100 RPM Engines
z ]
8 {(Non-Piston Cooled)
11
4 70777 1
e 2 147 72 £l P
1 S-1 CJSA i
1 180371 2
' 180372 1
BI, Cl Applications S-1027 1
181213 1
Same as 3 3pplication 2xcept: : 193762 2
. S-1047-A : 1
144733 Tube, {21 supph 1] HS0400860'S 1
182331 Tupe, tuzi by-pass 1 195613 1
144735 Tube, fust supchs -omin) 131026 1
183382 Tube, f_si ty-pass (smit) S-085-E 4
: S-911-B i Pluz. oipe M
IP Application ' 70772 ! Seri~gtite, fillister head 2
144735 . Tuce fuel supply 1
Same as 3 application except: \ 183282 oz, fuel by-pass 1
163170 Tube, fus supoly T Bl CI Applications
144733 Tube, f_:‘f supely fomitn i
© Sa~=as B application excapt
2100 RPM Engines {Piston Cooling) ;
133381 T2 fuel by-pass !
Bi, Cl Applications ‘ 133382 Tooz fuel byepass fomiy i
187317 P Adapter 1
147100 f Assembly fuel crossover 2!
S-118-A i Capscrev. - 1/4-20x 5/8 1
S-10438-A ¢ Connect2r tube 1
S-1047 i Coupling 1
180372 i Clip, tub2 1
180271 I Ctip, tube 1
193762 Eibow 2
181213 Elbow i
S-1047 Elbow !
100502 Elbow 1
131026 "0’ ring 8
HS0400860MS| Hose 1
S-600 Lockwasker {(1/47) 1
$-965-E Plua, pipe 4
S-911.8 Plug. pipe 11
70772 Springtite tillister head 2

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

a4



Engine Application

B BICHIiIPP

XXX X

Remarks

2300 RPM Engine

-t

\

|
_&, [(Tpouss
==y

s

14 26 31 19 /

17

S 2
2
5
12
Part No. . Ref. Part | No. | Ref.
Number Part Name Reg. | No. Number Part Name " Reg. | Ne.
ANEROID CONTROL ; MOUNTING PARTS
8, BY, Cl, tP Applications B Appfication
331.72181-AL | Cortrol, aneroid 1 143950 Anzoter :
114739 Beflovs LY s09A Capscrew 1971818 x 1-1/27) :
3-1218 Capscrew, sdver 10 housing 3 Z S.122.C Cacscrew, 10/16-18 x 7/8") 5
114773 Cover, control U 3 ) 108707 Caoscrew (3/8-18x 1-1/2") 2
114047 Cover, beliows i 2 65139 £ 1
70815 Dy r3-seal, adjusting screw 1 2 116936 =T i
3%4-95634 Fiiter, air 1 144372 S 23
125026 Bodw, filter 1 2 142429 £ rso
125027 ' Cap, filter ! 7 +S0501200SS H
118020 ¢ Element teo3 4505013008S]  H ;
124996 Sprir“-g, filtar 1 Q 480400940\13 H :
140357 g, controf [ RS S804 Py er 1231 P
o ar, cover to housing 201 S.A00 bl D16 =
Nut i2v.s actuating shaft 20l 113304 P trel S ounting :
< 4, chinger Cle ) assse Spacer, water Janpection Z
152087 "C ring, soring retainer P eses2 Soacer, exhaust manifold shiwld :
114755 Pistcn, baiiows P
105375 Plate. name Toe 81, Cl, IP Applications
114765 Plug. olurger 1T
S-911-8 Plug. oipe 2118 143950 A fapter. hoss Co
140414 Plunger, pressure P Y sa09A Capscrevs (9 16-18 1\ 1-1/27) o
114764 Retainer, soring 1] 20 S 112 Cioserew (3516 x 17 P2
125111 Rivet ! $-198-A Coscrev. D1
S-2267 Screw, nameplate 272 33139 £ ioow, hose S
109919 Screw, adiusting 1 22 116936 Eibow n
115033 Shaft, bellows actuating 1123 114372 Elpaw, hose 1o 2%
114921 Shim, SD(ng A= 24 HS0501200SS Hose 1:
115085 Spring, bellows 1128 HSOB01500SS!  Hoase 1
120073 Spring, pressure valve ! c HS040100MS Hoase 1
BM-59381 Valve, lever and pin ! 5604 L sekwasher (3 87) i
115034 Lever B2 S-609 Lockwasher (916" B
ué%ﬁg f/ml : 28 118304 Piate, control mounting B
Nle ane 1 = 2 S 3 il filer bract 1
114754 Washer, bellows retainer T30 64370 Seacer. il filter bracket
114795 Washer, pressurizing valve 13!
70704 Washer, cover to housing 2 2

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

45




INSTRUMENT PANEL

46



Engine Application

B|BI{CI| | (1P| P
X
Remarks  Piston Cooled
Part No. | Ref. Part No. | Ref.
Number Part Name Req. | No. Number Part Name Reg. - No.
INSTRUMENT PANEL i
179057 “3nel, instrument 1 1 103240 Screw, vibration isolator 3 23
66741 < mmeter o 2F s1167 Screw, plate T
111881 3 ock, terminal i 127814 Screw, flat-head 15, 24
163928 Zracket, mounting 1 31 654348 Spacer 2i
175617 Zracket 1 118403 Spacer 1
1567349 3rzcket, mounting 1 4l 111670 Support 1
103237 Sracket, resistor mounting 1 102057 Switch, starting 125
S-112-A Z3pscrew, bracket 66501 Switch 1
102-20 x 1) 1 104215 Switch, toggle 1
S-116-A Zzoscrew (3/8-24 x 3-1/27) 2 $-930-E Tee, pipe i
S-188-C Zzoscrew, resistor 66654 Tube, primer 1
T 420 172 2i 61 103089 Washer, terminal block 2
S-186-A Zzoscrewy (5/8-18 x 1-1/47) 2 102484 Washer, safety, isolator 3 27
180372 . ! S-603-A Washer, vibration isolator 30 0zZE
S-1003-1 Zznnector, tubing 2 S-631 Washer, plain 2
S-1059 Z-upling, tubing 1
68139 Z'zow, hose 1 HOURMETER
S-1047-A = oo, tube 3’
S$-1004-1 = cow. tubing 2 113310 Hourmeter [
66735 z , fuel pressure 1 7F 58880 Adapter, hourmeter drive 13T
66733 z tubricating 2il pressure 1 8 44153 Bracket, mounting 1z
44118 Z3.3e. il temperature 1 9 S-158-A Capscrew (1/4-128 x 3/4™) PR
41627-R Z3.ge. water temperature T 10} s-800 Lockwasher (1/4'") 2 za
HS040480C'S - Ise 2 $-636 Lockwasher (5/32"")
HS04016001'S —tse 1 $-270 Nut (1/4-28") 2 33
102486 s2:ator, vibration 3, 1 70310 Screw s 22
103088 _zckwasher, terminal block 2
S-603 - 2zkwasher 2 THROTTLE CONTROL
S-600 _>zkwasher (1/4") 2 12
S-604 —zckwasher bracket 2 43588-D Control assembly, throttle 1038
S-607 _zzkwasher, vibration isolator 30 14F 70819 Block, wire clamp 2
115007 L 3ht, indicator 17 15] s.190-C Capscrew {3/8-24 x 5/8"") 1
S-205 ot 2 $-188-C Capscrew (1/4-20 x 1/2") 1
S-224 St 2§ 70467 Clip 1
S-259 .1, isolator 3; 16} 3600 Lockwasher {1/4") ]
103241 ..t 4 S-604 Lockwasher (3/8") i
157159 “.3meplate, hand primer 117 S-224 Nut (1/4") 1
157160 “.3meplate, indicator light 11 18) 70208 Screw 2
157158 *.zmeplate, toggle switch 1119 59276 Spring i
174450 = zze, off-on switch 1 111670 Support ;
118367 = :te, starting switch indicator 17 20} <831 Washer {9/32") 1
100046 =< 'mar, hand 1, 21
68813 = z3istor, preheater 1y 22
S-1319 S:-zw, terminal block 2
103087 S:-z., terminal block 2

PARTS INDENTED ARE INCLUDED iN THE PART UNDER WHICH THEY ARE INDENTED

47




Engine Application

BIBHCI 1 |IP|P
XiXixt 1x
Remarks  Variable Applications
Part No. | Ref. Part: No. | Ref.
Number Part Name Req. | No. Number Part Name Req. | No.
ELECTRICAL EQUIPMENT STARTER
Electrical equipment is not manufactured by the Cummins B, B, CI Applications
Engine Company, Inc. Complete service for electrical equipment '
rnag\}/ be ob?ain\aled from the manufacturers: the Delco-Remy 185820 Motor, starting (12 vg!t) 1
Company, at Anderson, Indiana. the Leece-Neville Company, at S-103-A Capscrew (5/8-11 x 2”) 2
Cleveland, Ohio; or from their service stations. Address of nearest 163581 Capscrew (5/8-1 1,,)( 2" 1
service station may be obtained from the manufacturer. S-603 Lockwasher (5/8"") 3
MISCELLANEOUS
Fiywheels, ring gears and flywheel housings have been o
desigred to adapt the Cummirs Diesel to hundreds of different B, BI, Ct Applications ‘
installations. For tnis reason, thess assemblies are not listed. 102846 Switch, ignition 5
Your Cummins Distributor -will record flywheel, flywheel 146458 Switch, magneto 1
; . R e ; 18466 Regulator, vol (14 volt :
housing and ring gear part nambers in the front of this catalog; ]7322? Stigiert, engiigﬁantifiZatiko)n 1 :
GENERATOR
GASKET SETS
1P Application
BM-68570 Engine nasket set
(piston o 1 124425 Generator (24 vl 1
B-68569 Engine : 42568 Baffle fan 1
fncn-niston cicie 1 121924 Sracket, front 1
BM-77915 Cyiindsr head sasket set 1 121925 Bracket, rear 1
BM-68356 Fuel purmp gasket set 1 178567 Belt, generator 1
108707 Capscrew {3/8-16 x 1-1/2") 4;
S-165 Capscrevy {7/16-14 x 1-1/27) 2
; S-112 Capscrew (3/8-16 x 1"} i
: 106549 Capscrew (3/8-24 x 1-3/4") 1
Z 140193 Link, adjusting 1!
5 S-604 Lockxvasher (3/8"") 6!
| S-610 Lockwasher (7/16") 2:
i S-606 Lockwasher (7/32") 4
139497 Pulley, generator 1
i S-1319 Screw, fillister head 4t
; S-602 Washer, plain {13/32"} 3,
’ STARTER ;
ALTERNATOR 186822 Motor, starting (24 volt) 1
S-103-A Capscrew (5/8-11 x 27) 2,
B, B1, Cl Applications 153581 Capscresv (5/8-11 x 21 14
S-604 Lockwasher (5/8™) 3!
183751 Altarnator (14 volt) 1 '
183752 Bracket, alternator 1 VOLTAGE REGULATOR ‘
178626 Belt, V" 2
134809 Belt, "V’ 1 110713 Regulator, voltage (24 voit) 1
1784306 Belt 1t 111436 Bracket 1
S-112 Capscrew (3/8-16 x 1) 3! S-600 Lockwasher (1/2") 6
S$-153 Capscrew (7/16-14 x 5"} 11 111923 Nount, flexible 3.
S-103-D Capscrew {3/8-16 x 1-1/4") 1 S-224 Nut (1/4”) 6
S-119-C Capscrew. {7/16-20 x 3-1/4') 1
183754 Link, adjusting 1
S-604 Lockwasher (3/8") 1
S-610 Lockwasher (7/16"') 2
S-217 Nut (7/16") 1
S-223 Nut (3/8") 1
183755 Pultey, alternator 1
70057 Shim, adjusting
70057-A Shim, adjusting
S-602 Washer, plain {13/32") 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

48




Engine Application
B BICI PP
T X
Remarks Piston Cooled
'-7,‘)‘ 3"]
— / T
— Q N
NG
- 9
- . 2 /"
\ 10
'y 1
s s
T |
Part No. : Ref. Part { No. | Ref.
Number Part Name Reg. | No. Number Part Name "Req. | No.
FRONT ENGINE SUPPORT '
BM-26423 Support. frant 1 i "
$612 Lockwashsar 4 2
S-218 Nut, tie rzz 3 3
S-213 Nut, jam 4 4
43586 Rod, tie 2 2
FLYWHEEL HQUSING SUPPORT
21082 Support, - . nnsel housing 1 ¢ i !
S-125 Capscre. =~ Z-13x2") 4 = | ;
$-508 - Locknasesr 1727 4. s i ‘
i i
¢ RADIATOR SUPPORT I
43584-A Bracs, raz T
70173 Brackst, or brace 1 .
43585 Suppart, 722 210 2 > :
S-145 Capscrev. 33N 1-1/47) 2.
S-125 Capscrew, -~ 2-13x 2 3:
S-169 Capscres, * 2-13x 1) 2
S-127-C Capscrav, .2 =-11 x 1-3/4") 4. 1C
S-603 Lockwashar :3/8") 4% 11 ,
S-608 Lackwashar ¢ 1/2") 12, ¢ !
S-200 Nut 2
|
i :
P i
| !
i i
i i
! L ,
l !
1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

49




Engine Application

BIBICI 1 IP P
Remarks - Optional
15— .
B— s @
& \
1 "
\ . !\‘i
= g
V&
3 13 " .
—3%> = 1
l /i\{\%‘fﬁﬁ\‘:z"t/
Q 1 ? 12 - )
2 g ! 09—
*@: . 6
“ - 20
’./
‘ 18
82
;;C’
%3
2
Part No. | Ref. Part t No. | Ref.
Number Part Name Reg. | No. Number Part Name Reg. | No.
COMPRESSION RELEASE
41768 Bracket. comeression relief 1 1 i
1087C7 Cagscraw 13816 x 1-1/27) 2 2
S-103 Capscrew (2 168-24 x 5/8") 1 3 ;
S-118.a Capscraw (1:3-20 UNC-2B) 1118 i
43693 Lever, compression reiief 1 4 !
191241 Lever, comgrassion relief 1 5 i
66279 Lever 1 [§)
66980 i Link, compression 1 7
S-604 i Lockwasher (3/8") 2 3
S-602 i Lockwa 1722
S-600 ¢ Lockwasher :1,4") 1116
4369¢ O rirg 2120
S-712 Plug, excansion 1121
S-502 - Pin, taper 2 110
177072 - Pin groove T i
189737 Shaft, comprassion relief 1112
9237 . Screw, ralief snhaft lock 1 118
130280 i Spring, 2ompression relief 1113
191229 Shaft, compression 1114
S-631 Washer olain (9/32") 2 9
S-679 \Vasher. 125/64") 1119
62392 \Washer, olain 1117
NOTE  Engines using Compression
Release
ADD
BM-47777 Tube, push 6
oMIT
BM-47778 Tube, push 6 !

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

50



Engine Application

BiBICI I [IP} P

Remarks  Optionat

Part No. | Ref. Part
Number Part Name Reg. | No. Number Part Name

BENDIX-WESTINGHOUSE
AIR COMPRESSOR

BM-54501 Assemtiy, air compressor 1
103702 Air clearer, oil bath ]
121319 Compressor, air 1
69793 Capscrew 1
101918 Ceupling 1
68174 Key 1
S-604 Lock:sasner 1
S-602 Washer ziain 1

MOUNTING PARTS

BM-53986 Drie, .z sump and compressor 1!
102975 Colptics 11
121933 Gear 1
39550 Kzy 2
S-316 Key 1
S-207-A Lookry 1
181236 Seal 1
121940 Sr - 1
1156383 AR
116389 AR
116390 AR
BM-53987 1
116391 1
103009 . 7016-14 x 1-1/47) 2
S-100-A Capscrav. 19/16-18 x 1-1/4") 1
S-155 Capscreav. . 7/16-14 x 1-1/2") 4
S-1002-A Connecrzr. flexible tube 3
102975 . Coupling 1
103369 Coupling, solined 1
S-1095 Elpow, f'zxible fitting 2
68139 Efbow, hose 1.
S-1005-A Fiaxi 1
103005 Gasket. compressor to drive 14
121937 Gasket, zrive to block 1
HS0401000MS  Hose, cii supply [
S-608 ekt 4
S-609 Lockwasmzr (97161 1
S-610 Lockwvasrsr (7/167) 10 .
$-274 Nut (7772 x 147 4
S-911-8 Plug, pics 1
101941 Support 1
132529 © Tube, watsr supply 1
109329 Tube, w3tir drain 1
128965 Tuge, 2 Irain 1
S-969 Vasher T 270 (speciab 1
S-624 b o\Vasher ¢t 27) 1
63322 . Washer 2!
5

108739 | Wire, snac

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
51



Engine Application}

T

BBICL L [IP|P

Remarks  Optional

Part No. | Ref. Part No. | Ref.
Number Part Name Reg. | No. Number Part Name Reg. | No.
‘:
1
LUBRICATING OIL FILTER !
(Remote Mounted)
252916 Filter, lubricating oil 1
LF-516 Element (paper) 1 1
153514 Seal, element 1 2
173368 Gasket, shell to head 1 3
252917 Head, filter 1
252990 Head and adapter 1
177066 Adapter 1 4
177058 Head 1 5
153525 Disc, by-pass 1 6
S$-911-8 Plug, pipe 1 7
S-908 Plug, pipe 2 8
254028 Ring, snap 1 9
179063 Seat, by-pass 1110
167165 _ Spring, by-pass 111
181692 . Shell and boit 1 ;
173177 i Bolt 1112
S-901 I Plug, pipe 1113
S-16245 ! Ring, snap 1114
153518 Seal, bolt 1115
173313 © Shell 1]16
173176 | Spring 1117
153621 % Support 1|18
153520 © Washer, bolt seal 1119
8265 . Washer, copper 1120

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
52 9-68 Litho in U.S.A.



FWD PORTLAND, OREGON j
WAGNER <. —— ——

CLUTCH PRESSURE PLATE ASSY.
(LLess discs Items 15 & 10)

FLYWHEEL RING (COVER)
DRIVE LUG (PRESSURE PLATE)

PRESSURE PLATE (ASSEMBLY)

WASHER
RETAINING RING
NEEDLE BEARING (P.P.)

-3~ PRESSURE PLATE PIN

PIN (EYE BOLT)

NEEDLE BEARING (E.B.)

O EYE BOLT ASSEMBLY

ADJUSTING NUT
LOCK NUT
RETRACTOR SPRING

RELEASE LEVER

DISC ASSEMBLY
PRESSURE PLATE SIDE

DISC ASSEMBLY
FLYWHEEL SIDE

FACING

&
FACING RIVET
KIT

INTERMEDIATE PLATE

INSULATING WASHER

PRESSURE SPRING




FWD wacuen-

PORTLAND, OREGSON

2 of 2

{2 14283

(Does Not Incl. Items 15,

CLUTCH PRESSURE PLATE ASSY.

16, 17)

Rel: 12-20-68

ITEM FWD NO. DESCRIPTION Qry.
1 214445 Flywheel Ring (Cover) 1
2 214446 Drive Lug (Press. plate) 3
3 201556 Pressure Plate (Assembly) 1
4 202223 Washer 9
5 202224 Retaining Ring 3
6 214447 Needle Bearing 6
7 201641 Pressure Plate Pin 3
8 214448 Pin (Eye Bolt) 3
9 214449 Needle Bearing 3
10 214450 Eye Bolt Assembly 3
11 214451 Adjusting Nut 3
12 202207 Lock Nut 3
13 201560 Retractor Spring 3
14 214452 Release Lever 3
15 214285 Disc Assembly (Press. Plate side) 1
16 214284 ﬁisc Assembly (Flywheel Side) 1
17 202225 Facing & Rivet Kit -per disc 1
18 201561 Intermediate Plate 1

19 202222 Insulating Washer 18
20 201559 Pressure Spring 18




1 of 23

PORTLAND, OREGON 1517247—213134

|FWD WAGNER:wc.
7 WD-204
: : Rel: 5/23/67

TRANSMISSION
FULLER RTOF-910

NOTE: SERVICE PARTS ON TRANSMISSION #212885 ARE SAME

AS #517247-213134

ALL "O" RINGS AND THE SURFACES THAT OPERATE
AGAINST THEM ARE TO BE LUBRICATED WITH DOW-
CORNING 200, 50,000 CENTISTOKES LUBE

END PLAY TOLERANCE
REVERSE GEAR - ITEM 39, Page 1l4; .005-.038
lst, 2nd, 3rd & 4th .006-.012
SELECT CORRECT THICKNESS OF WASHER, (ITEM 22, PAGE 13 &

14) ., TO OBTAIN THE ABOVE TOLERANCE




s B e 3
T o Wv‘?‘

EWD WAGNER~c.

-
¥ AN

PORTLAND, OREGON

2 of 23

| 317247-213134

RTOF~-013 TRANSMISSICON
C.UTC’. RELEASE

WD-234
Ral: 5/23/67

\



3 of 23

pr AGNER— PORTLAND, OREGON %2331-213134
RTOF-910 TRANSMISSION Rel: 5/23/67
CLUTCH RELEASE
ITEM FWD NO. DESCRIPTION Qry.
1 202772 Hose Assembly 1
2 202420 Spring 2
3 200444 Throw-Out Bearing 1
4 213537 Front Bearing Cover 1
5 213583 Throw-out Bearing Carrier 1
6 213584 Shaft-Pedal 1
7 213585 Throw-out Yoke 1
8 207187 Throw-out Yoke Capscrew 2
9 202388 Cover Plate 1
‘10 Purch Local Capscrew
11 516863 Arm 1
12 207178 Capscrew 1
13 | 202309 Nut 3/8" NF 1
14 202320 Lockwasher 3/8" 1
15 202400 Adjusting Lever 1
16 202359 Nut 1/2" NC 1
17 202351 Adjusting Screw 1
18 208988 Spring 2

-t



: 4 of 23
EWD WAGNER~c. ) PORTLAND, OREGON [ 517247~213134

RTOF-910 TRANSMISSION ttJ1:2;:?0‘;/23/6'7
o SHIFT TOWER & CONTROLS )

o
S o
ax
ST
% =
af
ac
a
x -
<h
mio
r'l
L
|
&
@ =E
©
O
= 4 ,1
~ ‘?&,:u
IR i
i N
S
Ui
o€
—————————————— :,,.‘/ //
o (o e - -—// /
t~ N : ) o -
© ol g%
@’%ﬁ‘ B ‘
@ .




<
¥ 4

v 4 ¥

FWD "
WAGNERR »

PORTLAND, OREGON }

5 of 23

| 517247-213134

RTOF-910 TRANSMISSION
SHIFT TOWER & CONTROLS

WD-204

Rel:

5/23/67

ITEM FWD NO. DESCRIPTION ary.
1 213447 Connector 2
2 213448 Tee - Bottom Front Pipe 1
3 213449 Nipple - Bottom Front 1
4 213450 Gasket - Shift Bar Housing 1
5 213451 Housing & Plug - Shifting Bar 1
6 202320 Lockwasher - 3/8; Plain 6
7 202345 Capscrew 3/8-16 x 1-3/4 Hx-HQl. 2
8 213452 Tubing-1/8" I.D. Nylaflow; Black 1
9 213453 Tubing-1/8" I.D. Nylaflow; White 1
10 213454 Sheathing (For Tubing) 1
11 213455 Connector 2
12 213456‘ Master Valve Assembly 1
13 202385 Ball - Gear Shift Lever l.
14 517725 Lever - Gear Shift 1
15 213457 Clamp - Master Valve Mtg. 1
16 213458 Clamp "O" Ring, Tubing 2
17 202407 Washer - Gear Shift Lever 1
18 202406 Spring - Gear Shift Lever 1
719 202356 Capscrew 3/8-16 x 1-1/4 Hx. HAd. 12
'20 202392 Gasket - Gear Shift Lever Hsg. 1
21 202409 Spring - Pos Finder, 4th & Dir 1
22 202368 Ball - 1/2 Steel 1
27 2172480 Q+11A - TAn Roar Sin 2.




—

F w D WAGNER: -

v

PORTLAND,

ORESON

6 of 23

[ 517247-213134

RTOF-910 TRANSMISSION
SHIFT TOWER & CONTROLS

WD-204

Rel:

5/23/67

" ITEM FWD NO. DESCRIPTION Qry.
24 202312 Nut 5/8-18 N.F.-Plain 1
25 202324 Lockwasher 5/8-Plain 1
26 210049 Capscrew 3/8-16 x 3/4 Hx.Hd. 1
27 207172 Capscrew 1/4-20x1/2 Hx. Hd.’ 2
28 Washer 1/4 Plain 2
29 213460 Assembly; Flex Hose-27" 1
’30 Capscrew 3/8-16 x 2-3/4 Hx.H4. 1
31 213461 Cover-Aux. Rear Brg.& Spd.Mtr.Hsg. 1
32 213462 Gasket; Housing Rear Brg.& Spd Mtr.Hsg. 1
33 213463 Gasket-Rear Plate & Trans.Case 1
34 213464 Rear Plate & Covear-Trans. Case 2
35 202365 Flug - Fipe; 1/4 Sq. 1
3é 213465 Case - Transmission 1
37 213466 Disc - Magnetic 3
38 213467 Shift Yoke - 2nd & 3rd 1
39 210182 Valve - Bottom 1
40 | 202411 Lock Screw - Shift Yoke 5
41 213468 Shift Yoke - 4th & 5th 1
42 213469 Breather 1l

NOT ILLUSTRATED :
43 202672 Stud 4

44 202324 Washer 5/8" 4

45 202312 Nut 5/8"-18 N.F. 4




7 of 23

PORTLAND, OREGON 1517241-213134
FWD WAGNER:~< 517241 -
RTOF-910 TRANSMISSION Rels 5/23/67 ' ¢
REAR VIEW

—

s PIPE TAP ”




-

v

8 of 23

| 517247-213134

wp PORTLAND, OREGON
F WAGNER *

RTOF~. 910 TRANSMISSION

REAR VIEW

WD-204
Rel: 5/23/67
* Revs 5/31/68

ITEM FWD NO. DESCRIPTION Qry.
1 200162 Clamp-Hose 1
2 213541 Cover-Aux.Ctrshaft-Rear Brg. 2
3 213542 Gasket-Aux.Ctrshaft Rear Brg. Cover 2

*4 205525 01l Filter 1
5 202356 Capscrew 3/8"-16 x l-% Hx.Hd. 8

*6 213544 Nipple - 0Oil Flt. 1

*7 213545 Bracket - 0il Flt. 1
8 213546 Nut - Reg. Valve 1
9 210821 Boot-Gear Shift Lever 1l

10 Lockwasher 5/16" Plain 1

11 Nut 5/16"~24 Elastic Stop 1

12 213547 Pin-Pivot; Ctr. Control 1

13 213548 Housing - Gear Shift Lever 1

14 200160 Elbow - Street 1

15 202566 Bushing —‘Reducing 1

16 213549 Valve - Reg. 1

17 213460 A;sembly - Flexhose 27" 1

18 | 213550 Assembly - Flexhose 29" 1

19 Capscrew %-13 x 1-% ﬁxb H. 4

20 213551 Gasket-Aux. Shaift Cyl. 1

21 207183 Capscrew 3/8-16 x l1-% Hx.HA4. 2

22 213552 Gasket - Aux. Shift Cyl. Cover 1

23 213553 Cover - Aux. Shift Cyl. 1




FWD wacusr-

PORTLAND, OI‘Q‘QN

9 of 23

[ 517247-213134

RTOF-910 TRANSMISSION
REAR VIEW

WD-204

Rel:

5/23/67

ITEM FWD NO. DESCRIPTION Qry.
24 213554 Name Plate 1
- 25 213555 Name Plate Screw 2
% 26 202367 Screw No. 7 x 5/16-2-Type S Tap 2
27 210049 Capscrew 3/8-16 x 3/4 Hx.Hd. 2
28 202321 Lockwasher - 3/8" 1
29 210048 Cover =- PTO opening 1
30 | 202393 Gasket - PTO cover-small : 1
31 Plug - Pipe; 3/4 Sq. 1
32 202340 Capscrew 5/16-18 x 1/2 Rd. H4. 4
§'33 213556 Cover - Clutch Housing 1
34 213557 Bushing 1
§ 35 213558 Gasket - PTO; Large Cover 1
36 213559 Cover - PTO,; Large 1
37 Capscrew 7/16-14 x 1-1/4 Hx. H.D. 8
38 Lockwasher-7/16; Plain 8
39 202320 Lockwasher 3/8; Plain 6
40 202345 Capscrew 3/8-16 x 1-3/4 Hx.H 4. 15
41 213560 Pin - Rear Plate Dowel 2
42 202403 Plug 1
43 202312 Nut 5/8"-18 N.F. Plain 4
44 202672 t Stud 4
15 202324 Washer 5/8" 4




Nee

|
|
|
|

FWD WAGNERw~c_ .

oo

[

o

PORTLAND, OREGON

RTOF=-C1l) TRANSMISSION
FLTER, PRBLNG & SHIFT
FORKS

19 of 23

| 51¥247-213134

MODEL RTF-910 & RTOF-9I10




pr PORTLAND, OREGONM
WAGNER =<

RTOF-910 TRANSMISSION
FILTER, PLUMBING & SHIFT

11 of 23

[ 517247-213134

WD-204
Rel: 5/23/67

FORKS

1TEM FWD NO. DESCRIPTION Qry.
1 213571 Yoke Bar - lst & Rev. 1
2 213572 Yoke - lst & Rev. 1
3 213573 Yoke Bar 2nd & 3rd 1
4 213574 Shift Block 2nd & 3rd 1
5 213575 Yoke Bar 4th & 5th 1
6 213576 Sshift Block - 4th & 5th 1
7 213468 Shift Yoke 4th & 5th 1
8 213467 Shift Yoke 2nd & 3rd 1
9 213451 Housing - Shift Bar 1

10 213450 Gasket - Shift Bar Housing 1l




o T
v
Od ke
ped L0 WIANITAD ONILIIHS AYVIUXOY ANV
a ”w...u.m y SLIVHSHILNNOD NIV ABHL TVDIdAL
o3 \4'# ' \,/d M3IA TYNOILD3S
) [ “~ €z 1z ONIN3JO O 1d
(I R LV S g
r:~ 6l LTI Tl
TSN en { / 6L
THED e L | -m,Om ‘»\ [
—t =} YNy TY TR e e v ]
— S Y /70 DOUR NS v v N AN 49 9iir vi 08 I O &
1 :o:n di Sov !
N ,o & c:.., / < :
o3 916 R A e i
4T , szt
:._ +. |
R g
| ﬁ/ S ol g |
H ' " A _
_ \ & 18
. L ® | - : 15 9
Py ) 4 { , , €8 g
z ! ) il !
o) [ ST ¢8
o 9]
VR %
o
oy wm = L8
. m _\“ — ; )
SR v |
z ,
<«| & Hmm
P
o '
-4 _ o~ [ -
oy QO
m | z
! b w ~ g
| O
e .
18
-9
| .
| - o .
: % [Nt 1| o S
: PO B .
foe o LTT E . ’ 1!
“ 1Y n»\.o\pmw 'larsisz umr ———
/ /. 19162 SN
,.swx\\g / R a;_ : &Emn ///.4, u
T e , ) &o:n-- RN
" Sy S ; / cosor, \[ & //
i, . 9315y ,L\ b
G D S S0r S VISR RSB I o — y}zx X e L !
A . _ \ / zc JJ-&;...LIIf»l? - 61 N
w e Ob'8E TT 9 'SEVETL 1€ NIz o ¢z iz e -
6E 9L VT ¥L 61 €€ OfeZ T 9T YO U 61 Lt
. ~



13 of 23

poutLAﬁo.onsoou [ 517247-213134
WD-204
RTOF-910 TRANSMISSION Rel: 5/23/€7

SECTION VIEW

ITEM FWD NO. DESCRIPTION Qry.
1 213470 Roller Bearing 1
2 212471 Ball Bearing 1
3 213472 Clutch Housing & Bushing . 1
4 213473 Spacer . 1
5 02356 Capscrew 3/8-16 x 1-1/4 Hex HD. 2
6 212324 Lockwasher 5/8" Plain 8
7 21 474 Stud ‘ 6
8 212312 Nut 5/8-18 NF Plain 8
9 | Capscrew 1/2-13 x 3-1/2 Hex HAd. 2
10 200057 ' Capscrew 1/2-20x1 Hex. Hd. 4
11 202475 Retainer 2
112 :13475 Ball Bearing 2
§l3 213476 Gear (Drive) l‘
:14 | 213477 Washer 1
15 N S.S. Qu-11 See Item 29
16 I 21:478 I Clutch 3
17 | 213479 Gear 2
j
18 ; 215480 | Gear (M-Shaft-0.D.) 1
19 = 213481 % Key 4
20 213482 | Gear {Center Shaft PTO) 1
21 213483 Gear 2

SELECT FROM Ft LLOWING TO OBTAIN CORRECT CLEARANCE

H

213484 | Washer - .248-.250 Thick | 1

22(a)



F w D WAGNER ~

PORTLAND, ORESGON

14 of 73

| 517247-213134

RTOF-910 TRANSMISSION
SECTION VIEW

WD-204

Rel:

5/23/67

ITEM FWD NO. DESCRIPTION Qry.
22(b)| 213485 Washer - .253-.255 Thick 1
(c)| 213486 Washer - .268-.270 Thick 1
(e) 213698 Washer - .258-.260 Thick 1
(d)| 213487 Washer - .273-.275 Thick 1
(£f) | 213699 Washer - .263-.265 Thick 1
23 213488 Gear 2
24 213489 Spacer (M-Shaft 5
25 213490 Snap Ring 6
26 213491 Gear (M-Shaft 3rd) 1
22 213484 Washer 1
28 213492 Key 1
29 213493 Mainshaft Assembly 1
30 213494 Key 2
31 213495 Gear 2
32 213496 Gear (M.Shaft 2nd) 1
33 213497 Countershaft 2
34 213498 Countershaft 2
35 213499 Gear (M-Shaft 1lst) 1
|
36 213500 Gear 2
38 ' 202423 f Snap Ring 2
39 l 213501 | Gear (M-Shaft-Rev:rse) 1
' 40 ‘ 213502 % Roller Bearing 2
41 _; 213503 ? Snap Ring 2
42 ! 213484 f Washer
|
i




15 of 23

pr WAGNER~ P2RTLAND, OREGO | %2231_213134
RTOF-910 TRANSMISSION Rel: 5/23/67
SECTION VIEW
l;EM FWD NO. DESCRIPTION Qry,
43 213504 Cylinder 1
i
| 14 213505 Yoke 1
| 45 Capscrew 1/2-20x2 Hx.Hd. ' 2
46 2135C6 Clutch 1
47 21350 Spring 3
! 48 213508 Assembly 1
49 213509 "O" Ring ' 1
50 21351 Snap Ring 1
51 | 213511 ~ Fiston 1
52 213512 ! "0" Ring | 1
"3 | Nut 5/8-18 1
54 213513 ; Ring 1
55 213514 i Yoke Bar 1
56 | 213515 i "J" Ring 1
57 213517 i Roller Bearing L
|
58 : <13124 01l Seal 1
59 i 213516 é Mainshaft - Aux. 1
60 g 213522 % Nut 1
i
61 E % Nut 3/4-24 NF 1
62 | 213518 , Stud
63 % 213519 Washer
64 | 213520 E Washer
65 | 213521 ~ Washer v )




4

16 of 23
PORTLAND, ORESON -
FWD wacuss- | s17247-21313¢
N RTOF-910 TRANSMISSION Rel: 5/23/67

h SECTION VIEW

|
ITEM FWD NO. DESCRIPTION Qry.
66 213523 Snap Ring 1
67 213524 Assembly 1
68 213525 Gear 1
69 213526 ~ Support 1
70 213527 Snap Ring | 1
71 213528 | Coupling | 1

i :

72 . N.S.S. é Quill See Item 29
73 1 212529 f Gear - Aux. Drive 1
74 213530 ! Snap Ring 2
75 213531 Nur Al
76 . Capscrew 3/8-16xl Hex Hd. 6
77 ¢ 213532 E Retainer 1
78 213533 | Ball Bearing 1
79 213534 i Gear 1
80 | 213535  Gasket (Hsg) 1
81 ‘ 202353 Capscrew 1/2-13 x 1-1/2 Hex. Hd. 2
82 202322 Lo;kwasher - 1/2 Plain 4
83 | 213536 . Gasket 1
84 : 213537 , Cover - Front Bearing 1

.’ 85 ! 202539 E Nut: Drive Gear Bearing 1

)| 86 | 213538 | srap Ring - M.Shaft, Front Quill 1

87 i 213539 ! S-aft: Drive 1
88 ! 213540 ! Spacer 1




FWD WAGNER:~<|

PORTLAND, OREGON

17 of 23

[ 517247-213134

RTOF=-017 TRAMNSMLISSIZH
--"A W @
(o ]

] 777
8
7 9 32753209P
6 $

4 76T N
He Y&
|7, //4, :

// / = \\1\//
{ &m\ AN\

/'/ >

WD-~204
Rcls: 3/23/67

SECTIONAL VIEW
TYPICAL THRU IDLER GEAR SHAFTS
AND AUXILIARY COUNTERSHAFTS

N\ > i [
i I ] | !
. 4 | |
| : : : | | ( I
R i I | \".
I ] | | ' | : !\_.J} |—'1
b | | ! | ]
. | i [
L.l Ly TR - i -+l
: | L ! ! | Lyl
. [ | | | ! PR
. I ! i |L '\_,J—"'—u
P | | | i -
| V77 |
| | l
y N | |
! 7 XY %
2
s e 6
777 ‘ 7,
TN oy
NI N N . P
'/,’/j y %/ = - \l, L
BB
y X
6 27767P/f,
N2 ’ L1 3275 3200p 3
8 LTT7T7777.
10 .
? W

\‘




v

PORTLAND, OREGON

18 of 23

[517247-213134

RTOF-910 TRANSMISSION

WD-204
Rel: -5/23/67

A SECTION VIEW THRU IDLER GEAR
| & AUXILIARY COUNTERSHAFTS
ITEM FWD NO. DESCRIPTION Qry.
1 202435 Roller Bearing 2
2 213561 Bearing 2
3 Nut 5/8" 18N.F. Els Stop 2
.| 4 213562 Plate 2
5 213563 Shaft 2
6 213564 Washer 2
7 | 213565 Plug 2
8 213566 Gear 2
9 | 213567 Snap Ring 2
10 210033 Key No. 1210 3/8 x 1+1/4" 2
11 213568 Gear 2
12 213569 Countershaft 2
13 213570 Ball Bearing 2
14 202475 Retainer 2
15 200057 Capscrew 1/2" 20 x1 Hx. Hd. 4
|
|
3 !
} |
) | |
| |
§
] ; |




g 19 of 23

F
EWD WAG"ER"‘C PORTLAND, OREGON {517247-213134
| WD-204 e
g RTOF-910 TRANSMISSION Rels 5/23/67 . /
ot p
7).(8
6
| 5
| r
; 4 3 2
1
i
i
i
!
!
i
|
\
PLAN VIEW SHOWING SLAVE VALVE
AND ACTUATING PARTS




F w D WAGNER~-

PORTLAND, ORESON

20 of 23
[ 517247-213134

RTOF-910 TRANSMISSION

PLAN VIEW - SLAVE VALVE
ACTUATING PARTS

&

WD-204
Rel: 5/23/67
TN

}

ITEM FWD NO. DESCRIPTION QrYy.
1 213469 Breather 1
2 213577 Sleeve 1
3 213578 Valve Assembly - Range Shift 1
4 200160 Elbow - Street 2
5 202413 Elbow 1
6 210183 Nipple - Pipe 1
f 202316 Lockwasher 1/4" Plain 6
8 1 200154 Capscrew 1/4"-20x 1-3/4 Hx HA4. 4
i
9 213579 Plate 1
1¢ 202728 Gasket
11 213580 Gasket 1
12 Capscrew 1/4"-20 x 5/8 Soc. HA. 2
13 202463 Spring 1
14 213581 Pin 1
15 213582 Shaft 1
16 202653 Plunger 1
17 202463 Spring 1
18 202546 Plug 1
19 202369 Ball - 3/4", Steel 2
20 | 202386 Pin 1
21 : 213571 % Yoke Bar lst & Rev.
22 | 213572 ? Shi1ft Yoke 1lst & Rev. 1
i i
23 ; 213573 i Yoke Bar 2nd & 3rd 1




21 of 23

EFWD wacusn- PORTLAND, ORESON [[517247-213134

RTOF-910 TRANSMISSION ‘;D;z°§/23,6
PLAN VIEW - SLAVE VALVE & et: 7
ACTUATING PARTS

ITEM FWD NO. DESCRIPTION Qry.
24 213574 Shift Block 2nd & 3rd 1
25 213575 Yoke Bar 4th & 5th 1
26 213576 Shift Block 4th & 5th . 1
27 Capscrew 1/4" -20 x 7/8 Hx. Hd. . 2




TN L ~?‘,'§r.<\ ‘,

.
‘ 22 of 23
EWD WAGNER ! ~c. PORTLAND, OREGON | 517247-213134
WD-204
“ RTOF-C13 TRAIISMISSIO R:ls 3/23

0I. PU.P ASSEMBLY

OotL
INTAKE

AA___J

section AA




23 of 23

Fw v PORTLAND, OREGON r517247-213l34
D WAGNERw< WD-204

RTOF-910 TRANSMISSION Rel: 5/23/67
OIL PUMP ASSEMBLY

ITEM FWD NO. DESCRIPTION Qry.
213613 Pump Assembly 1

1l 209027 Valve ) 2

2 209025 Spring 2

3 209026 | Ring . 2

4 Screw 2

5 ; Name Plate 1
.6 : 202363 i Fipe Plug 7/8" 1
7 209021 | Gasket 1
| 8 ’ 213614 Head 1
. ! 202316 Lockwasher 1/4" 6
élo 202336 Capscrew 1/4-20 x 3/4" Hex 6
ill 209022 Pivet Pin Assembly
élz 209020 Gear 1
|
213 i 209019 i Rotor 1
;l4 | 209628 % Housing 1
i15 ; 213615 Gear 1
16 ! 209017 Bushing 1
17 i 209016 Spacer 1
118 5 209015 | qudruff Key 1
il9 i 209014 % Bushing 1
.\\ % 202468 E Plug - Expansion 1

i
| |




Rel: 2-18-69

SYSOLS| oNImooD ‘eNvaL 'DirvwaHIS [P SNoRA3s [ O™ N o
‘ON ‘OANG 1T} dNOND q3g0wW NYNO ‘ASSY 4NS ALva “ON Z.UZ
" IS R 1T 1) ~”0 - P\ - 3iva _ S 1> NaEg vl [ LiI-9M | wNtA
..4a NOOINO ‘'ONVINIOd U EINOVM GME
Ty LI
=
N
o
\ \\WwvelZ
- =T mu_um
S 3d\N 3s0>Y
~ RRE] ._mm oL
m " lgIann - 21L801
B CE _ — €1760T ‘
DGLe0L
‘SNVAL
: 69LOIL \
— LLLYIT
T (Pex.\) IdAi
L8805 dQnOmw @ meog AN T — TS50y
aso1> 7
___wua j R REIT-Y m
g / \ - 33093 m..m_ S DMIHSNg Mem_
LiaN e 2ANINALS LINAWI ()
7€ aszs LP&ELOL LerR0S
QI — minm)
L P60
v 6Ol
o~Nmsng E-F
oMNINSNa Me m -
el veol
2o8#%12 — LD06OL r% GETBTC A 2A3700D
SILOIT g
D
Jl




2 of 3

pr PORTLAND, ORESON [520545
WAGNER~ B/M 4377
ENGINE AND TRANSMISSION Rel: 2-18~69
(NH-220 RTOF-910 TRANS. COOLER)

ITEM FWD NO. DESCRIPTION Qry.
519135 Cooler Assembly - Trans. 1
519145 Cover - Trans. Cooler 1
519146 | Gasket - Cover 1
214018 Core - Cooler 1
2149019 Gasket - Core 2
214020 Nut - Core 2
204389 Seal Washer 11
207563 Seal Washer 2

Capscrew 3/8-16 NC x 3/4" Lg.-Stainless Steel 11

Capscrew 1/2-20 NC x 5-3/4" Lg. Gr. 5 2
210718 Filter 1

Sediment Strainer 1
508486 Pipe - Suction 1
508487 Adapter 2
209033 Pump 1
214277 Check Valve 1
202947 Hose Clamp 8
206320 Hose 1" I.D. x 1-1/2" O.D. 2
209756 Adapter 2
209413 Adapter 3
209411 Adapter 3
214807 Adapter 2




Fw D WAGNER =

PORTLAND, ORESGON

3 of 3

s 20545

B/M 4377
ENGINE AND TRANSMISSION Rel: 2-18-69
(NH-220 RTOF-910 TRANS. COOLER)

ITEM FWD NO. DESCRIPTION Qry.
211323 Hose Assembly 1
212210 Hose Assembly 1
210789 Hose Assembly 1
208726 Hose Assembly 1
508473 Tube Assembly 1

Bushing 3/4-3/8 NPT 2
Bushing 1/2-3/8 NPT 1
Close Nipple 1/2 NPT 2
Close Nipple 3/8 NPT 2
Close Nipple 3/4 NPT 1
Bell Reducer 1/2-3/4 NPT 1
Pipe Tee 1/2 NPT 1
Pipe Tee 3/8 NPT 1
Street E11 3/4 NPT 1
Street E11 3/8 NPT 1
510406 Mtg. Plate 1
509145 Gusset 2




BWD WAGNER-

PORTLAND, OREOGON

‘Page 1 ofa

{2 145009

20

POWER TAKE-OFF

CHELSEA

(12

ﬁr) 8(? (109 (11
% X
§f
N .‘
NIE
ﬁ\s@ =
77 ,/,.'
70020 =
N\
/9 17) (i6) (14)

" HYA-22L-C3-113
Rel: 2-10-69

(3

FORM-NW 8984




Page 2 of 4

PORTLAND, OREGON [571 4509

HYA-22L~C3-113
POWER TARE~-QOFF ‘ Rel: 2-10-69




3. .of 4

PORTLAND, OREGOM
FWD waouee- LACLL 2 las e
POWER TAKE-OFF Rel: 2-10-69
CHELSEA
\TEM | FWDNO. | DEscripTioN - ary.
1 208626 | Drive Shaft . 1
2 5/16" Lockwasher 3
3 5/16—18x]ﬁj Capscrew 3
4 208627 End Cap 1
5 208628 Bearing Assy. 1
6 208629 | Housing 1
7 208630 Lock Ring ‘ 1
8 208631 Spacer 1
9 208632 Driven Gear ~ 1
10 208633 Bearing Assembly ‘ ‘ 1
11 208634 Gasket (.010" Thick) A.R.
208635 Gasket (.020" Thick)
12 214745 Pump Adapter Flange 1
13 208637 Seal | 1
14 % x 20 x %" Set Screw Socket Head 1
15 208638 Needle Brg. Roller (23 per set) 2
16 208639 Driving Gear ’ 1
17 208640 Spacer 1
18 208641 | sliding Gear | y
19 208642 Thrust Washer B!
20 208643 Idler Shaft 1
21 5/16-18 x 1%" Capscrew 4




4 of 4

pr PORTLAND, OREGON lz 14509

WAGNER: HYA-22L-C3-113
POWER TAKE-OFF Rel: 2-10-69

CHELSEA

ITEM | FWD NO. DESCRIPTION | | _ ' Qry.
22 208644 "O" Ring ‘ 1
23 208645 Post & Arm Assy. : 1
24 208646 Washer 1
25 5/16" Lockwasher 1
26 5/16-24 x|5/8" Capscrew 1
27 208647 Lever 1
28 208648 Cotter Pin 1
29 208649 Eye Bolt 1
30 5/16-18 x|{1-1/8" Capscrew 1
31 208650 Wire Control Bracket 1
32 1/4-20 x|1/2 Set Screw 1
33 208651 Swivel Pin 1
34 208652 Control Wire & Rod Assy. 11
35 208653 Control Tube & Casing Assy. 1
36 | 208654 | Jam Nut | 1
37 208655 Lockwasher 1
38 208656 Packing Nut 1
39 208657 Knob 1
214746 Mounting Kit - NOT ILLUSTRATED 1
214387 Adapter Plate-~PTO to Trans. - NOT ILLUSTRATED 1

522196 Shim - PTO to Pump - NOT ILLUSTRATED




" l‘ ' 1 of 1 :
EWD WAG"-R"“- PORTLAND, OREGCN [_5 20621

CENTER DRIVELINE Rel. 10-2-68

[ )
[
»
-
”
[ ]
b
Divider
Box
End .
Y. -
1 204301 Cross Ass'y. 1
2 205321 Slip Joint . ' ‘ : 1
3 | 207870 Lock Plate 4
4 204319 Capscrew , 4
S | 204369 Stub Yoke | 1
6 204301 Cross Ass'y 1
"7 204319 Capscrew 4 :!
8 207870 Lock Plate 2
9 208847 Steel Washer 2
10 208848 Cork Washer 1
11 204316 Retainer 1
12 204319 Capscrew- 4
13 |G191758 Lube Fitting 1
14 204342 Yoke 1
14A | 520620 Yoke 1

FORM-NW 8534



FWD WAGNER!~c.
WA-14-1"

PORTLAND, OREGON

1l of 1

5084 2 u

DRIVE;.INE ASSEMBI.Y

2A-15924~-1
Rel: 1/1¢/¢

|ITEM | FWD ... DESCRIPTION QLY
1 JAEE I Cuoss Assoa Ly 2
2 oo Sl:- ¥ i

5 20804 F. 1 Was' r 1
6 1204310 Casacre 4
7 204310 R. .aitasr Ca»n

8 2251 S_1i:iy:d Yoke - Div:der Box 1
8A S. - Axle Diftf. Group

9

o Pirate

10 | 204310

Cryt Saopow

FORM Nw 65%4




FWD WAGNER:~

h4

PORTLAND,

OREGCN

lof

1

DRIVE LINE ASSEMBLY WA-14-17

[sosa1o
2A-166r2-1

RO

Center - Low.r Rel: 1/18 A 13

' ' -

1

]

+- — =

- ;

]

[}

t r—

{

Divider
Box
End
ITEM | PART :10. | DEECRIPTION O

1 204301 Crcss Ass'y -
2 205321 Slip Joint Ass'y 1
3 2078370 Lock Plate 42
4 20431¢ Cap Screw o
s 204369 Splined Stub Shaft 1
6 204301 Cross Ass'y
7 20431¢ Cap Screw
8 | 207870 Lock Plate 4
9 | 208847 Steel Washer 2
10 208848 Felt Washer 1
11 204316 Retainer Cap 1
12 204319 Cap Screw 4
13 204319 Cap Scrow pi
14 | 204342 Splined Yoke 1
14A 2043 Snlinad Yoke (Sec Frount Driv:line=IZla .0 1;




"’ ',
1l ofl
FEWD WAGNER'“ PORTLAND, OREGON [ 5 0586 3|
B Rel: _4/1
DRIVELINE ASSEMBLY 10’/ 7

WA-9

Eng. End
: ®\ T !

"
S
| TR "WD_NO. DESCRIPTION QTY
Cod T Nut 1
LUt I+ Fitting Yoke
Suoovs Propellor Shaft 1
265316 Retainer Cap ’ : 1
SR Yy Steel Washer A 2
5 nR48 Felt Washer 1
Ladd 7 Slip Yoke 1
20431 Cap Screw
207370 Lock Plate 4
Lo 204301 Cross Assembly 1
11 | See Axle Assembly

FORM-NW 63354



Page 1 of 2
[ B/M 4366
Rel. 10-1-68

., OREGOMN

WA~-14

PORTLAND
DRIVE LINES

HADMA
: |

WL NIETIHT EVIE

WA-17

»

IWiINFEI 420 INO¥s




Page 2 of 2
pr PORTLAND, OREBON [ B/M 4366
WAGNER< Rel: 10-1-68
DRIVELINES
WA-14
WA-17
ITEM FWD NO. DESCRIPTION QrYy.
1 520621 Driveline Assembly - Center Upper 1
2 505863 Driveline Assembly - Engine End 1
3 508410 Driveline Assembly - Center Lower- 1
4 508420 Driveline Assembly - Draw Bar End 1
5 506786 Bearing Assembly - Upper Center 1
5 520928 Bearing Assembly - Lower Center 1
6 Yoke (See Divider Box)
8 516118 Driveline Shaft 1
9 204346 Yoke 1
10 204302 Journal Bearing Cross 1
11 213117 Yoke 1
12 500598 Washer a4
13 504068 Nut 4
14 204247 Nut 1
16 Yoke (See Divider Box)
NOTE: SEE ATTACHED SHEETS FOR DETAILS ON ABOVE
DRIVELINES




PORTLAND, OREGON P.B. 400-69

FWD WAGNERc. | Rel: 3/31/69

PARTS BULLETIN: 400-69
SUBJECT: DIVIDER BOX CHAIN, (NEW DESIGN).
TO: ALL DEALERS.

ATTENTION: PARTS MANAGERS,

The manufacturer of the subject chain, has changed the design

of the rocker pins and the opening in the links where the rocker
pins are inserted. The following illustrations show the old

and new design.

-

NEW DESIGN OLD DESIGN
As you can see from the above illustration, the change consists

of elimination of the key projection that was used in the old
design. The important information to you, is that first, the
manufacturer advises that the new design pins and half-links
cannot be used to repair the o0ld design chain, and second, the
manufacturer also advises that the old design is not available
for service parts replacement. This means that when our present
inventory of the old design half-link and pins are sold, it will
be necessary to buy a complete new chain for service replacement.

The above applies to both the one inch pitch chain that is being
used in current production and has been for several years, and
the three quarter inch pitch that was used previously in four
inch, five inch and six inch width. As the o0ld design and the
new design chains are interchangeable as complete chain assemb-~
lies, there will be no part number change on the three guarter
inch pitch chains. To repeat, we will supply the old design as
long as our inventory lasts, and will supply the new design when
it becomes necessary. If an order is recieved for a half-link
assembly after our old design stock is sold out, you will be ad-
vised that it will be necessary to order a complete chain.

Because the manufacturer advises that the o0ld design and the new
design cannot be inter-mixed, we have assigned a new part number
to the divider box, and to the new design one inch pitch chain.

The new divider box number is, #522516, and the new design chain,




PORTLAND, OCREGON ] P.B 400_69
= NERw:. =
wp WAG Rel: 3/31/69

one inch pitch by six inch width, is #214910. The new divider
box number will be indicated on the master check sheet for the

units that will recieve them.

FWD WAGNER




F w D WAGNER:~¢

. T 77
5 Jé §f541 6 | @ 1SS 3 N \
2 : .

B/M 4638

Rel: 4/3-/69 @

NN

-
I
!
t
|
A

oy |
|
/7

12 . e
8 N ‘
2 N
A R
14 N
10 t
. 6 _" i ! -:-f
41 |- - U%_
@0 ;




1l of 4

52 2516
B/M 4638
Rel: 4/1/6%
1
31
: 39
? 9 42
;\\ 7 - 15
N ' 217
1
— §
B 35
- 7

~(4)24) (29 23)(33) 25 (1 9) (36

=




2 of 4
pr WAGNER- PORTLAND, OREGON | 522516
B/M 4638
Rel; 4-1-69
DIVIDER BOX - WA-14-17
ITEM FWD NO. DESCRIPTION Qry.
1 503509 Case 1
2 502337 Cage -~ Input 1
3 500470 Lock Ring - Chain Adj. 1
4 511029 Cover Plate - Output 2
5 517601 Arm - Steering (Weld On Replacement Not Illust.) 2
6 520288 Inspection Plate - Front 1
7 500468 Inspection Plate - Input 1
8 500469 Inspection Plate - Side 1
9 511026 Spacer - Brg. 1
10 502673 Sprocket - 28 T 1
11 502672 Sprocket - 35 T 1
12 511027 Shaft - Input 1
13 511028 Shaft - Output L
14 511025 Spacer - Shaft 2
15 502341 Keeper - Brg. 1
19 511092 Thrust Washer (Order to obtain correct clearance)
Thickness (See Div. Box Overhaul
Instructions)
19A | 511093 Thrust Washer .507 - .503
19B| 511094 Thrust Washer .517 - .513
loC| 511095 Thrust Washer .527 - .523
19D | 511096 Thrust Washer .537 - 533
19E| 511097 Thrust Washer .547 - .543
19F| 511098 Thrust Washer .557 - .553




3 of 4
pr WAGNERw- PORTLAND, OREGON [ gei724§li—6g
B/M 4638
DIVIDER BOX - WA-14-17
ITEM FWD NO. DESCRIPTION Qry.
20 500441 Hinge Pin 2
21 500442 Thrust Washer -Hinge 4
22 500243 Lock - Pin 2
23 501006 Swivel Pin Ass'y. 1
24 511039 Thrust Washer - Swivel (Front) 1
25 500481 Spacer - Swivel 1
26 503502 Baffle-Breather 1
27 211207 Bearing 4
28 | 204396 seal - (2 12") 3
29 511041 Spacer - Swivel Bearing 1
30 203505 "O" Ring 1
31 203485 "O" Ring 1
32 203561 "O" Ring 2
33 204503 Bearing 4
34 | 214910 Chain 1"P, HY-VO, 74 LKS, 6" wide 1
35 203521 "O" Ring 1
36 Nut - HEX JAM 2 1/2 12 THD.
37 Nut - HEX - 2" - 12 THD 2
38 Nut - HEX JAM - 2" - 12 THD 2
39 204389 Washer 6
40 Street E11 -~ 3/8" 1
41 | 200268 Breather Cap S-W 313650 (3/8 NPT) 1




4 of 4

F w D WAGNER e

PORTLAND, ORESBON FB 22516

B/M 4638
Rel : 4/1/68
DIVIDER BOX - WA-14-17

ITEM FWD NO. DESCRIPTION Qry.
42 504173 Lock Plate 1
43 201319 Plug - Magnetic - (Not Shown) 1
44 214911 Half-Link Ass'y. (For Chain Adj.)

45 500598 Washe; 1
46 504068 Nut 1

214912 Rocker Pin Set ‘ AR




2143¢9 Front (Eng.ind) 214370 Rear (Drawbar End)
{Toe 5U3) (108:07
AXLE ASSEMBLY (83" Track)
52 FWD Model W-=50-P

\\

~ %, AL

/

Aa

~_7
NOTE —- ORDER BY PART NUMBER
Do Not Use Hlustration Reference Numbers

,

g87A Differential Carrier Assembly

Printed in U.S.A.

Vo i e

EMX



FWD WAGNER PORTLAND, OREGON Eng. End[ 2 i Z 36 9
D.B. Enéd 214370
AXLE ASSEMBLY (83" TRACK) Rel: 2-13-69
Engine End - 108308
Drawbar End- 108307

ITEM FWD NO. DESCRIPTION Qry.
1 201319 Plug, 1%" Pipe 1
2 Plug, 1" Pipe 4
3 Nut, 1-1/8 Jam 1
4 Capscrew, 5/8-18 x 3/4 8
5 Capscrew, 5/8-18 x 1/75 22
6 Lockwasher, 7/16 8
7 Lockwasher, 5/8 14
8 Plug, 3/4" Pipe 1
9 Capscrew, 7/16-20 x 1.25 12
10 Pin, Cotter 1
11 Bolt, 5/8-18 x 250 40
12 213350 Plug 1" Magnetic 1
13 213352 Yoke 1
14 213353 Seal, 0Oil 1
15 213354 Seal, 0Oil 2
16 206398 Cup, bearing 1
17 207831 Cup, bearing 1

-%;8 213355 Cone, bearing 2

.
19 213356 Cone, bearing 1
20 213357 Bearing, pinion 1
21 201130 Cup, bearing 1
22 213375 Cone, bearing 1
23 213376 Cup, bearing 1




v

pr WAGNER- PORTLAND, OREGON Eng. End |2 134 g Z 9
D.B. End 214 370
AXLE ASSEMBLY (83" TRACK) Rel: 2-13-69
Engine End - 108308
Drawbar End - 108307

ITEM FWD NO. DESCRIPTION Qry.
24 213377 Cone, bearing 1
25 204592 Cone, bearing 1
26 213378 Cup, bearing 2
27 206519 Cone, bearing 2
28 213379 Cup, bearing 2
29 213380 Roller, bearing 12
30 213790 Nut, 5/8-18 NF 24
31 Nut, 5/8-18 12
32 Nut, 1-3/4-12 UN 1
33 213869 Ring, retaining 2
34 Lockwasher 1
35 200762 Lockwasher 5/8 24
36 Capscrew, 5/8-11 x 1.75 6
37 Capscrew 7/16-20 x 1 16
38 Capscrew 5/8-18 x 5 8
39 214169 Capscrew 5/8-18 x 4.50 8
40 213789 Stud, 5/8 NF x 3.50 16
41 Capscrew, 5/8-18 x 1.75 12
42 Capscrew, 3/8-16 NC x .62 2
43 213382 Ball, detent 6
44 213383 Vent, air 1
45 213384 Spring 1
46 213878 Locknut, inner 2




F w D WAGNER:~c

, 4 of 9

PORTLAND, OREGON Eng. EndLZ l 43629
D.B. End 214370
AXLE ASSEMBLY (83" TRACK) Rev: 3/31/69

Engine End - 108308
Drawbar End - 108307

ITEM FWD NO. DESCRIPTION Qry.
47 213385 Spacer, locknut 2
48 213879 Locknut, outer 2
49 213386 Housing ' - 11
50 213870 Shaft, axle 2
213885 Hub & Cup Ass'y.
51 213388 Hub, wheel 2
51A 213753 0il Slinger (dust shield)
*¥51B | 214917 Hub to Drum Bolts
51C 213750 Hub to Drum Washers
52 213389 Skein Axle 2
53 213390 Hub, Ring Gear (3.882:l) 2
54 213391 Bushing 2
55 213392 Spider, planetary 2
55A 213884 Planetary Assembly 2
56 213393 Cover, planetary 2
56A 213794 Gasket
57 213394 . Washer, thrust 12
58 213395 Spacer, bearing 6
59 213398 Gear, Sun (3.882:1) 6
60 213397 Gear, Planet (3.882:1) 2
61 213396 Gear, ring (3.882:1) 2
62 213399 Pin, -planet, gear 6
63 213400 Ring, thrust 2




5 of 9
Fwn PORTLAND, ORESON Eng. Endl 214 36 9
WAGHNER < D.B. End 214 3 7 0
AXLE ASSEMBLY (83" TRACK) Rel: 2-13-69
Engine End -~ 108308
Drawbar End - 108307
ITEM FWD NO. DESCRIPTION Qry.
64 213401 Retainer, ring gear 8
65 213402 Button, thrust 2
66 2:3403 Gasket, carrier 1
67 213404 Carrier and Cap Assy. 1
214595 Capscrew 7/8 NF x 4.88 4
68 2:3405 Locknut, R.H, 1
69 2134C6 Locknut, L.H. 1
70 213407 Lcck, bearing adj. 2
71 213408 Scoop, oil 1
72 213409 Piug, back-up 1
73 2134.0 Zase, flanged diff. 1
74 213411 Case. plain diff. 1
743 213887 D1ff Body Sub Assy.
74b 213173 No Spin Unit (optional-NOT SHOWN)
75 213412 Spider, diff. 1
76 213413 Gear, pilnion 4
77 213414 Cear, side 2
78 213415 Washer, thrust 2
79 213416**| Ring & Pinion set, rear (Blade or Drawbar End) 1
SEE NOTE ON PAGE 6 BEFORE ORDERING
213417**] Ring & Pin:ion set, front {(Engine End) 1
SEE NOTE ON PAGE 6 BEFORE ORDERING
80 213418 Housing, pinion bearing 1
81 213419 Ccver, pinion bearing 1




6 of 9
PORTLAND, OREGON Eng,. End | 2 1 4 3 6 9
FWD  wionsn- D.B. End 214 3 7 0
AXLE ASSEMBLY (83" TRACK) Rel: 2-13-69
Engine End - 108308
Drawbar End - 108307
ITEM FWD NO. DESCRIPTION Qry.
82 213420 Gasket, bearing cover 1
83 213421 Shim, bearing cover 4
84 213422 Shim, bearing cover 4
85 213423 Washer, thrust 4
86 214596 Spacer, pinion bearing 1
214597 Bushing, Taperlock -~ NOT ILLUSTRATED 1
87 213425 Washer, flat 1
87a 213426**| Carrier Assembly, rear (Blade or Drawbar End) 1
87a 213427**| Carrier Assembly, front (Engine End) 1
88 207559 Nut 20
89 207558 Stud 20
90 204133 Nut 20
91 Bolt-Axle to Pad-l" NF x 10%" Lg. Gr. 8 24
92 Nut-High - 1" NF Fibrelock 24
**NOTE: BE SURE TO CHECK UNIT MASTER CHECK SHEET,
AXLE SECTION, FOR AXLE ASSEMBLY NUMBER
LISTED FOR LOCATION (ENGINE END OR DRAWBAR
(BLADE END) BEFORE ORDERING THIS ITEM.




o)}
onlo v q
1 =
RN Y|~ ™M o
— o »
HWimim w o
<<t 2 3
~ e UN
~ et~ Z o
e (&)
N : Nm
4 @
| P
TGO -~ > =
(=1 =3)] m s
[call < B o) =
© x S
o & md W =
(=1 O“
M3 =
[7]
e pee |
[T
M .nlu.m
0 M~ > 32
w| 90 = Zo
HE 2
| 8% 4
o wy
z M <
< m "
b4
4-F <
ol 28 &
o

§
-
..u._..
5
x
i




PRI

8 of 9
pr WAGNER- v‘ronuno. OREGON g?g. ggg [—3 ;_. 2 g _E; (9)
AXLE ASSEMBLY Rel: 2-13-69
(BRAKE GROUP)
(20 X 7)
ITEM FWD NO. DESCRIPTION Qry.
1 214598 Slack Adjuster | 2
2 214599 Washer 4
3 214600 | Quad Ring o 2
4 214601 Snap Ring 2
5 214602 Dust Shield R.H. 2
214603 Dust Shield L.H. 2
6 214604 Capscrew 8
Capscrew Lockwasher 8
7 Lockwasher 4
8~13 |[NOT USED
14 214605 Capscrew 4
15 214606 Bracket - Camshaft 2
16 214607 Bushing - Camshaft & Spider 4
17 214608 Washer 3
18 214609 Snapring 4
19 518270 Spider 2
20 NOT USED
21 214610 Shoe Assembly , ' 4
22 214611 Lining , 8
23 NOT USED
24 214612 Capscrew -~ Flathead 64
214613 Lockwasher 3/8 AH 64
Nut 3/8" - 24 ©4




PORTLANG, OREGON png Engl 2 2 Zf396 9
D.B. End 214370
AXLE ASSEMBLY Rel: 2-13-69
BRAKE GROUP
(20 X 7)
ITEM | FWD NO. DESCRIPTION ‘ Qry.
25 201243 Spring ~ Return 2
26 207773 Pin - Anchor 4
27-29| NOT USED .
30 201070 Set Screw . 4
33 214614 Camshaft R.H. 1
214615 Camshaft L.H. 1
34 NOT USED
35 214616 Roller - Cam 4
214617 Roller - Pin 4
36 214618 Roll Pin 4
37 N.S.S. Pin - Spring Return
214635 Brake Drum ~ NOT ILLUSTRATED 2

38 201064 Air Chamber - NOT ILLUSTRATED 2




214465 Front (Eng.End) 214466 Rear (Drawbar End) Page 1 of 9 6245

108326 1083 Rel: 2-13-69
( ) UAXLE ‘ASSEMBLY (98" Track)

FWD Model W-50-P

s2

~_ 7
NOTE —— ORDER BY PART NUMBER
Do Not Use Illustration Reference Numbers / ~

/

~

878 Differential Carrier Assexﬁbly

Printed in U.S.A. FWD EMX



N

pr PORTLAND, OREGON Eng. End[2 1 4 i 2 5
WAGNER™ D.B. End 2 1 4 4 6 6
AXLE ASSEMBLY (98" TRACK) Rel: 2~13-69
Engine End - 108326
Drawbar End - 108327
W-50-P

ITEM FWD NO. DESCRIPTION Qry.
1 Plug, 1-1/4" Pipe 1
2 Plug, 1" Pipe 4
3 Nut, 1-1/8 Jam 1
4 Capscrew, 5/8-18 x 3/4 8
5 Capscrew, 5/8-18 x 1/75 22
6 Lockwasher, 7/16 12
7 Lockwasher, 5/8 8
8 Plug, 3/4" Pipe 1
9 Capscrew, 7/16 20 x 1.25 12
10 Pin, cotter 1
11 Bolt, 5/8-18 x 250 40
12 213350 Plug, 1" Magnetic 1
13 213352 Yoke 1
14 213353 Seal, 0il 1
15 213354 Seal, 0Oil 2
16 206398 Cup, bearing 1
17 207831 Cup, bearing 1
18 213355 Cone, bearing 2
19 213356 Cone, bearing 1
20 213357 Bearing,pinion 1
21 201130 Cup, bearing 1
22 213375 Cone, bearing 1




3 of 9
pr PORTLAND, ORE®ON Eng.End rz 14465
WAGNER:< D.B. End 2 L 4 4 6 6
AXLE ASSEMBLY (98" TRACK) Rel: 2-13-69
Engine End - 108326
Drawbar End - 108327
W-50-P

ITEM FWD NO. DESCRIPTION Qary
23 213376 Cup, bearing 1
24 213377 Cone, bearing 1
25 204592 Cone, bearing 1
26 213378 Cup, bearing 2
27 206519 Cone, bearing 2
28 213379 Cup, bearing 2
29 2133890 Roller, bearing 12
30 Nut, 5/8-18 NF 24
31 Nut, 5/8-18 12
32 Nut, 1-3/4-12 UN 1
33 213869 Ring, retaining 2
34 Lcckwasher 1
35 200762 Washer 68
36 Capscrew, 5/8-11 x 1.75 6
37 Capscrew, 7/16-29 x 1 16
38 Capscrew, 5/8-18 x 5 8
39 214619 Capscrew, 5/8-18 x 4.50 8
40 Stud, 5/8 NF x 3.50 16
41 Capscrew, 5/8-18 x 1.75 12
42 Capscrew, 3/8-16 NC x .62 2
43 213382 Ball, detent 6
44 213383 Vent, air 1
45 213384 Spring 1




4 of 9
FWD PORTLAND, OREGON Eng. End[z 14465
WAGNRER: D.B. End 2 1 4 4 6 6
AXLE ASSEMBLY (98" TRACK) Rel: 2-13-69
Engine End - 108326
Drawbar End - 108327
W-50-P
ITEM FWD NO. DESCRIPTION Qry.

46 213878 Locknut, inner 2
47 213385 Spacer, locknut 2
48 213879 Locknut, outer 2
49 213757 Housing 1
50 213756 Shaft, axle 2
51 213388 Hub, wheel 2
52 213389 Skein, axle 2
53 213390 Hub, ring gear (3.882:1) 2
54 213391 Bushing 2
55 213392 Spider, planetary 2
56 213393 Cover, planetary 2
56a 213794 Cover, gasket 2
57 213394 Washer, thrust 12
58 213395 Spacer, bearing 6
59 213397 Gear, sun 6
60 213398 Gear, planet 2
61 213396 Gear, ring (3.882:1) 2
62 213399 Pin, planet, gear 6
63 213400 Ring, thrust 2
64 213401 Retainer, ring gear 8
65 213402 Button, thrust 2
66 213403 Gasket, carrier 1
67 213404 Carrier and Cap Assy. 1




5 of 9

PORTLAND, ORESON FEpng. End [2 1 446 5

pr WAGNER:~ D.B. End 21 4 46 6

AXLE ASSEMBLY (98" TRACK) Rel: 2-13-69
Engine End - 108326
Drawbar End - 108327
W-50-P
ITEM FWD NO. DESCRIPTION QrY.

214595 Capscrew 4
68 213405 Locknut, R.H. 1
69 213406 Locknut, L.H. 1
70 213407 Lock, bearing adj. 2
71 213408 Scoop, oil 1
72 213409 Plug, back-up 1
73 213419 Case, Flanged diff. 1
74 213411 Case, plain Diff. 1
75 213412 Spider, diff. 1
76 213413 Gear, Pinion 4
77 213414 Gear, sice 2
78 213415 Washer, thrust 2
79 213416**| Ring & Pinion Set, Rear (Blade or Drawbar End) 1

SEE NOTE ON PAGE 6 BEFORE ORDERING
213417** | Ring & Pinion Set, Front (Engine End) 1
SEE NOTE ON PAGF 6 BEFORE ORDERING

80 213418 Housing, pinion bezaring 1
81 213419 Cover, pinion bearing 1
82 213420 Gasket, bearing cov:~ 1
83 213421 Shim, brfa-ing cover 4
84 213422 Shim, bering cover 4
85 213423 Washer, thrust 4
86 214596 Spacer, pinion bearing 1




6 of 9
pr PORTLAND, ORE®SON  Eng. Endr 214465
WAGHER:"< D.B. End 2 14 4 6 6
AXLE ASSEMBLY (98" TRACK) Rel: 2-13-69
Engine End - 108326
Drawbar End - 108327
W-50~-P
ITEM FWD NO. DESCRIPTION Qry.
87 213425 Washer, flat 1
214597 Bushing-Taperlock - NOT ILLUSTRATED 1
87a 213426 Carrier Assembly, Rear (Blade or Drawbar End) 1
87a 213427 Ccarrier Assembly, Front (Engine End) . 1|
88 207559 Nut - Wheel 20
89 207558 Stud - Wheel 20
90 | 204133 | Nut - Stud 20
Bolt - Axle to Pad 1-14 x 10% Lg. Gr. 8 24
Nut - High - Fibrelock 1" NF 24

** NOTE: BE SURE TO CHECK UNIT MASTER CHECK SHEET,
AXLE SECTION, FOR AXLE ASSEMBLY NUMBER ;
LISTED FOR LOCATION (ENGINE END OR DRAWBAR 5‘
OR BLADE END) BEFORE ORDERING THIS ITEM.




EFWD wacner- |
s; |

o

7 of 9
PORTLAND, OREGON Eng. T‘Tnc’.r 214 4 6 5
D.B. End 21 4 4 6 6
AXLE ASSEMBLY (or Blade) Rel: 2-13-6

(BRAKZ GROUP)

BRAKE ASSEMBLY

S

27 78 39

NOTE — ORDER BY PART NUMBER

@ Do Not Use Ilustration Reference Numbers




8 of 9

pr WAGNER - PORTLAND, ORGEON Eng. End[2 14 4 65

D.B. End 21 4 4 6 6
AXLE ASSEMBLY Rel: 2-13-69
BRAKE GROUP
(20 X 7)

ITEM FWD NO. DESCRIPTION Qry.
1 214598 Slack Adjuster 2
2 214599 Washer 4
3 214600 Quad Ring 2
4 214601 Snap Ring 2

s 214602 | Dust Shield, R.H. 2

214603 Dust Shield, L.H. 2
6 214604 Capscrew 8
Capscrew Lockwasher 8
7 Lockwasher 4
8-13|{ NOT USED
14 214605 Capscrew 4
15 214606 Bracket - Camshaft 2
16 214607 Bushing - Camshaft & Spider 4
17 214608 Washer 3
18 214609 Snapring 4
19 518270 Spider 2
20 NOT USED
21 214610 Shoe Assembly 4
22 214611 Lining 8
23 NOT USED
24 214612 Capscrew - Flathead 64
214613 Lockwasher 3/8 AH 64




9 of 9
Fwo WAGNER~ PORTLAND, OREGON Eng. Endrz 14465
D.B. End 214 4 6 6
AXLE ASSEMBLY Rel: 2-13-69
BRAKE GROUP
(20 X 7)
ITEM FWD NO. DESCRIPTION Qry.
Nut - 3/8" - 24 64
25 201243 Spring - Return 2
26 207773 Pin - Anchor 4
27-29| NOT USED
30 201070 Setscrew 4
33 214620 Camshaft - R.H. 1
214621 Camshaft - L.H. 1
34 NOT USED
35 214616 Roller - Cam 4
214617 Roller - Pin 4
36 214618 Roll Pin 4
37 N.S.S. Pin - Spring Return
214635 Brake Drum - NOT ILLUSTRATED 2
38 201064 Air Chamber - NOT ILLUSTRACTED 2




l of 1

's 15342
B/M 3340
Rel: 8-5-66

REGON

b, O

LT-¥M - 19300 - Tend

ANTBNWISSY T13I3HM

RTLAN

FWD mc.;]

(thwd
1434 89 wa..:s

vall




1l of 1

PORTLAND OREGON
pr WAGNER ~ [518756—578757
B/M 4172
DUAL WHEELS Rel:2-20-69

for 23.1 - 30 Tires
98" Track Axle

e T : -~

210888 Inner Nut 518756
207559 Outer Nut Inner

518757 10 each required
Outer




l of 1

pr WAGNER PORTLAND, ORESON [5 15 30 8

B/M 3340
WHEEL ASSEMBLY Rel: 8-5-66

DUAL - INNER

-

.

Part No. 515341

|
Wheel Center 1
|
|

/_ \ y e .. Z Z ya
U
210888 Inner Cap Nut 12
207559 Outer Cap Nut 12

NOTE: WHEEL CENTER ONLY SERVICED AS REPLACEMENT
PART - OTHERWISE ORDER COMPLETE ASSEMBLY.




Page 1 of 4

Fwn WAGNER"“- PORTLAND, OREGON [ §1Y7 226

B/M 3657
SCHEMATIC -~ AIR Rels 3/22/67




Models WA-14 WA:=17

PORTLAND, OREGON r 5 1 3 0 €
B/M 3657
PLUMBING - AIR Rel: 3-22-67

ITEM FWD NO. DESCRIPTION QrY.
1 517226 Schematic - Air Plumbing 1
2 209396 Adapter 5
3 209667 Hose Assembly 1
4 209304 Adapter 4
5 | 207900 Quick Release 2
6 209397 Adapter 2
7 209922 Hose Assembly 3
8 209917 Plug 2
9 212557 Treadle Valve 1
10 209798 Adapter 3
11 209923 Hose Assembly 1
13 209399 Adapter 1
14 209317 Adapter 1
15 209414 Adapter 1
16 209920 Adapter 1
17 207917 Check Valve 1
18 Street Ell %" Pipe 1
19 Bushing 3/4 x % Pipe 1
20 209711 Hose Assy. 1
22 207904 Tank 1
23 209924 Hose Assy. 1
24 207901 Safety Valve 1
25 Bushing 3/8 x 1/4 Pipe 1




3 of 4

‘ pr WAGNER— PORTLAND, ORGEGON {517 226
B/M 3657
_ Rel: 3-22-67
PLUMBING - AIR
Models WA-14 WA-17

ITEM FWD NO. DESCRIPTION Qry.
26 Tee 3/8" Pipe 1
27 209926 Hose Assembly 1
28 209927 Hose Assembly 1
29 209928 Hose Assembly 1
30 Close Nipple 3/8" Pipe 1
31 209391 Adapter 1
32 208930 Governor 1
33 209953 Tee 1
35 | 209952 Tee 1
36 Bell Reducer 1
38 209929 Hose Assembly 1
40 209930 Hose Assembly 1
41 210738 Elbow 1
42 209390 Ndapter 1
43 209579 Clamp 15
44 207905 Tank Strap 2
46 209394 Adapter 1
48 207903 Drain Cock 1
51 Bushing 1/4 x 1/8 Pipe 1
52 211949 Micro Brake Lock 1
53 209932 Hose Assembly 1
54 209931 Hose Assembly 1
55 515002 Bracket - Brake Valve 1




PORTLAND, OREGON

4 of 4

[s 17226

B/M 3657
Rel: 3-22-69
PLUMBING - AIR
Model WA-14 WA-17
ITEM FWD NO. DESCRIPTION Qry.
503252 Mounting Plate- Quick Release Valve Not Shown 1
504991 Clamp - Hose Not Shown 2
209698 Hose Clamp 1
209696 Hose Clamp . 2
209702 Hose Clamp 2
Weld Stud - % - 20 NC x 3/4" Lg. 18
Lockwasher - %" 18
Flatwasher - %" 18
Nut - Hex % - 20 NC 18
Weld Stud - 3/8 - 16 NC x 3/4" Lg. 6
Lockwasher - 3/8" 6
Flatwashexr - 3/8" 2
Flatwasher - 7/16" 4




1l of 2

FEWD WAGNER~c. ] PORTLAND, OREGON (212557
WM~326-A
TRBADL:I:P:LICA:ION VALVE REL: 6-7-66

7
10
W\
29
V/4
A 7 =
\ {
e
,,J
-2
| 19
4
28
21 9 Ly7 8
54" -




2 of 2

PORTLAND, QREGON [;l 2 55 7

WM-326-A
REL: 6-10-66

 TREADLE APPLICATION VALVE

AIR BRAKES
ITEM FWD_NO. DESCRIPTION QTY;
212601 REPAIR KIT (Contains Items Marked*)
212602 REPAIR KIT (Contains Items Marked XX)
*g DUST BOOT 1
b3 SPRING CUP STOP . 1
*15 | XX EXHAUST SEAT TUBE ASSEMBLY 1
*16 | XX EXHAUST SEAT TUBE GUIDE 1
*17 | XX EXHAUST CHECK 1
*18 | XX SPRING 1
*22 | XX "0" RING ' 1
1 <23 |xx "O" RING 1
*24 |XX SEAT RETAINER RING ' 1
*25 | XX "O0" RING 1
*26 | XX "0" RING 1'

NOTE: For Parts Nct Contained In Repair Kits
Order By Illust. No.




o

h4

FWD WAGNER:~c

PORTLAND, ORESON

l 207917

CHECK VALVE - AIR

e W
G A .

b bbb

ITEM PART NO, DESCRIPTION * QTY,
1. 206324 BODY 1l
2. 206328 WASHER 2
3. 206329 VALVE SEAT 1
4, 206334 DISC-VALVE 1
5. 206333 SFRING 1
6. 206332 VALVE STOP BUSHING 1
7. 206330 SCREW CAP ASS'Y, 1
8. 206331 SCREW CAP 1

FADM MW ERe2



1 of 3

HYD. TANK -FRONT

B/M 4609

Rel: 1-6-69 % J -
S21870
! & 206320 x29° %
iy
I

e 2446
PuMi

4 To| PIPE REDUCER

1" CLOSE NIPPLE

1T'PIPE ELBOW
; L= Yoo b
202947/&

521749

&
L

206320 x 13"

=
-

521656
o, é |
203515 — :

(i)

ﬂ

[N .

F _/ FILTER (
2‘%5‘23992 Al l" PlPE ELBOW ‘ (
®*
A ) G 20976\ )
12— LG NIPPLE
3 CLOSE
NiPPLE 508487 jﬁﬁ
A 3 PIPE ,
PLUG ‘
3 2144 76
i :\;E ELBOW (4 REQD) ~ A eeop.) F50
2 To 3 NPT-REDUCER 6o & [L4-é9
4 BUSHING 8T Jo [27et
A { 1565 C [t-13-D
(114G 1B [\ 1--8 Finav
NN A 238 FINAL :
NCN NO. DaTE SUB ASSY. QUAN,
€. M. Ne. REVISIONS [V}




ey

/ 505457
PIPE ELBOW 90" 4\
g/ 2 CLOSE NIPPLE
20320 x 29"

214468
PuUMP

' 209202
209166

5218716
a5 7 m@<
2071260

214515 209715 521747
/(ru_-,‘) &
214453
' g{ VALVE
SET @ (2oo TOo
1200 PS|

C_ 1009
ELBO\NCj p Q

\X\PPLE

T+ m
Pf“” E—
y TS

Uy

02423 Q1260
L e [L14-e9 wrT.
T fo 1-727-¢1 Moterial l
E K< ) FWD WAGNER~- PORTLAND, OREGON
2 —§ ,lz?lgiésat;\'::: : mi :1 %‘% oawn, PAULL. [oam 12-D- @8 |om A —
NO. Date we assy. | Quan. mooe cow | mME SCHEMATIC - | cawa.wo.
: REVISIONS USAGE £, 4607 HYD. iMPLENMENT 52 l 747




2 of 3

PORTLAND, OREGON [5 217 47

FWD wacner-

B/M 4609
Rel: 1-6-69

HYDRAULIC IMPLEMENTS
WA-14 WA-17

ITEM FWD NO. DESCRIPTION ' Qry.
208092 Hose Assembly 1
214515 Hose Assembly 1
207260 Hose Assembly ' 2
206320 Hose - Suction 13" Lg. 1
206320 Hose - Suction 29" Lg. 1
209423 Plug - "O" Ring 1
209166 Adapter 1
209202 Adapter 1
507070 Adapter 1
209715 Adapter 1
209761 Adapter 1
214478 Adapter 4
203515 "O" Ring 1
210758 Filter 1
214453 Valve 1
214468 Pump 1
508487 Pipe Fitting 2
510171 Gasket 2
521656 Flange Fitting - Rework 2
521749 Pipe - Pump Section 1
521876 Tube Assy. 1

Close Nipple 3/4 NPT 2




3 of 3

pr PORTLAND, OREOGON l 5217 4 7
WAGNER ~c B/M 4609
HYDRAULIC IMPLEMENTS Rel: 1-6-69

WA-14 WA-17

ITEM FWD NO. DESCRIPTION Qry.
Pipe E1l 900 - 3/4 NPT 2
Pipe E11 - 90° 1" NPT 2
Close Nipple 1" NPT ‘ ' 1
Reducer 1 - 1/4 to 1" NPT ' 1
Plug 1/2 NPT 4
1" x 2 - 1/2" Lg. Nipple 1

521870 Dipstick Assembly 1




1l of 4

I oain oy

(&) osu/ ON

Y- wtm@V@

.mRoON m

@./-#1 3790037

INVL IVTY

FHT N7 LS TOL \

We/reo2 —

@ REGCLO

06x [
@:W&kn\\( /

b1
osx 750 1) mvaS
mRm\w‘
IovHSINVIDS /O mdem:h
INOI=F NO LINOWV

®®mo_Nm

L2125 31238 OXH DUVWINS L Can, Tl i e | ] 0t
— w599 921 e o wew| CE R ( Tortsd | E—
NOOSIO ‘GNYUIOI -+ HENOVM GMaA T
“ (L RS S B
o |
O
] oo
2 .
979 x dIN.2 o
&1 sz © FIGVUS TV
% S s 0622 75 007 OL UOFT
= FINSSTIS TAI NOITHD
m co+805 (©) ITON
NV IV7y
=X 3\\.3&6%@
914 woilod !tummmo\m@ 16207(@)
\ £8r602
¥314107.2(2) Ex toc202(17) © N
2an 8 - @ ' Dllwmhnom@ ——t—
300X 266£02(E) IS \
Lsoies Lbé202 )
® = © SIEs RY

O /@&R& D/ wﬁ‘“
2061 G e )

_giens{Loe)
cotrr2 (HO2)

£ R

L34
LN T % 0 hav
W3IDNCRA
ZL\O\S ON
v,
I dvmﬂ _Am
Lam 2y %
Nuo:a
w v m::mON

- P12,
OmmeN\‘ @
LOZGOZ @

J‘mNQN
- @LO 2

_P.O_me

R IEAL S

Hez
1eelne

(#7>)

‘TAD DILS AT

1)
Lozste ﬁ ]
AWU@' / Lrﬁ\’ 1

2£2¢€12 65




2 of 4

FWD PORTLAND, OREGON B 2165 7
WAGHRR:= B/M 4397
SCHEMATIC Rel: 12-12-68

HYDRAULIC - PLUMBING
WA-14 WA-17

ITEM | FWD NO. DESCRIPTION ary.
1 Nipple - 2" NPT x 6" Lg. 1
2 Elbow - 2" NPT x 90° _ 1
3 508409 Pipe 1
4 504083 U-Bolt : 1
5 510382 Plate 1
6 Coupling - 2" NPT 1
7 Reducer - 2" x 1-1/4" NPT 1
8 King Nipple - 1-1/4" NPT 1
9 202947 Hose Clamp 4

10 202948 Hose - 50" Lg. 1

11 206701 Adapter 1

12 209536« Flange 12

13 203446 "O" Ring 1

14 212344 Pump 1

15 209485 Adapter 1

16 213712 Hose Assembly 1

17 210774 Adapter 1

18 211141 Flow Control Valve 1

19 208713 Adapter 1

20H 211400 Hose Assembly 2

20T 511318 Tube Assembly 1

21 209483 Adapter 4




3 of 4

EWD PORTLAND, ORGGON 5 21657
WAGHER: B/M 4397
SCHEMATIC Rel: 12-12-68
HYDRAULIC - PLUMBING
WA-14 WA-17
ITEM FWD NO. DESCRIPTION Qry.
22H 211321 Hose Assembly 2
22T 512266 Tube Assembly 1
23H 211481 Hose Assembly . 2
23T 512267 Tube Assembly 'l
24 510171 Gasket 2
24T 511315 Tube Assembly 1
25 209207 "O" Ring 1
26 209758 Adapter 1
27 Reducer 1" - 1/2" NPT 1
28 510172 Adapter - Oil Filter 1
29 209413 Adapter 1
30 521656 Flg. Plate 1
31 Pipe Plug - 1-1/4" NPT 1
32 203516 "O" Ring 1
33 210758 Filter 1
34 Nipple 1" NPT x 3" Lg. 1
35 Elbow - 90° 1" NPT 1
36 207938 Hose Assembly 1
37 209419 Adapter 1
38 Reducer 1-1/4" NPT - 1" NPT 1
39 213236 Valve | 1
40 211397 Tee 2




4 of 4

[521657

pr PORTLAND, OREGON
WAGNERR we B/M 4397
SCHEMATIC Rel: 12-12-68
HYDRAULIC - PLUMBING
WA-14 WA-17

ITEM FWD NO. DESCRIPTION Qry.
41 514024 Bracket 1
42 518693 Tube Assembly 1
43 208373 Hose Assembly 1
44 211688 Grommet 4
45 201456 Clamp 3
46 209166 Adapter 1l
47 Reducer - 1-1/4 x 1/2" 1




PORTLAND, OREGON l 21 2 34 4

L-20112 IBCC

(ccwj
Rel: 5-18-66

FWD WAGNER!~c

HYDRAULIC PUMP - CESSNA




2 of 2

212344

FWD WAGu!ﬂmcf © PORTLAND, QREGON

HYDRAULIC PUMP - CESSNA

L-20112 IBCC
(CCW)

Rel:

5-18~-66

ITEM FWD NO. DESCRIPTION QTY .|
1% 20€862 Back Plate Ass'y 1
2 | 206863 Thrust Plate 1]
3 206864 BecAdy & Dowel Ass'y l':
4% 212259 Dr:ve Gear & Shaft Ass'y {(Keyed) 1
5 2068¢F Diaghrzgm 1
6 2068¢; Nylatrorn Gusket 1
7 206863 Protactor Casket 1
é' 20€869 Mouid=d “V" Seal 1
9 | 206870 Scring 2
0 206871 Steel Rall 2
1i= 206872 Front Flate Ass'y 1
12 206873 Shaft Sesl 1
13 | 206874 Tie Bols 4
14 206875 Tis Bolt 4
5% 206876 Idlay Sezy Ass'y 1
le Snapr Ring {(Inci. w item- 4 & 15 =

No+ 80.d Sey.arately) 1
* SOLD AS ASSEMBLY CNLY




0
4 w0
1
s o
™
ooy 8
~ o
oNjN
U4 .
Yl
M ~ ]|
z
o
L4 [+ 4
< A
= o~
°| &5
s| g«
z O X
«
BN
- —
. ] [ |
j | do
B
(7))

-

CRd

j#ﬂ??




-
K 2 of 2
BRwel romviamp, omceon |51 223
k ) B/M 2898
i STEERING CYLINDER ‘Rel: 9-30-65

s (3-1/2 x 20")
ITEM FWD NO. DESCRIPTION QTY.
1 512230 Barrel & Base Ass'y 1
2 505350 Bushing 4
3 502086 Collar 2
4 512256 Stem & Eye Ass'y 1
5 505518 Packing Gland 1
6 505519 Stem Packing 1
7 505520 Packing - Nut 1
8 505521 Piston 2
9 505522 Piston Spacer 1
10 | 505523 Piston Packing 2
llb 505524 Head - Retainer Ring 1
12 206313 Wiper - Scraper | 1
13 203440 "O0" Ring '4
14 203527 “O" Ring - Packing Gland 1
5 206308 Back~-Up Ring 1
le 508277 ~ Pin-Stem & ‘Anchor Ends 2
17 Nut-Piston-1-1/8-12-Nylock~Stop 1
Set Screw-1/4" (Not Illustrated) 1
Bushing-Reg.Mach,~1-1/2 x 10 Gauge (Not illustrated) 4
Lube Fitting-1/8 PTF x 11/16" Lg. Moo e 1
204501 Bearing (Not Illustrated) 2
209488 Adapter (Not Illustrated) 2




1l of 2

WD WAGNER ~¢ PORTLAND, OREGON [ 5090 13 3

N-20208-IADC
o Rel: 6-22-66
CCW

12 13

non

AP~ JYDRAULIC
SERIES

‘s

Py




2 of 2

[2 09033

WD WAG"!H'N&% PORTLAND, QREGON

PUMP - HYDRAULIC

N-20208=IADC
Rel: 6-22-66

“"H" SERIES
ITEM FWD NO. DESCRIPTION QTY.
1 212638 Cap Screw 4
2 212639 Back Plate Ass'y 1
3 212640 Body Ass'y 1
4 212641 Drive Gear Ass'y 1
5 212642 Diaphragm (Wear Plate) 1
6 212643 Backup Gasket 1
7 212644 Diaphragm Seal 1
8 212645 Front Plate Asshky 1
9 212646 Shaft Seal 1
1 .0 Snap Ring N.S.S. (Include with 4 & 11) 1
11 212647 Idler Gear Assky 1
12 208889 Springs 2
2

13 208912 Steel Balls







2 of 2

PORTLAND, OREGON
FWD waonms- [ 210758
FILTER - HYDRAULIC OIL Rel: 11-25-64
ITEM FWD NO. DESCRIPTION Qry.
1 210154 Cap 1
2 210153 Screw 1
3 210155 Spring 1
4 210156 Spacer 1
5 210157 Guide 1
6 1/8" Plug 1
7 \Not Used | Indicator 1
8 210158 Locknut 1
9 210159 Valve-Bypass 1
10 210765 Head 1
11 210161 Seal 1
12-17( 210162 Back-Up Washer 2
13-16} 210163 Gasket 2
14-15| 210117 Element 1
18 210164 Spring 1
19 210165 Housing 1
20 210166 Gasket 1
21 210167 Center Post 1




1l of 4

EWD W‘GNERlNQi PORTLAND, QREGON 210947

HYDRAULIC VALVE
2 SPOOL

ITEM FWD NO.

DESCRIPTION

210948

210949

210950

211003

This illustration and Parts List covers a 2-spool
unit with parts quantities for same. Valves with
more spools use same parts in corresponding quant-
ity increases. |
NOTE: Valve body and spool assemblies are not

available as service parts.

The following are part numbers for valves with
additional spools:

3 spool valve

4 spool valve

5 spool valve

6 spool valve

FORM-NW 6584



< B
<
YOV o
GO (et
ey Q)
N &

OREGON

PORTLAND,

FWD WAGNER~c.

PLVE

\/

3

TLIC




EWD WAGNERwc.

3 of 4

PORTLAND, QREGON 2100947

Rel: 3-31-65
LJ\ HYDRAULIC VALVE
2 Spool

ITEM FWD NO. DESCRIPTION QTY.
1 211107 Plug — Relief Valve 1
2 211108 "0" Ring 6
3 211109 Spring 1
4 211110 Poppet 1
5 211111 "O" Ring 1
6 211112 Back-Up Ring 1
7 211113 Sleeve 1
8 206975 Poppet 1
9 211114 Spring 1
J 211115 Adj. Nut 1
11 211116 plug - R.V. Pilot 1
bl2 211117 Nut 1
13 211118 Adj. Screw 1
14 206974 Castle Nut 1
15 211119 Spring Guide 2
16 211120 Cap Screw 1
17 211121 Spring 1
18 211122 Cap 1
19 211123 Ball 2
20 211124 Ball 1
211125 Roll Pin 1

FORM-NW 8554



4 of 4

IewD WAGNER~e. PORTLAND, QREGON 2100947

: Rel: 3-31-65

LJ HYDRAULIC VALVE
2 Spool

ITEM FWD NO. DESCRIPTION QTY.
22 211126 Detent. Pin 1
23 211127 Cap - Plunger 1
24 211128 Spring 1
25 211130 Spring Guide 1
27 211131 Spring 1
28 211132 Seal Plate 4
29 211133 Wiper Ring 2
30 RD. HD. Cap Screw - Use local supply

FORM-NW 6854



PORTLAND, OREGON

Page 1 of 4

( 2109438

FWD WAGNER~c]

VALVE - HYDRAULIC
(Husco - 2 Spool w/l Float)

<
Te}
N N
-
N ol \
8\“ o
o\
*~— | \
j00] ‘ \ :
ot T
N~ 1
-
©
0 |
- ~ 4
-8 L
: N b W4
:! 7 igﬁ -
™ \ “E =
ANT™ AT
‘I_ \‘\y_!‘\
A .
J L
=] N 7 / 7 A
Cao |l Y o == %
7 A, .y N D A 1
—_ F\//j }/‘7 ]{1%/1! | L L L LA VA
NI 57’ yorrzzA .
Ao j F VA Y > Y
2R 7
///

3203-48
Rel. 1-5-66




FWD WAGNER®c/

PORTLAND, OREGON

Page 2 of 4

210948

VALVE - IYDRAULIC
(Husco - 2 Spool w/Ll Float)

3203-483
Rel. 1-5-66




Page 3 of 4

! EWD WAGNER~c. PORTLAND, QREGON 210094 8
VALVE - HYDRAULIC 3203-48
(Husco - 2 Spool w/1 Float) Rel. 1-5-66
ITEM FWD NO. DESCRIPTION QTY.
1 211132 Seal Plate 6
2 211452 Round Head Machine Screw 6
3 N.S.S. Plunger ' 1
4 211133 Wiper 3]
5 211108 "O" Ring 11
6 N.S.S. Plunger 2
7 211712 Sleeve 1
8 211107 Plug 1
9 211713 Piston 1
10 211714 Poppet 1
11 211715 Back~-up Ring 1
12 211716 “O" Ring 1
13 211717 Spring 1
14 206986 “O" Ring 1
15 211718 Back-up Ring 1
16 211719 Poppet 1
17 211720 Spring 1
18 211723 Washer 2
19 211724 Acorn Nut 1
20 211721 Adjusting Screw 1
21 211725 Nut 1
22 211119 Spring Seat 4

FORM-NW 88354




FWD WAGNER:~c

PORTLAND, OREGON

__Page 4 of 4

2 10948

VALVE -~ HYDRAULIC
(Husco ~ 2 Spool w/1l Float)

3203-48
Rel. 1-5-66

ITEM FWD NO. DESCRIPTION 1OTY .
23 211121 Spring 2
24 211120 Capscrew 2
25 211122 Cap - Plunger 2
26 211125 Roll Pin 1
27 211127 Cap -~ Plunger 1
28 21126 Detent Pin 1
29 211130 Spring Seat 2
30 211128 Spring Detent 1
31 211124 Ball 1
32 211123 Ball 3
33 211129 Plunger End 1
34 211131 Spring Float Plunger 1
35 211726 Plug 1
36 211727 “O" Ring 1
37 211728 Plug 3
38 211729 Poppet 3
39 206979 Spring 3
40 211730 Plug 1
41 211731 "O" Ring 1
42 N.S.S. Valve Housing 1
43 211451 Capscrew 6

NOTE: Body and Plunger (Spool), items 3, 6 and 42
not sold separate

FORM-NW 65354




3
PORTLAND, OREGON 21 4 4 5 3

FWD wicner-

3302-66
VALVE - IMPLEMENT Rel: 1-31-69
WA-14-17
GP 3 i} YOXE
B . AR
i_L " :
R L
’ 3\\
N \ N% SN
YT HS 2
A4 NN i’ \\ | | \
) ]
W HAINZ :
™ (5 p 4 Ay N
bl
48 Iy X : 10
. 1
14
12
! 11 N
22 T ™
1 m
1 } 11
Q0




2 of 3

[ 214453

FWD PORTLAND, OREGON
WAGNERR 3302-66
VALVE-~IMPLEMENT Rel: 1-31-69
WA-14-17 '

N.S.S. NOT SERVICED SEPERATELY

ITEM FWD NO. DESCRIPTION Qry.
1 N.S.S. Spool - Float
2 214034 “O" Ring 4
3 214038 Rd. Head Machine Screw 4
4 N.S.sS. Spool - Double Acting 4
5 214033 Seal 4
6 214035 Seal Plate 4
7 214032 Relief Valve Sub-Assy. 1
8 N.S.S. Body
9 211727 “O" Ring 1
10 211726 Plug - R.V. 1
11 214031 Spring Seat 2
12 214030 Spring 1
13 214029 Spec. Capscrew 1
14 214028 Cap - Lunger 1
15 214623 Spring - Detent Plunger 1

* 16 214626 Pin - Detent 2-13/16 Long Beyond Spool 1

214506 Pin - Detent 3-1/4 Long Beyond Spool 1

17 214625 Sleeve - Detent 1
18 214626 Plug - Detent 1
19 214627 Snap Ring - Detent 1
20 214628 Cap - Detent 1
21 214629 Ball - Detent 4

- 22 214630 Ball - Detent 1




3 of 3
pr PORTLAND, OREGON [ 21445 3
VALVE-IMPLEMENT Rel: 1-31-69
WA-14-17

ITEM FWD NO. DESCRIPTION Qry.
23 214631 Spring - Detent 1
*24 214632 Spring Seat -~ Detent 31/32 Long. 2
*24A 214031 Spring Seat - Detent 11/16 Long 1
24B 214505 Spacer Use w/short spring seat on float spool 1
25 214041 Poppet - Check Valve 3
26 214039 Plug - Check Valve 3
27 214040 Spring - Check Valve 3
28 206980 "O" Ring - Check Valve 3
29 214042 Socket Hd. Capscrew (Not Illustrated) 4

* CHECK LENGTH OF PARTS TO BE REPLACED TO IDENTIFY
CORRECT PART NUMBER FOR REPLACEMENT




1l of 2
pr PORTLAND. OREGON ‘[2 1l 4 46 8

WAGNER ~ Tt T T B-15512-1MC
PUMP - HYDRAULIC ) Rel: 1-16-€9




2 of 2

| 214468

' PORTLAND, OREGON

FWD  waoues- B-15512- 1MC
PUMP - HYDRAULIC Rel: 1-16-69

1ITEM FWD NO. DESCRIPTION Qry.
1 214502 Tie Bolt 4
2 210908 Tie Bolt 2
3 214324 Tie Bolt 2
4 214325 Back Plate Assembly 1
5 208890 Body 1
) 208896 Drive Gear Assembly 1
*7 208892 Diaphram 1
*8 208893 Phenolic Gasket 1
*9 208895 Protector Gasket 1
*10 208891 Moulded V Seal 1
*11 208889 Spring 2
x12 | 208912 | Steel Ball 2
13 214327 Front Plate Assy. 1
*14 208897 Shaft Seal 1
15 208894 Idler Gear Assembly 1
214503 Major Seal Repair Kit 1

(Includes all parts marked *)




1l of 3

PORTLAND, OREGON l 521801
WAGNER:~c. ‘ B/M 4606
: CONTROLS - IMP..EMENT Rel: 12-20-68
WA-14 WA-17

|
4

L
(‘ . ~2072¢e (2®me@D. )
i

v

W

G-

-5 WASH'R.
y

/owlPn

‘ *103335
(2 ea)

]
Qe




2 of 3

521801

wp PORTLAND, OREG6ON
= WAGNER .. '

CONTROLS - IMPLEMENT
WA-14 WA-17

B/M 4606

Rel:

12-20-68

1ITEM FWD NO. DESCRIPTION Qry.
521801 Control Installation - 2 Spool 1
52176l Handle Column Assy. - 2 Spool 1
502408 Shaf t Assy. - Column 1
502409 Shaft -~ Column 1
502376 Handle - Shaft 1
521762 Tube Assy. - Outer 1
521763 Tube - Outer 1
503273 Handle -~ Outer 1
502680 Bushing - Bronze - 7/8 x 1 x 1 2
503304 Support Assy. - Column - 2 Spocol 1
503305 Tube -~ Support - 2 Spool 1
503284 Bracket -~ Support 1
503277 Bushing - Bronze - 1-1/4 x 1-3/8 x 1 2
502386 Arm - Shaft l\
503285 Arm - Outer 1
509198 Pipe - Imp.. Handle 2
207266 Handle Grip 2
503287 Tail Bearing Assy. Column 1
503288 Tube -~ Tail Bearing 1
502680 Bushing - Bronze - 7/8 x 1 x 1 1
521802 Linkage Assembly 1
510703 Shaft - Linkage 1




3 of 3

FWD PORTLAND, ORESON ls 218001
WAGNER: B/M 4606
CONTROLS - IMPLEMENT Rel: 12-20-68
WA-14 WA-17
ITEM FWD NO. DESCRIPTION Qry.
Bushing - Machine - Reg. 7/8 x 12 Ga. 2
Gl104787 Clevis Pin - 1/2 SAE 2
Gl04039 Clevis - 1/2 SAE Light 2
Cotter Pin - 7/64 x 5/8 6
521495 Link - Valve Control 4
503205 Rod 1
Gl03495 Clevis Pin - 5/16 4
Washer - Plain - 1/2" 2
521803 Bell Crank Assy. 2
521805 ‘Arm - Short 2
521804 Arm - Long 2
510673 Pipe - Bell Crank 2
G271287 Lube Fitting - 1/4-28 2
504294 Bushing Bronze - 7/8 x 1 x 1/2 4




@OOmNON&

o

SILeOZ

gzzeoz () T

2vre0T
PPecOs

€62LOZ

B

\J

AMoE3 3aid ¥ ()
AagiN IS0 B

9

NI 0LV -GO28 |GBF LI 2] 100aS £

1=DosY | £OQOI1Z] NCOdS 2

5 F

+-502¢ | ©O86012Z] "1004S &

Sl -POTE | 6960OI12Z| NO0OuS Y

YR CIFIEIS

GP-€O0l% | IPGOIZ]| 10045 £

L-20tE LPGOIZ | "oode 2

_ [
9
_/.Ovho._u v

SN BOAONIAA [N AMa E-P N

o]

SHNULEd L2304 BATWA

COSEOS (

LNawandaw! asr 2% Yy wvin - | T TR
PD_Noc..NéBm-. DNLVWIHDS s SooeJl.o: e | asevem uve o | NON
==l el s o
HODINO ‘MY UNOS +UENOV GM2
2 e A1ddIN 35012 Z (it
o\ pe
T €z¥coz .S¥-MOe13 3d1d.2
o L1212 ond
“ 4W SIe60S 3d1d .m LSLOIZ
q = 3ddINONIA. 2 (@) —
/ .
173 g- T .S1-6€#107 ()
4 \ L4
314dIN ZZ % LaN T 201602 4 |
moa13 3did ¥ () ‘ Loz
g © | ) 231114 i, {
t B
4 OO0 [ ) [/ L N
[}
%_ 11015 '
00%! ® 135 |
YA TR S19¢0? _
LLBOTS
L6e122s 1L602(3) "
"
222602 Q) [




pr WAGNERwe |

PORTLAND,

OREGON

2 of 3

[5 22197

PLUMBING HYDRAULIC IMPLEMENT

WA-14 WA-17

¢

B/M 4624

Rev:

3/27/69

ITEM FWD NO. DESCRIPTION
522197 Schematic Hydraulic Implement I
3 210758 Filter - Hyd. 1
4 520887 Flange 2
5 207981 Hose Ass'y. 1
6 209714 Elbow ‘1
7 210948 Valve - Implement 1
8 211674 Hose Clamp 2
9 King Nipple - 2" NPT 1
10 207988 Hose Ass'y. -1
12 509315 ‘Elbow 'L
13 Close Nipple - 1 1/4 NPT 1
14 208233 Pump =~ Implement 1
15 203446 "O" Ring 1
16 207239 Flange 1
17 209762 Adapter -1
18 209266 Hose Ass'y. 1
19 201439 Hose Suction - 15" Lg. 1
21 203515 "O" Ring 2
23 | 510171 Gasket i wlf
Elbow - 1 1/4 NPT 2
26 509946 Adapter 1
509948 Extension 1
27 209715 Elbow 1

arv.|



3 of 3

o AND,
pr WAGNER PORTLAND, OREGON [5 22197
B/M 4624
Rev: 3/27/69
PLUMBING HYDRAULIC IMPLEMENT
WA-14 WA-17
iTEM FWD NO. DESCRIPTION Qry.
28 Elbow - 45° - NPT 1
31 Close Nipple - 2" NPT 1
32 212187 Adapter 2
33 Plug - 3/4 NPT 2
34 Nipple - 1 1/4 NPT x 2 1/2
35 | 209423 "0" Ring Plug 1
36 503503 Dip Stick Ass'y. 1
208202 Filler Cap 1
503504 Dip Stick 1




l of 3

pr PORTLAND, OREGON IS 22199
WAGNER: <

GNER"- | B/M 4622
Rel: 3/27/69

CONTROLS - IMPLEMENT
(3 Spool - Husco)

WA-14 WA-17

207266 (3 REQD.)

522254 522255 71 (esm)
L A '2' EF.
1] I/ —_— l
1 ]ll' 1]1'
-E SO — imzz:_? )
s D ¢
: &b
-, 521282
E/ ASSY.
21% ;
i
]
‘ |
am
r——a}— 4-zone BOLT
x 1% Le
204 5
z 205




2 of 3

pr PORTLAND, OREGON [ 522199
WAGNER!~c. B/M 4622
Rel: 3/27/69
CONTROLS - IMPLEMENT
(3 Spool - Husco)
WA-14 WA-17
ITEM FWD NO. DESCRIPTION Qry.
522199 Control Installation - 3 Spool -1
521822 Handle Column Ass;y. = 3 Spool 1
502408 Shaft Ass'y. - Column 1
521883 Tube Ass'y. - Inner 1
502680 Bushing - Bronze 7/8 x 1 x 1 2
521885 Tube Ass'y. = Outer 1
503277 Bushing - Bronze 1-1/4 x 1-3/8 x 1 2
503297 Support Ass'y. = Column - 3 Spool 1
503281 Bushing Bronze - 1-5/8 x 1-3/4 x 1 2
502427 Arm Shaft 1
503285 Arm - Innerx 1
503286 Arm - Outer 1
509198 Pipe - Imp. Handle 2
503287 Tail Bearing Ass'y. - Column 1
502680 Bushing Bronze 7/8 x 1 x 1 1
521887 Linkage - Ass'y. L
Mach. Bushing - Reg. 7/8" x 12 Ga. 2
521888 Bell Crank Ass'y. 1
G271287 Grease Fitting - 1/4-28 1
504294 Bushing Bronze 7/8 x 1 x 1/2" 2
522195 Bell Crank Ass'y. 2
G271287 Lube Fitting - 1/4 - 28 2




3 of 3

pr PORTLAND, OREGON |5 22199
WAGNER:~¢. B/M 4oz
Rel: 3/27/69
CONTROLS -~ IMPLEMENT
(3 Spool Husco)
wWA-14 WA~-17
ITEM FWD NO. DESCRIPTION QrY.
504294 Bushing Bronze 7/8 x 1 x 1/2 4
503205 Rod - Control 3
G104039 Clevis - 1/2 SAE Light 3
G103498 Clevis Pin - 1/2 SAE Hard 3
G9421090 Clevis Pin 3/8 - Hard 3
521889 Link - Valve Control 3
207266 Handle Grip 3
G271291 Lube Fitting ~ 1/4 28 5




[+ 020
O
N\
o~ (a2}
W
(o1 o] ‘
s aoaxa ‘vay
e ﬂ u,ZONem 1NN YNNG I
Lalies _ o1 ¥ix I~ otk nog 5
: _,_
[ 4,
H by
¥ LSRYOL - o
| :
! : .
_
1. -
— - - ]
z
o}
[V}
w E or812s
=l &%
° 82
. E u wﬂ_.w - J— - I
o = §
z
< W ~— __
- = © i
- (O] . e i
-4 (o) ﬁ N
o) E o ! H
a o — X 11
Nt _l\_ _f
"_
X L
234WNa 12— W ||
[ __
4 |
Ul
o (€2
Qoa2°'va 7 ,,_ SOS00%

Srp1~7 NN vNes
0

4 xvzﬁaﬂ_bOm/

aNoN3 «.W

W’
l|
!J

oNHeNg | ¥YPIL 7_
A3NE ORYYIL AN

m.
8
3
m
k




2 of 2

pr PORTLAND, OREGON I 5292518
WAGNER:~c.
¢ Rel: 4/3/69
B/M 4608
PTO IMPLEMENT
(15 Gal. Pump)

ITEM FWD NO. DESCRIPTION Qrty.
522518 Installation 1
521820 Bracket 1
204857 V-Belt 5
214480 Pulley - 2A6.0-QD 1
214481 Bushing - Hub - 3/16 Keyway 1
500505 Key Guide 4

Bolt 3/8" ~ 24 x 1 1/4" 4
Nut 3/8" Fibre Lock 4
Washer 3/8" 8




o) [o)]
e}
N ~ |
o<
U4 Nl O
(o] oot
. o
1 . W &
N =
=0
Sy e e s ~
’ - @32
(@oaw 2) 3NOZ- S ~1AN <2mm\m 7 e oY
T
A3INNG ) ’
/
z ! .
o . T P02 l___ |
® [ .
w = i _
« Do« [ S T T T 6S6023%
o] AoE Vo \ \ _
. U |
w = — quzo_-m ~AARADS LES
& -
b 3 _
< a4 (aoaz 2)11o0a 90 w_xuz ON-W
- L2}
r = iaA0a0aEa0acat) —_—-
-4 B
. - z 2
a . < _<
o (@o3a 9)inoa 15T anO2- 1 oz
=Y 5 !
/M E (ao33 ©)a3HSY MO0 T ‘
: LOBPSOS
| ,
]

L |
T " _ T
ik ! i (332) 2ABNIANVA
:" _._" NOILYASIA
[N [id

< >
) — 1
~
A~ t ,\_\/

m.
z
q
3
m
i




2 of 2

PORTLAND,
pr WAGNER!~¢ p. oREsoN [ 522519
B/M 4605
Rel: 4/4/69
PTO STEERING PUMP
wA-14 WA-17
ITEM FWD NO. DESCRIPTION Qry.
522519 P.T.0. Installation
520959 Arm Ass'y. - Pump Torque 1
520963 Pad - Torgue Arm 1l
521519 Adapter - Pulley to Pump 1
Bolt - 1/2-20 x 1-1/2 2
Bolt - 1/2-20 x 2-3/4 2
Bolt - 1/2-20 x 7 2
Nut - 1/2-20 Fiber Lock 6
Set - Screw 3/8-16 x 3/4 1
505807 Ring - Pilot 1




FWD WAGNER!~e

PORTLAND, OREGON

FLOW CONTROL VALVc

206316 Spring

206317 Snap Ring

. Control Valve Sub-Ass'y,

2ii .

BODY NOT SOLD SEPARATELY,

ORDER BY COMFLETE ASS'Y, NUMBER ©

A



~ ~
1. =-253- 2
BRAKE LiTE
oane ‘z’oozve s
ANEL 1736
*m20098 - FROMNT VIEW - o573
i
r!-___V,___.-‘;, — B i R i e — = ———e—ree—
.
’ P
t 4
:
! PLLG (u;_\ - i Al Press.
| | Peess. ! )
) *210744 20296, H * 214330
I TON&S | c.C
i : —
| 4
f .
! E
J
I - -
R SR _‘______\____-_“__ _________________ ——— _— —
7
ENG . EMERG,
PRIMER, - GLOW PLUG o CABLE EY 51'Az1' HEAC \_111 Reu \.!'\" uiﬂm oeﬁmﬁx
07162 SW® 207165 “212192 “zo71%% sw*200272 swé200272 AL Sw 205010 '7.09:.0‘
#si5re2 R 206357 * BosoZB 1‘50501.9 At soso3s
GLOW PLUG LITE PUSH BUTTON WIPER SW. m Fan PAMBL LTS
“207 66 SW? 204747 v20027Z sw - 2“.!0 SwI2008810
RIS2iSDZ R*s085082 RS B2079
K INSTALL OMLY FOR ACCESSORIES
CALLED QUT ON MASTER SHEET
AND PLUG EMPTY HOLES .
SN2
@ ™
511265 \
i BLE. 46 BLE.
218 BLLE x 40" L [
W. on é
GLOW PLUG RE4ISTOR “200875 3
e BLK. v
211694 516 k. .. T.I 4 B,
> 10 RED =17 g
LiTe LITE uve
3 40) <
‘o ROD <22 G, FosL -
AR PRess. fats > e
. e 3.
c-c \& %80« 22 puy Tem PoTY
“le Bk, XIS ‘i Bk,
4
‘lawepn iz S
( %l YELLOW « 36"
re
H ‘e RED x 22 [ ( L
"o swe x 24 ( E r 1
( 212 GRN. % 1 & [ ‘14 RO % 20" L
>
[ “orep x 35" L L
( *2 pw i [ [(coeeccs
¢ [s2eeox7- ‘iz rep 1o .
: s
O € ¢y @ {aace ) O O
"y Pl oer. Bow.  WTR. (] v st | gury, CAeE GLOW PLUG wo PRIMER.
L1 TE 8 g
LT Sw.
‘2RO B tio 280 X 12
*ia RED x 18"
i *12 ona. x 35 .
: 414 YeLLow X 38"
i L0 2eD x 40"
| /
S[e It
3(a]|%(e|7|8})9 0
SIS SISISSINIININ PANEL JIGWED FROM REAR
ROOTSl




BRAKE LiTe

/ ‘200278

517363
/
/

52159|

—

- Za;zaz

PAMII. LTS
W 208810
e s20749)

214330 (.m ~
s‘ ——
(Zar
—c'—

| A

GOVERMNY
See

U IAIQ LsT

GG

L

(x=rY
Eusive o PERSLEE

Fr.ZDSm

21z800
g O ENGING

SN2 ooz 214102 200856
@ TN aogEse ax e
D —
511265 : == )
\n !: :i
e
- L_z—-
24385
; 206936 (nv’: & COPPER TUDR X & LONG
. ex 209298
A zvma
209952
2082083
(e=x77)
§neT couman.
TO GLOW
PLua
Z2oN6e2 To P.T
PRIVEE, PUMP
) O 208150
w PRIMER. (Yax8\)
W —_—
209807
NoTe: Nore:
NEGATIVE SEE INSTRUMENT ‘\ ‘\
GROUND FOR PART LI1ST FOR WIRES
ALT. SYSTEM AND TERMINALS
WY
— [
o i e - LAV CETE T ) (MM R
e 1= o waar Jous ]  woen  |oww]| mme INGTRUMENT PANEL ASS'Y. =g
C.N. e, aeViSiOns, ULt 4 64 1 15231




2 of 5

[s 21591

pr PORTLAND, OREGON
WAGNER "~

INSTRUMENT PANEL ASSEMBLY
WA-14 WA-17

B/M 4611

Rel:

12-20-68

ITEM FWD NO. DESCRIPTION Qry.
520995 Instrument Panel 1
517363 Name Plate - Brake Light 1
206357 Name Plate - Eng. Emergency Pull to Stop 1
208054 Name Plate - Mico Switch 1
521592 Name Plate - Start 1
505028 Name Plate - Head Light 1
505029 Name‘Plate - Rear Light 1
517201 Decal - Voltmeter 1
517363 Name Plate - Emergency Brake Light 1
520792 Name Plate - Glow Plug 1
520791 Name Plate - Panel Light 1
214368 Tachometer/Hourmeter 1
204747 Start Switch 1
207155 Switch - Ignition 1
214330 Gauge - Air Pressure W/Low Air Light 1
211745 Gauge - Engine Water Temp. 1
214336 Sender - Engine Temp. 1
211580 Gauge - Engine Oil Pressure 1
206996 Gauge - Fuel 0il Pressure 1
211338 Voltmeter 1l
207162 Primer - Engine 1
207166 Light - Glow Plug Indicator 1




PORTLAND, OREGON

3 of 5

{5 21591

FWD 'AG'QIH"* B/M 4611
INSTRUMENT PANEL ASSEMBLY Rel: 12-20-68
WA-14 WA-17
ITEM FWD NO. DESCRIPTION Qry.

200278 Light - Red Indicating 1
207465 Mico Switch 1
211694 Light - Instrument 1
207165 Switch - Glow Plug 1
200272 Switch - Toggle 2
208810 Switch 1
200274 Circuit Breaker - 30A 1
200273 Circuit Breaker - 20A 2
200375 Resistor - Glow Plug 1
200256 Junction Block 1
202889 Switch - Pressure 1
214335 Adapter - Hobbs Switch 1
212300 Adapter - Oil in Engine 1
209425 Adapter - 0il on Gauge - Engine 1
209934 Adapter - Air on Gauge 1
209317 Adapter - Fuel Pump 1
209952 Adapter - Fuel 2
209298 Adapter - Fuel 2

Pipe Coupler - 1/8 NPT 1

Copper Tube - 1/8 x 6 Lg. 1
214102 Hose Assy. - Eng. 0Oil 1
208856 Hose Assy. - Eng. Oil 1




FWD wicunn-

PORTLAND, OREGON

4 of S

[s 21591

INSTRUMENT PANEL ASSEMBLY
WA-14 WA-17

B/M 4611

Rel:

12-20-68

ITEM FWD NO. DESCRIPTION Qry.
212192 Pull Control Cable - Eng. Stop 1
Hose Assembly - Air 1
208150 Hose Assembly - PT Fuel 1
208209 Hose Assembly - GP Fuel 1
205202 Plug - Inst. Panel 1
210744 Plug - Inst.‘Panel 2" 2
511265 Mtg. Plate - J-Block 1
511112 Mtg. Bracket - J-Block 2
Wire - Red - #14 x 12" Lg. 1
Wire - Blue - #14 x 40" Lg. 1
Wire - Black - #16 x 15" Lg. 1
Wire - Red - #10 x 35" Lg. 1
Wire - Red - #12 x 7" Lg. 1
Wire - Orange - #l12 x 35" Lg. 1
Wire - Red - #10 x 40" Lg. 1
Wire - Green - #l2 x 18" Lg. 1
Wire - Black - #12 x 18" Lg. 1
Wire - Yellow - #16 x 35" Lg. 1
Wire - Red - #1l4 x 15" Lg. 1
Wire - White - #16 x 3" Lg. 1
200248 Terminal 28
200247 Terminal 12




FWD wacnn-

PORTLAND, OREGON

5 of 5
[5 21591

INSTRUMENT PANEL ASSEMBLY
WA-14 WA-17

B/M 4611
Rel: 12-20-68

ITEM FWD NO. DESCRIPTION Qry.
Wire - Blue - #10 x 24" Lg. 1
Wire - Yellow - #14 x 35" Lg. 1
Wire - Red - #14 x 4" Lg. 1
Wire - Red - #16 x 22" Lg. 3
Wire - Red - #10 x 9" Lg. 2
Wire - Red - #10 x 3" Lg. 1
Wire - Red - #12 x 8" Lg. 1
Wire - Red - #1l0 x 12" Lg. 1
Wire - Red - #1l2 x 18" Lg. 1
Wire - Black - #l6 x 6" Lg. 2
Wire - Red - #10 x 17" Lg. 1
Wire - Red - #14 x 20" Lg. 1
Wire - Black - #1l6 x 20" Lg. 1
Wire - Black - #16 x 30" Lg. 1




l of 2
B/M 4607
Rel: 1-15-69

BRA L ENG HEAD RERR TACH [N KEY cLow
BRAKE LOCK TEMP Lr LT, Houv R RZSISTOR sw PLut STRAL
SW. Iw S W Borrown

6‘\ 3 ‘.

3 5
i K
: § 3 ¢ B e 3
N ¥ 9 3
Q‘ \\‘ Q < N ] / ,
//, /"
712 B ’
8 1 (2) 20631
& (2) 20032
SEE PANEL CRLLED
OUT OV MASTER SHEET L
PAR
VAL
| io|o|e|o]|ele{o|e} suucTmon BLace
|1 zléla sle|7laj2je] 200280 (man)
L (2 S S 2 I (R | 521732 HAANESS
%z BLK. W.P
- 214 QR0
] 2 mP/GAN fiP[:
1 E ;
[ (4) 20631
{4) 2069
- - - - - w 1 E a
521731 :
! g
a o S2/047
| gl ® MARNESS 212978
I - P MCUNTED {
12 gD . AT CLUTCH
SEE DI
alow B P | ‘ ] —
PLUG [ ]
44 =e0 L wute ed37 |
1 2Py :
T N 3 FEEU ]
ENGINE 2 A g ’ g
~ARNESS £ N
3 F] |
21605 B4 5 ! ' -BATTERY HARNESS
210016 REGULATOR | | |0 | 51659
RELAY 22884 Rox]
(2€E.) s~ol(_( W %
e N t=eR) T __]
%4 BLx & WHITE
‘14 BAVE & WHITE o
-
2140 .
ALTERNATOR \@aT & & Re0
DO vor ¢ ¢
POLAFIZE ‘e RED
enG TEMP SENDER ) ‘207133
-~ " ~ - .
“2.a83¢ STARTER.
T S ST EY S NESHTIVE GEI.//VODED

oy B TS S aeo TEFAUNF LS

(
(




521730

CLow
PLVE STRRI
S W BUTrTON
.
@ gl
Q N
V2 B
(2) 206328 ESAR LIGHTS
?,2 {2) 206327 BEMXKETS

202889
PRESS. BW.

PARKING BRAKE
vaLve (eee. AR)

2.4 RO

WP/GAN r,qu:
{4) 20G32%S HEADLIGHTSD
() 206927 BRACKSTS

S2/847

HMRRNESS 212973

MOUNTED UNDER FLOOR
AT CLUTCH PEDAL.

SEE DETAIL

| -BATTERY HARNESS
= 51699}

‘oo
‘oo
‘R0

1
b =

- FLoom X

4 = <~

¢ A}
\0-32 sa../r 212973
w/noT (484D . SWTCH

521877 s

4 NG BOLT « 2

4 -NC NUT

N~ CLuTOH PEDAL ARM

- A e
¢ 200220 ‘zoozzo -
BATTERRY BATTERY DETAILT)
SWITCH MOUNTING
‘207133
| STARTER
. lvﬂ
Ntprial
- I AGINER—
NEGATIVE GRIIIVDED T ST e e e obadudhod rowTRD omtoon
» _ LT " Twa 4 & e PAOLL Joum 126 o B]en st —
A Ao JEF AN S N B it e atsv | oware ‘=cen wowlme NIRING DIAGRAM [
Cnoe ) Wact A O 7 D s 521730




2 of 2
PORTLAND, ORGGON Is21730
B/M 4607
WIRING DIAGRAM Rel: 1-15-69

WA-14 WA-17

ITEM FWD NO. DESCRIPTION Qry.

| 200220 Battery 2
206325 Light - Sealed Beam 6
206327 Bracket - Light 6
207133 Starter D/R 1113771 1
211140 Alternator D/R 1117756 1
202889 Switch - Park Light 1
521731 Mounting Plate Assy. 1
200258 Series Parallel Switch D/R 1119844 1
210015 Voltage Regulator D/R 9000590 1
210016 Relay D/R 1116895 1
212884 Shock-Mount Kit - Regulator D/R 1919066 1
514410 Harness Assembly - Relay 1
520795 Harness Assembly - Engine 1
521877 Bracket - Fail Safe Start 1
212973 Switch 1
Bolt - 1/4 NC x 2" Lg. 1

Nut - 1/4 NC 3

Screw 10-32 x 3/4" Lg. 4

516591 Harness Assembly - Battery 1
521847 Failsafe Start & Heater Harness 1
521732 Chassis Harness Assembly 1




FWD WAGNER!~c

PORTLAND, OREGON

1 of 1

[s 21531

SWIVEL ASS'Y - SEAT

ITEM

PART NO. DESCRIPTIOCLI Qty.
NO. '
1 “21332 Base Ass'y ({(incl. items 2; 3 & 4) 1
2 200238 Bearing (Mot iilust.) 1
3 503370 Bushing " " i
4 /3" ube Fitting A
5 503373 Latch & Hand.e Ass'y i
& 503332 Collar Ass'y .
7 521819 Post é Plate Ass'y
3 Bolt, 3/8" - 20 x 37;" é‘
9 200246 Knob L




Hh

lo
4
’;_

2
2 &

F

SN

PORTLAND, OREGON

[S)]

N

66

FWD WAGNER!~e
l: 12-17-68

R

SEAT ASSEMBLY BOSTROM

3

ADJUSTER SCRE ™ AND LEVER ASSY,

FORM-NW 6894



Page 2 of 2

PORTLAND, OREGON l

214428

SEAT ASSEMBLY BOSTROM

26657-1
Rel: 12-17-68

ITEM FWD NO. DESCRIPTION Qry.
FOLLOWING ITEMS ONLY SERVICED FOR REPAIRS
3 214484 Bearing 4
6 214485 L.H. Housing Bearing 1
7 214486 R.H. Housing Bearing 1
21 214487 Shock Absorber Kit 1
24 214488 Bearing 1
55 214489 Seat Qover Kit 1
57 214490 Back Cover Kit 1
FOLLOWING NOT ILLUSTRATED
509340 Arm Rest - R.H. (Not incl. w/Seat Assembly) 1l
509341 Arm Rest - L.H. (Not incl. w/Seat Assembly) 1

NOTE: For complete Seat Assembly w/Arm Rests

order #521416




FWD WAGNER!~c.

L7127 1R

(7]

11 e

- \\\\\BI#/ (0

1 of 3
!

i
Rel: 7-11-66

Cab Assembly (80lid Glass) FWD #505529 - B/M 1152
Cab Assembly (Sliding Glass) FWD #505530-B/M 1172

™. Models WA-9, 14 & 17
= WI-14 & 17

WC-17

PORTLAND, OREGON

.....




FWD WAGNER!~e

PORTLAND, QRESGON

2 of 3

r

Rel:

7-11-66

( CAB ASSEMBLY (Solid Glass) FWD #505529 - B/M 1152
y CAB ASSEMBLY (Sliding Glass) FWD #505530- B/M 1172
Models WA-9 14 & 17
WI-1l4 & 17 - WC-17
ITEM FWD NO. DESCRIPTION OTY.
f 1 502598 Cab Assembly 1
{Less Doors, Glass and Hardware) 1
2 211155 Motor-Wiper,Electric 1
3 511249 Bracket-Wiper Mounting 1
4 203089 Latch, 2
5 202228 Arm - Wiper 1
6 202229 Blade-Wiper 1
7 502590 Windwhield Glass (Solid) 2
7 503591 Windshield Glass (Sliding) 2
8 200326 Windshield Moulding-Retainer
(136" Long) 2
9 203037 Windshield Moulding-Innerlock
(136" Long 2
10 502586 Hinge-Door,Short (R.H.) 1
11 502600 Door Ass'y-(Less glass & Moulding) R.H. 1
12 502588 Glass-Cab Sides 4
13 200326 Moulding-Retainer-Cab Side-67" Long 4
14 203037 Moulding=Innerlock-Cab Side-67" Lg. 4
15 502599 Door Ass'y-L.H.(Less Glass & Moulding) 1
16 203155 | Handle- Door 2
: 17L 203154 Lock-Door - L.H. 1
\\I 17R 203052 Lock-Door - R.H. 1
18 203150 Bar-Sash Lift 2
19 502589 Glass-Cab Door (Solid) 2




—

PE
i

'3 of 3

FWD WAGNER'~e PORTLAND, QREGON I
‘ Rel: 7-11-66

CAB ASSEMBLY (Solid Glass) FWD #505529 B/M 1153
CAB ASSEMRLY (Sliding Glass)FWD #505530 B/M 1171
Models WA-9, 14 & 17

WI-14 & 17 - WC-17

ITEM FWD NO. | DESCRIPTION QTY.
19a 503590 Glass-Cab Door (L.H.-S1liding) 1
'19a 503861 Glass-Cab Door (R.H.-S1iding) 1
20 200326 Moulding-Retainer=Cab Door-74" Lg. 2

i

21 203037 Moulding-Innerlock-Cab Door-74" Lg. _ 2
122 502583 Hinge-Door-Long (L.H.) 1
| 23 200325 Bumper=Rubber {Door) 2

Optional Eguipment

24 207906 Horn Ass'y 1

25 203236 BRlower Fan-Cooler 1

Not Illustrated

511382 Cab Harness 1

VSll418 Harness-Panel to Cab 1

Optional Equipment - Not illustrated

203238 Spot Lights

204785 Dome Light . 1
| 204796 Cigar Lighter 1
203278 Rear View Mirror
i 203234 Defroster Fan 1 1

’ 203235 Heater 1




1 of 1

pr PORTLAND, OREGON | B/M 4625
WAGNER:«c. ReI: 473769
AIR CONDITIONER
WA-14 WA-17
ITEM FWD NO. DESCRIPTION Qry.
214511 Mtg. Kit & Clutch Frig #91-03909 1
With 1 75T Belt
214641 Cab Unit Frig #91-11558 1
214642 Hose Kit Frig #91-06791 1
214643 Compressor Frig #60-00585 1

NOTE: FOR PARTS & SERVICE ON ABOVE,
SEE YOUR NEAREST CUMMINS ENGINE DISTRIBUTOR




Y

PORTLAND, OREGON T 1

‘ L A
FWD WAGNER~« - BN
2o

Rl R ASSEID.TY AN

® @@ &

~.TEs FOR ITEJS 13 AMD ABOVE, SEE B/M's ATTACHED.




2 0f 2

NOTE: SEE ATTACHED B/M's FOR ALL OTHER ITEMS

PORTLAND, ORGGON | 211844
RADIATOR ASSEMBLY 2333%2/2/66
ITEM FWD NO. DESCRIPTION Qry.
211844 Radiator Assembly (Include Items 1 thru 14)

1 202874 Fill cap 1
2 213032 Tank-Top 1
3 213034 Gasket 3
4 213031 Core Assembly 1
5 213035 Side Plate - R.H. 1
6 213036 Side Plate - L.H. 1
7 213034 Gasket 3
8 213033 Tank - Bottom 1
9 Bolt - 5/16" N.C. x 1" Hex Hd AR
10 Lockwasher 5/16" AR
11 Nut - 5/16" N.C. AR
12 Overflow Tube 1
13 Overflow Tube Clip (Incl. w/Item 6)

14 203056 Drain Cock 1




F w D WAGNER~

l of 1

PORTLAND, OREGON [ B/M 4399
RADIATOR SHROUD Rel: 1-20-69
&

ATTACHING PARTS
Model WA-17 - for 211844 Radiator

ITEM FWD NO. DESCRIPTION QTry.
15 506669 Gasket - Top Connection 1
16 508069 Connection - Top 2
17 200302 Clamp - Hose 4
18 200298 Hose - Top - 2-3/4. x 32" Long 2
19 506669 Gasket - Bottom Connection 2
20 519134 Cooler - Trans. 0Oil 1
21 200302 Clamp - Hose 8
22 200299 Hose - Bottom 2% x 19" Long & 1 Pc. 5" Lg. 2
23 521824 Shroud Assembly 1
24 505697 Radiator Shock Pad 2

FOLLOWING ITEMS NOT ILLUSTRATED

Grill Assembly - NOT USED
521821 Screen Assembly 1
521520 Hood Assembly 1
209127 Clamp - Hood Hold-down 4
517041 Brace - Radiator 2
200301 Hood Cushion Tape - 7/16 x 1 x 36" Long 1
521583 Hood Support Assembly 2
517033 Bearing - Hood Shaft 2
207262 Bushing - Hood Shaft 2




e
° 0 n_
~ b
. 9
b i !
e
[ -
G4 )
oDl
B2
N TR ¢
z
(o]
]
w
=
o]
o
z
<
"
-
o
(o]
a
[ ] [ ]
- 0N




2 of 2

PORTLAND, QREGON 12 0 2 2 5 8

SBG~14-0271
AIR CLEANER

14"
ITEM FWD‘NO. DESCRIPTION QTY.
1 207889 Cover Ass'y
2 205239 Cover Gasket S
3 205240 Thumb Screw
4 205268 Gasket Washer S
5 202942 Element Ass'y S
6 205718 Inner Cover
7 202943 Inner Cover Gasket S
8 207890 Upper Body Ass'y
9 202944 Element Gasket S
- 10 205244 Over Center Cover Clips
11 202945 Restriction Cap
12 207891 Body Clamp Ass'y
13 202946 Body & Cup Gasket S
14 207892 Lower Body Ass'y
i5 207893 Cup Clamp Ass'y
le 207894 Cup Ass'y
17 NOT USED Element Guide
18 208136 Service Gauge (Not Illustrated)
} NOTE: Parts marked with letter "S" are recommended
Dealer and Fleet Operators stock items.
For other parts order by Item Number




]l of 2
204375

SBG-16-0341

(AIR CLEANER)

(16")

PORTLAND, OREGON
@

1
2.

 [FWD WAGNER-
.




s

PORTLAND, OREGON

2 of 2

204375

AIR CLEANER -

16”

SBG-16-0341

ITEM FWD NO. DESCRIPTION Qry.
1 207895 Cover Assembly 1
2 205257 Cover Gasket 1
3 205240 Thumb Screw 1
4 205268 Gasket Washer 1
5 205710 Element Assembly 1
6 205711 Inner Cover 1
7 205712 Inner Cover Gasket 1
8 207896 Upper Body Assy. 1
9 205248 Element Gasket 1

10 205244 Over Center Cover Clips 3

11 202945 Restriction Cap 1

12 207897 Body Clamp Assembly 1

13 205245 Body & Cup Gasket 2

14 207898 Lower Body Assembly 1

15 207899 Cup Clamp Assembly 1

16 207926 Cup Assembly 1

17 Not Used| Element Guide

18 201544 Service Gauge 1




l of 2

53

[ AIVAID WY 2190 ovn SNOISIAZS oNND
S5 F_oWom,_ NOILYITIVLSN!  Ful {moe ioow wvoo | atsv e uve o | NON
{74 v - _AUJ.. 21-2) ..S—i_ v v |22 CINRTY 1 yrid
NODIWO ‘ONYN0S ~YUENOVM QM ; ,
_!— musow — W G — =
[9))]
6 .
! A3IAN3L »
N W y INGIS 3xw A
-t ! Is ~. .
W ~
~
<}
(1) N TR
= — = —~
N W IIILNI ) ] ;!
o M Sk _ |
. | — y
MO D AAS T -
— I_thF
1] i _ i
S0 _
(2) vezsoz S R
Sb2L02 _+ : 4
T ' i
» . _ : i
/ ‘ i
\ MO _ |
i \ _ _
+ — .
1 ! _
estLizs “ LSOVHX3 aas “ _
1
i | N
LosooZ ! ! i
||||| \/J/l\ O, D¢ I9O2 PR g -||4A_! |
R [}
=k T _\J . €IPPI2 o Luw,r -
t ' i / " N {
! ; R = L
| | I -JLt : e
i
L Al [ R — k- S
| _
N )

OLILOS -

(5) @102 > : ~ 3iwans ;v -
SLIgeIZ C = | | ‘ 2852207 - !
' _ _vl | - 221206
1 S T I
o r% A /
g . . B
[ H B
! |
| | ~o%2902
/




F w D WAGNER

PORTLAND, ORESON

2 of 2

[5217 58

AIR CLEANER INSTALLATION

WA-14, WA-17

B/M 4612

Rel:

1-6-69

ITEM FWD NO. DESCRIPTION QryY.
202258 Air Filter - 14" 1
205234 Filter Mtg. Bands 2
205230 Air Inlet Hood 1
208136 Filter Gauge 1
214463 Reducer 6 x 5 1
506122 Pipe Assy. - Air Cleaner Inlet 1
507170 Pipe - Filter to Engine 1
200307 Elbow - Rubber 90° 1
207148 Hose Clamp 6" 5
207245 Hose Clamp 6%" 1
213178 Connector - Rubber 1
200286 Filter - Lube 0il 1




£ 2

1 of

J2ozLiS NOILLY TSN H3LT1S HiY 20vSN stosiagy_ TV D e
l\cxu””.u.“_ GTF) _ FQuN:N [FIST] _ 52%.‘-“ ;N;.Mo\ M\u.mw&: z<\=o MNQM . = mlmﬁ V~ - ¢\\$ an UWNNON ] S
NOOIO ‘ONVILIO: - MINOVAA QM un\\n# i o Ll Muum m oM
o _ LIVM ﬁvmw A
INISEEIEES
LIS DMLI-DM LM (1Sb2L07
LIS-H4S715OM e bI-YM-12) b2 GO
ST MBS (Cm INOHS
P.//
&~ o " o
L MO0 335 7 _— : B
S (43N b8eIG-~ ] j
DN B .
— Y — _PIFYM
M_mw /_ BI-YM-R9CO m/ _ Sobr 0% @ I
N - A | , LIgISTI5S \ R
LJJ,:r o ;-I;.ui:_.%,uﬂoom _ _ j :
Srai3 335 (T35 ] e LN f | “
P : . AN . ' !
\\_ T N _ C \ ——- ".m _ "
" / o | | “" __ | "
_ N _ et i |
. __ o _ L - ,"/ |
] w - RERAE =t
: _ ” \ N ‘ i \\/I#/ !
by jeamor | _ _ / N
. -~ - L« . _ /,/ “ + |
f ,\/I\\\w//\ \/l\w/\.\J _lﬂ T,W_\\ 3 “ \ N M/ \\ “
N\VWWOON T ‘ * /m”_ _ _ . _.l :nv“ m_ _ m m ~_|_1 .//
o S -
821905~ _ ! roo l | i Al
, . ] L 5 § muamumd g
Gl = - =G |
. H | , W - ‘ J\ i L—W‘.
5, 861L02" | | | , 7
| _ o (8rigE eI
QE0007 , Lo
_ Lo ) o b -vM- 852 20e
o - T T BWM 992016 - S
- { — — - v/ ‘ - -
/1545 Z1-45 LIE-JS ..mq Lig um DARELS LIS-DM7ZI-DM N_&k.wAMvONL
IO WM ESZ 207 - L.JﬁN_ L LIS OMZLI-IM-279£ 806
LIZOM A ..V\,)




Page 2 of 2

- EWD wacuer- PORTLAMD, ORESON l = 17202

B/M 1687
Rel: 8/14,/¢"
INSTALLATION ~ AR CLEANER

Model - WI-Ll7

ITEM FWD NO. DESCRIPTION Qry.

204373 Aly Firlrer 1

212185 Filter Mty. Zands ) z

205330 Air Iinlet Hocd - 6" 1

208136 Filte: Gaugs 1
511c42 Spmusr = Fillter Bracker

s0elis Pipe Azsy. - Alr Cleansy Inlsc i
5387ed Tuke Assy. - Ailr Intake o Comp. 1

™
[en)
[N
1
ur
B
e
rwl
o
o3
ey
m
=
ot

Pipe keducer - 6 x 5

~J

Fltow ~ Fukber - 9&0 1

[ A%
C

pa
(e
O

506128 Pipe -~ Filter to Eng. 1
207148 Hose Clamp - 6" . 5
207245 Hose Clamp - 6% } 3

206320 Hose — 45" Lg. 1

505976 Conngctor - Rubber _ 4 I. D. x 4 Lg. L
30el2% Connector - Rubber = %% 7.D. w4 L. L




NOW LV TMwiIsN 12 p Vg FOVSN SNOISIASE oN N D
Om\l _o.:Nwm A SOYH X i | cmowe uaow oo | s o nva No~N
1, v !u— F®-9.21 -.3—.) OV v 3 v vl Aewia
NOBINO INYILVOY +HENOVM GMd 1 ]
oW _
w]
3 '
2 . " [
[ BN ) . " - - T ;
-t ! X
N O 2 ‘
< \ ;
UE] M .
o) ~ _
N Q Zis002 osI2S
el bsSLizZs
ocLize $9€505 .\

s

————

(2
160125

T

Kol

Govioz /

(») ivioz

e.Otm./
vovioz / —~

>

—

m (132)
DOVLS 2\




PORTLAND, OREGON

2 of 2
[5 2175

0

MUFFLER - INSTALLATION

B/M 4610
Rel: 1-6-69

WA-14
ITEM FWD NO. DESCRIPTION Qry.
521751 Bracket - Assy. - Muffler 2
521754 Adapter - Manifold to Pipe 1
517814 Pipe - Upper 1
505365 Pipe - Lower 1
201409 Muffler 1
201404 Rain Cap 1l
201414 Clamp - 4" 4
200512 Gasket 1
521850 Flex Exhaust Tubing 4" ID 1




VQNN\W ZO\FSJW\F,\WZR LSAvHXT o 7/4_39¥sN SNOISIASY 0>w\~m.<mu

‘OM "OMNG 0%.\ 'L TS 4L L U1 dNO¥d ._w.ouOt TNYNO "ASSY NS 3iva "ON
TS 7D Q-2 | N R e ER/I w\\w.ummwn ! L TeNIE
NOOIN0 ‘ONVHEOd U HNOVAM AMA FENYAZY
- |peoW
{3
N/
~
o & o
my g \\\Aﬂ____ﬂ_:a i
- O 2 ;rﬂh -
3/ bl )
_ ™~ S _..w\\..\uo@ LLI817
‘ 2k _ (2) bIbIOZ
(BnonE e azTwasn)  §is L
MG e ==
7 " Sy = S
j OL YIVLS L |
LND-SLyvd| ! o= .
| ANIHHND _i R
AN NON 40| \
, NO'SHIANOD| 1 [ V2OWLS Hiv! TR
L 804 [3LON| |
N —bOkIU7
|o
L




;

Fage 2 of 2

‘M e gt
e o

Y 2

EWD WAGNER~c. PORTLAND, QREGON rs 1720 4
: B/M 3643
= o MUFFLER Rel: 3/21/67
_ﬁ”@mmgﬁgﬁﬁg (For Flex Pipe)

Model WC-17, WC-317 WA-14
SF-17 SF-317 WA-17

ITEM FWD NO. DESCRIPTION QTY.
517204> Exhaust Installation
516928 Exhaust Stack Assembly | 1
213177 Flex Exhaust Tubing - 4" I.D. i 39" Lg. 1
201404 Rain Cap ' 1
201414 Clamp | 2

213061 Elbow 1

FORM.-NW 6884



£6£80S KIBWISSY HYE MG Feor o T TR L5
e e A X Il WL i) &“\U T1EZO2058 79-ai-ii] v
NOOSIO ‘GNViNGd = NNOVM GMS 1
‘— 1" w P, ,|bf,.l|! e . —y
o A4
O
~N
(3]
<
~ ‘ok..h@.

Page L of 1

{6 £80S
/; 6/5005




Revised to March 1, 1961

Delco-Remy

SERVICE PARTS CATALOG

CRANKING MOTOR~--Group 79-B
Models 1113761 to 89

Page

"

SEE PAGE 2

15

1INC 48

61

Illustrations are of Typical Parts only. Fer parts not illustrated or in columns see Minor Parts Section.
(a) (a} i
Field Field {Plate i
Coil Coll — Housing Leover Sleeve | Cwde | ~pning Collar | Drive
Model Arma- — —_ Center — — — —_— . = Pinion P
No. ture L.H. R.H. | Beuring| Drive | Switch Shift Shift Pinion | Meshin: — Stop ! Assenn
— .
1 2 3 4 5 [ 7 8 9 10 11 12 13
i
-—————+1113761 1937847 1937117] 1937121 1941437| 1923287 - L 1*1937675
1113762 “ 1938859 1938360, “ “ L %1941433
1113763 “ é é 1937113 “ _1*19370%Y
1113765 “ ¢ ' 1941437 e e i o e e *1037675
1113766 “ © v “ “ 141941433
1113767 | 1937071 1937117 1937121 1909603] 1909601, . ... .| L e ] *1938010
1113768 “ “ “ 1909496 “ L
1113769 “ “ “ “ 103254 i b s . |* "
1113770 | 1937847 “ “ 1937113| 10232871 {*1037089
1113771 | 193707! “ “ 1909406 1909601} . ...} *1038010
1113772 | 1918052 é é TOISO4S] 1O1R0441 T 1119804 10142330 . . L B A S TR Ui i
1113773 | 1936455 1937117 193 71.21 1036400 19044 | 71110803 ® | BEERENIES
1113774 | 1918052 “ 191804 1946t ¢ 191425, ‘ Fluseotd
1113775 “ 1937612] 1937612 b 194185 | “1119805 . 4 1032005
1113776 | 1937071 1937117] 1937123 191984 1sas7e| ). b L R *19380i0
1113777 | 1921117 o < 1909496 mma'u—umsm 186140121 1607636 1906140
1113778 | 1911168] 1937117} 1937121] 1937113} 1885535} 1119803 “ 1906082 1906081
1113779 | 1921110 “ - 1909496] 19095747« - “ - 5
1113780 “ “ “ 1909603] 187%404|21119934) “ “ - - 19500
1113781 | 1911168 “ “ 1937113] 1911166/71119803 “ “ - PUNONT ST
1113782 “ “ “ “ 188553012 ¢ “ “ - “ ! . S
1113783 | 1918052 “ ¢ 1918048 10180443 ¢ 1914253) ... ... ! 1932031
1113784 “ é F “ “ 191119804 “ ' -
1113785 “ 1937117} 1937121 “ 1943337171119803 “ ‘ . *
1113787 | 1937847 é 4 1937113] 1931819 f.. .. |... ASHERIRE]
1113788 | 1937071) 1937117} 19371211 1909603 1909601|............... JUTDUUUTURURN I IO R E ’J‘m\()lu
1113789 | 1885624 $ é “ 1910925[71119804| 1864012] 1006082 190GOSL TwGusis TRININAL IST2R
{

9For Parts see Switch—Group 101-A.

AService by complete replacement,

41937875 is Lower—L.H. 1937876 is Upper—L.H.
1937877 is Lower—R.H. 1937875 is Upper—R.H.

*For parts see Motor Drive—Group 9.

*Lower Lever is 1030652—Upper is 1036458,
7For parts see Motor Drive—Group 7.

193894 1Y% s upper—-LUH,
©1938450 is lower - R.H. TOOR 1T is v ov— RUHL

WD, 1X, CO, 131 2-1-62 PRINTED IN U SAL



CRANKING MOTOR—Group 79-B K
Models 1113761 to 89 Delco-Remy
Page 2 SERVICE PARTS CATALOG

i

2| B
. T O 04——‘28\0 Q
INCLUDED IN 15 8 &—3—4 &pure 5iy

Illustrations are of Typical Parts only. For parts not illustrated or in columns see Minor Parts Section.

N Plate Plate Tlate
| — Insulator] Plate [Insulator — — Screw | Screw
*Frame | Assem. | Plate — — — Space Space Brush | Spring | Holder —_ —
Model — Less — Brush & Brush Ins. Crd. | (8 Req.) — — Ins. Grd.
No. C.E. | Brushes | Support| Plate Stud Holder | Holder | Holder — Brush Brush | Holder | Holder
14 15 16 17 18 19 20 it 22 23 24 25 26
1113761 1909514| 1909527 1%74847] 1909523 1907467, 1374846] 1S74848| 1871851 1606909 1861785 1909521 186178¢! 1861787

“ “ “ 3 “ 3 “ " “ - “ “ [
:: ;ggzg “ “ “ “ “ “ “ “ “« - “ « «
1113765 “ “ “ “« & @ “ W“ “ o @ @ “
1113766 “ “ “ “ “ “ & “ . “ « « w
1113767 “ “ “ “ “ “ “ “ “ « « “ «
1113768 “ “ « “ “ “ “ “ “ « “ x «
1113769 “ “ “ « " “ “ “ « “ « « “
1113770 “ “ “ “ “ “ “ “ “ “ « « «
1113771 “ “ “ “ “ “ & “ “ “ “ “ «
1113772 “ “ u u “ u « « . - . . "

1113773 1936468 “ “ “ “ “ « « “ “ “ “
1113774 | 1909514 “ “ “ “ “ “ " “ . « « “

i1 13775 “ “ “ @ “ “ “ “ “ “ “ “
1113776 4 “ “ “ “ “ “ « « “ « « ‘
1113777 “ “ “ “ “ “ “ “« I “ “ « «
1113778 “ “ “ - “ “ « “ “ i & “ «
1113779 * “ “ “ “ “ “ “ “ “ “ “ «
1113780 “ “ “ “ “ “ « « « “ “ « «
1113781 “ “ “ “ “ “ “ [ « “ “« « @
1113782 “ “ “ “ “ “ “ “ “ “w “ “ “
1113783 “ “ “ “ “ “ “ “« “ “ “ “
1113784 “ “ “ & “ “ “ “ « a “« “ “
1113785 “ “ “ “ “ “« “ « “ “ “ « “
1113787 “ “ “ “ “ “ “ “ « « “ « «
1113788 “ “ “ “ “ « |, « « |« “ P p
1113789 “ “ “ “ “ “ “ “ “ “ “«

*Includes Brake Washer (47)

Parts not listed in this Catalog will not be sold separately.



r

Delco-Remy

CRANKING MOTOR—Group 79-B
Models 1113761 to 89

Revised to March 1, 1961 SERVICE PARTS CATALOG Page 3
MINOR PARTS SECTION
IMus.
No. Name Part No. Used on Models
LOCK WASHERS
27 Lock Washer—Brush Holder Screw ___ . __.__ 120217 | All
28 Lock Washer—Brush Lead Screw . oo __._ 121841 | Al
29 Lock Washer—Brush Plate Assem. Attach. Scerw ___} 1904376 | All
30 Lock Washer—C.E., Frame Screw ____._ - 1873008 | All
31 Lock Washer—Drive Housing Serew _____._ .. .. 1873008 1115761-2-6-7-8; 71-3-6-7-8-9; 80-7-8-9
31 Lock Washer—Drive Housing Serew _______.. .. 131098 1113763- 9 70
31 Lock Washer—Drive Housing Screw __.__ oo |1900310 | 1113765; 72-4-5; 81-2-3-4-5
32 Lock Washer—Drive Housing Cover Serew _________ 121637 1113778 80 1-2-9
— Lock Washer—Ficld Coil Ground Screw ___________. 131183 1113775
34 Lock Washer—Terminal Stud - .- 1902494 All
NUTS
35 Nut—Terminal Stud (& thk) .. 120238 | All
36 Nut—Terminal Stud (¢ thk.) oo __ 120378 All
SCREWS
37 Screw—Brush Holder—Ground _ . . _____________ 132105 All
38 Screw—Brush Holder—Insulated _ .- . ______._____ 1912728 | All
39 Screw—Brush Lead Attaching . _____________ 121749 | All
40 Screw—Brush Plate Assem. Attaching . _____._____ 132760 | All
41 Screw—C.E. Frame Attaching ____________________ 1867877 | All
42 Screw—Cover Band ________ i . 132926 Al
43 Screw—Drive Housing Attaching (‘/4 28x1 7% N 1874496 All axcept 1113773
43 Screw—Drive Housing Attaching (1 -28x1) oo 1867877 1115772-4-5; 83-4-5
43 Screw—Drive Housing Attaching . _____________ 1874857 1113773
44 Screw—Drive Housing Cover Attaching ___________ 437326 | 1114778; 80-1-2-9
44 Screw—-Drive Housing Cover Attaching ___________ 132259 1143777-9
—_ Screw—Field Coil Ground _ .. _______________.__ 431942 1115775
45 Screw—Pole Shoe ___ 1843646 | All
46 Scerew—Switeh Attaching __ . __________ 1930611 | 1113772-3-4-5-7-8-9; 80-1-2-3-4-5-9
WASHERS
47 Washer—Brake—C.E. (Fiber) ____ . . _____.___ 1858490 | 1113777-8-9; 80-1-2-9
48 Washker—Brake Shoe . __ . ______ o ______. 1856819 1113777-8-9; 80-1-2-9
49 Washer—Ins. (Bushing) Brush Holder Screw _______ 1861788 Al
—_— Washer—Felt—C.E. ___ o _____. 1935255 1113773
—_ Waslier—Plain—Brush Plate Assem. Screw _______._ 810794 All
_— Washer—Space—Between Armature & Center Bearing| 1911645 1113772-4-5; 83-4-b
50 Washer—Space—Beiween Cenier Bearing & Shift
Sleeve o e 1906089 | :113777-8-9; 80-1-2-9
— Washer—Space—Between Center Bearing & Shift
Sleeve or Drive - e 1911644 1113772-3-4-5; 83-4-5
—_ Washer—Space—DBetween Center Bearing and Drive} 1907507 1113767-8-9; 71-6; 87
_ Washer—Space—Between Center Bearing and Drive| 1936638 | 1113761-2-3-5-6; 70; 87
51 Washer—Space—Cupped—Between Center Bearing
and Shift Sleeve ___ o 1906090 | 1:17777-8-9: 80-1-2-9
— Washer—Snace—D.T. 1907495 | 1.12705-7-8-0; 71-6; 87-8
— Washer—Space—D.E. 1881771 | ' 13761-2-3-6; 70
52 Washer—Ins. (73 0.D.) Terminal Stad . _____ 1861791 Al
— Washe.~-Ins. (1" 0. D) Tormanal Stad 1922457 At
—_ Washer—Insulator (£ 0.D.) Terminal Stud __._____ 1903058 1113742-5-6; 72-7; 84-7-9
—_ \\'ash:*r——l”lz\in—(}rouvd Serew 32898 113735
53 Washer—Plain—Terminal Siud . _________ 811912 -~ 1
—_ Washar—Thrust—C.E. ________ . _____ 1905014 | 1i137G1-2-3-5-6-7-8-9; 70-1-2-3-4-5-G:
83-4-5-7-
MISCELLANEOUS
54 BAND—CoOvVer oo e e 1909550 | ~il
55 BUSHING—C. B, el 38273 | All
56 BUSHING—D.E. 1938754 i :1 yTT1-8-0: 80-1-2
56 BUSHING—D.E. e 1836826 S10789
56 BUSHING-—D.E. e - 1906382 !1}37h~8-" 71
56 BUSHING—D.E. .o 1926140 P TINTRT
56 BUSHING—D.E. e 1904083 | 1172772 3 83
56 BUSHING—D.E. e 1942995 : H. .87
56 BUSHEHING-—D.E., o o o i i 19435%0 .1 o \;(‘-1-_,-0-,:\-6 70-4-5; 85
— BUSHING—Center Boarmﬂ _________________________ 1877962 : " 33777, {18
—_— BUSHING—Center Be anm,z ________________________ 1921669 ' 1137¢ ‘~'-8 9: 70-1-6-8-9; 81-2-7-3
—_ BUSHING—Center Doaving . .o .._...; 1916389 PR AR 83 1-5
— BUSHING—Center Rearine .. . ______.__. ... 1023431 RIS

Parts not listed in this Catalog will not be sold separately.



CRANKING MOTOR—Group 79-B
Models 1113761 to 89

Delco-Remy

Page 4 SERVICE PARTS CATALOG
MINOR PARTS SECTION
Tllus.
No. Name Part No. Used on Models
MISCELLANEOUS—(Continued)
— BUSHING—Cenier Bearing oo 1916438 | 1113769
— ‘BUSHING—Center Bearing o cceocamccaamccmeaa 1941439 | 1113761-2-5-6
57 BUSHING-—Ins. Terminal Stod oo 1906046 | All
— BUSHING—Ins. Terminal Stud o oo 1937116 | All except 1113775
58 CABLE e 1909848 | 1113772-3-4-5-7-8-9; 80-1-2-3-4-5-9
— CLIP—Terminal Stud e mmeeerrmem 1937665 | All except 1113775
—_— CLIP—(Retainer Ring)—Lever Shaft ____________ 9415234 | 1113773
59 COLLAR—Between Armature & Center Bearing
(112-0.D.) oo e 1919853 | 1113767-8-9; 71-6-7-9; 80-7-9
COLLAR—Space—Between Armature & Center Bear.| 1936466 | 1113773
—_— CUP—Felt Retainer—C.E. e 1935256 1113773
60 GASKET—Center Bearing oo 1914867 | 1113761-2-5-6-9; 71-3-7-9
60 GASKET—Center Bearing oo 1910353 | 1113768
—_ GASKET—D.E. Cover Plate Attaching _ oo 114659 | 1113777-9
—_ GASKET—Shift Lever Spring _ o ocemeeeeeeme 1909531 | 1113777-9
— INSULATOR—Field Coil - 1868835 | 1113763-5-6; 72
— INSULATOR—Field Coil Triangle «cemcaaoeeao 1913534 | All Except 1113733-5-6; 72
61 LEAD—Switch To C.E. Terminal o cemo— = 1908675 | 1113772-3-4-9; 80-2-3-4-5-9
61 LEAD—Switch To C.E. Terminal oo 1910134 1113777-9; 80-9
62 LINK (& Screw)—Assembly _ e 1909576 | 1113777-8; 81
62 LINK (& Screw)—Assembly - oo 1917672 | 1113772-4-5; 83-4-5
62 LINK (& Screw)—Assembly _ o ommeeeae 1936461 | 1113773
62 LINK (& Screw)—Assembly _. e 1881381 | 1113778; 81-2
_— OIL CUP—Center Bearing o 1919850 | 1113776
— OIL CUP—D.E. oot 1935402 | 1113776
—_ PIN—Attach Lever Link and Lever ___ - 1930648 | 1113773
— PIN—Dowel—Shift Lever Shaft _ .. 455776 | 1113772-4-5; 83-4-5
64 PIN—Shift Lever e 1857826 | 1113777-8-9; 80-1-2-9
64 PIN—Shift Lever _ o emece 1914258 | 1113772-4-5; 83-4-5
— PIN—Spring Retainer __ e 1917678 | 1113772-3-4-5; 83-4-5
— PIN—Cotter—Attach Lever Link and Lever .. ____ 112726 | 1113773-5
65 PIN—Cotter—Shift Lever __._ et 112726 | 1113772-4-7-8-9; 80-1-2-3-4-5-9
66 PIN—Cotter—Pinion Stop oo 454490 | 1113778; 81-2-9
66 PIN—Cotter o e 137204 1113777-9; 80
_ PLATE—Wick Retainer—In Center Bearing __._-.__ 1921662 | 1113761-2-3-5-8; 78; 81-2
67 PLUG—Expansion—C.E. _ oo ———-} 103893 | All except 1113773
&4 PLUG—Pipe—C.E. e 125947 All
- PLUG—Pipe—In Center Bearing ___ . occuooeooo 273913 | 1113773
— PLUG—Pipe—In Center Bearing (!5 Pipe Thrd.) - 125947 | 1113767-8-9; 71-7-9; 80-7-9
69 PLUG—Pipe—In Drive Housing ___ ... 125947 | All except 1113776
— RETAINER—Felt—In Center Bearing —___ ... 1916386 | 1113772-4-5; 83-4-5
—_ RETAINER—Plunger Spring oo 1917677 | 1113772-3-4-5; 83-4-5
— RING-—Snap—Wick Retainer .o 1936649 | 1113761-2-3-5-6; 70-8; 81-2-7
— SEAL—Lever Shaft (33 1.D.) e 1914373 | 1113773
— SEAL—Lever Shaft (2 1.D.) - 1916644 | 1113773
70 SEAL—Oil—In Center Bearing _ . ________ oo~ 1909498 | 1113761-2-5-6; 71-7-9
— SEAL—Oil—In Center Bearing oo 1918047 | 1113773
— SHAFT—Shift Lever ______ e 1914257 | 1113772-4-5; 83-4-5.
71 SHOE-—Pole (View notched end face down—Longer
lip on right) . 1934477 | All
SHOE—Pole (View notched end face down—Longer
lip on left) oo 1934478 | Al
72 SPRING—Shift Lever _.____ e 1864020 | 1113777-8-9; 81-2-9
—_ SPRING—Plunger Return ..o 1917676 | 1113772-3-4-5; 83-4-5
73 STUD-—Field Terminal __ e 1937115 | All except 1113775
— STUD—Terminal—C.E. ___ . meaameae .
74 WICK—Oil—C.E. e 1909560 | All
75 WICK—Oil—D.E. e 1909654 | All except 1113776; 8
75 WICK—Oil—D.E. o e 1909560 | 1113782 .
—_ WICK—OIil—D.E. e 802696 1113776
—_— WICK—Oil—In Center Bearing __ ________.____...__ 1920400 | 1113767-8-9; 71-7-9; 80-7-9
—_ WICK—OQil—In Center Bearing _____ . _____..__ 1921663 1113761-2-3-5-6; 70-8; 81-2-7
— WICK—OQil—In Center Bearing ________________... 1916387 | 1113772-4-5; 83-4-b
—_— WICK—Oil—In Center Bearing .. . o 1936465 | 1113773
— | WICK—Oil—In Center Bearing ... e 1113776

WICK—Oil-—In Center Bearing

1919851

*Terminal Stud C. E. not sold separately.

Parts not listed in this Catalog will not be sold separately.



- " REGULATOR—Group 16
Delco Renly Models 9000550-1-2-3
Revised to December 1, 1963 SERVICE PARTS CATALOG Page 1

PLATE 6002

Ilustrations are of Typical Parts only, For parts not illustrated or in columns see Minor Parts Section.

Diode &
Plate Diode & |Heat Sink
—_ Transistor|Transistor Heat Sink| — Dinde
Base - — Potenti- — Field —
Model No. Housing | Cover Gasket Driver Power ometer |Back Bias{Discharge|Connector| Silicon
1 2 3 4 5 6 7 8 9 10
e 9000590. ... oeeeecnrnae 1061571 | 1961574 | 1962035 | 1961479 | 1961480 | 1961562 | 1962585 1961952 | 2982445 | 1956486
: 9000591 S “ “ “ “ 1962323 | 1962364 “ “ 2983229 “
9000592.“ - @ “ “ [3 “ “ “ “® 2983250 “«
9000593.........oooecceecaenmrarenas “ “ “ “ “ “ “ “ 2083249 “

WD, 1X, CO, 131 5-15-64 PRINTED IN U.S.A.



REGULATOR~—Group 16
Models 9008590-1-2-3
Page 2

Delco-Remy
SERVICE PARTS CATALOG

PLATE 6002

Ilustrations are of Typical Parts only. For parts not illustrated or in columns see Minor Parts Section.

Plate
Diode Circuit Heat
— — Disai-
Model No, Zener |Capacitor|Capacitor]| Resistor | Resistor | Resistor | Resistor Lead Printed | pating
11 12 13 14 15 16 17 - 18 19 20
1056197 | 1961559 | 1961560 | 1961553 | 1961554 | 1961556 | 1963143 | 1961561 1961550 | 1961568
“ 1962674 4 1962362 | 1962363 “ “ “ “ “
“ ot “ 1962308 | 1962399 “ “ “ “ “
“ 4 “ 1962402 | 1962403 “ “ “ “ “
RESISTOR CHART
PART No. VALUE IN OHMS PART No. VALUE IN OHMS
1961568 c oo 22 1962398 o eceem e 200
1961664 e ecece e em 50 1962399 o 300
19615666 —cccneeee - - 80 1962402 .. eemcrecemcme e — e 220
1962362 e ———— 165 1962408 oo 326
1962863 e cm e 185 1963143 oo 62

Parts not listed in this Catalog will not be sold separately.



Delco-Remy

SERIES PARALLEL SWITCH—Group 100-A

Models 1119844.5

Revised to April 1, 1961 SERVICE PARTS CATALOG I'age 1
i i s 18
\(® .'/2‘//]3
i S gg;ﬂfi 11 !IZ 2
| %23 291 2
5 b/ [ ] .
; ‘l""'}g’ @@\ i
| 5
!
|
- i
|
|
l _ CPLATE 5090 |
[llustrations are of Typical Parts enly. For Parts not illustrated or in columns see Minor Parts Section.
Cap Cap Gasket
Case Assem, Cap Assem. | Contact Cover | Cap & | Gasket | Spring | Spring Disc
Model & Cover | Assem. Coil Plate — Coil — —_ —_ —
No. Coil End Center End Assem. | Plunger End Case Cap Plunger | Contact | Contact
1 2 3 4 5 6 7 8 9 10 11 12
1119844 ... 1049721| 1949730 19049732| 1949731 1949673] 1949670 1931355 1904066 1904967 1947677 1948867 1907617
1119845, ... “ 1949733] ... “ 1949715{ 1949712 “ “ ¢ “ “ “

t

SOREWS

MINOR PARTS SECTION

Part No.

Used on Models

LOCK WASHERS

1.ock Washer—Contact Terminal Scerew . __.
T.ock Washer—Contact Assem. Attaching Screw .__.
Lok Washer-—Thrue Bolt _ .-
Lock Washer—34-i6 Terminals _ -
Lock Washer—z10-32 Terminals - .-
“WUTs .
Tiit=-3,-16 Termuinals _ o e
Nit—=10-32 Terminals o - oo -

Screw—Contact Assembly Attaching ___ . __._____.
Serew—~Contact Terminal - oo

WASHERRS
Washer—Insul.—Contact Dise - . - -
Washer—Plain—Con:act Bise Spring Spacer ... ___
Washer—Plain—-%:-16 Terminals ___. ... ___
Woasher—Dlain—:-10-32 Terminals .. __.._ .-
Washer—Slotted—Contact Disc Spring Retaining .

MISCELLANEOUS
BOLT—ThtU o cme cememme oo
BOLT—THRrQ - oo e m =
BRACKET-—Cover End - o
BUSHING—Contact Dise Spring Retaining ___ ..
COLLAR-—Spacing—Contact Dise ____.____ ... ___.
“0" RING—Thru Bolt Seal __ .~

PIN—Contact Disc Space Collar Attaching _________
RING-—3nap—Contact Dise e
SPACER—Contact Assembly Attach, Screw ________

131181
131181
151182
120381
120217 |

134566
120614

1944656
43551t

1917836
18149233
812622
813767
1847238

1919655
1949674
1949717
1915669
1954619
1918621
453478
1915411
1953045

114844-5
1110844-5
ileeldd
L119844-5
1119844-5

U L119844-5

1119844-5

[REEER BRI

L116841-D

1119844-5
1119844-5
1119844-5
11198.44-5
i116844-H

11108 04
1110845
1119844
11198.1.4-H
1110344
1110804-D
1119844
TH1ERAS
1119814




REGULATOR—Group 11

Delco-Remy

Page 2 SERVICE PARTS CATALOG
MINOR PARTS SECTION
Illus.
No. Name Part No. Used on Models
LOCK WASHERS
— Lockwasher—Terminal Screw __ o ommeae 9421423 | 1119513-16
SCREWS
12 Screw—Adjusting _____ o 1944590 | 1119500-2-5-8
12 Screw—Adjusting o 1958148 | 1119506-7; 11-12-13-14-15-16-18
18 Screw—Contact Support Attaching . _____________. 1943854 | 1119500-2-5-8
14 Screw—Cover Attaching _ . ____________________.__ 1943386 | All -
15 Screw—Terminal .o emmamee 454669 | 1119515-16
18 Screw—Termingl o oo el 1914800 | 1119500-2-5-8
MISCELLANEOUS
— Shock Bracket Package . 1962629 | 1119513-16-17
-— Rectifier _ o e ———) 1966808 | 1119519

Parts not listed in this Catalog will not be seld separately.



	ALPHABETICAL INDEX
	A
	Accessory Drive Pulley
	Air Cleaner, 14-Inch
	Air Cleaner, 16-Inch
	Air Compressor
	Air Conditioner
	Air Intake Cooler
	Air Intake Manifold (Non Piston Cooled)
	Air Intake Manifold (Piston Cooled)
	Air Plumbing
	Alternator
	Aneroid Control
	Axle Assembly (83-Inch Track)
	Axle Assembly (83-Inch Track) (Brake Group) (20 x 7)
	Axle Assembly (98-Inch Track)
	Axle Assembly (98-Inch Track) (Brake Group) (20 x 7)

	B
	Belts
	Breather
	Bypass Filter

	C
	Cab Assembly
	Cam Followers
	Camshaft
	Center Driveline
	Check Valve, Air
	Clutch Pressure Plate Assembly
	Connecting Rod
	Compression Release
	Connection
	Corrosion Resistor
	Cranking Motor
	Crankshaft
	Cylinder Block (Non Piston Cooled)
	Cylinder Block (Piston Cooled)
	Cylinder Head

	D
	Dipstick
	Dipstick Bracket (Non Piston Cooled)
	Dipstick Bracket (Piston Cooled)
	Divider Box
	Divider Box Chain
	Drive Lines
	Driveline Assembly

	E
	Exhaust Manifold

	F
	Fan Bracket
	Fan Guard
	Fan Hub
	Flow Control Valve
	Flywheel Housing Support
	Front Engine Support
	Fuel Pump Drive
	Fuel Pump Damper
	Fuel Filter
	Fuel Tubing

	G
	Gasket Sets
	Gear Case Cover
	Gear Pump
	Generator

	H
	Hourmeter
	Hydraulic Implements
	Hydraulic Oil Filter
	Hydraulic Plumbing
	Hydraulic Pump
	Hydraulic Valve

	I
	Implement Controls
	Implement Valve
	Injector
	Instrument Panel

	L
	Lubricating Oil Cooler (Non Piston Cooled)
	Lubricating Oil Cooler (Piston Cooled)
	Lubricating Oil Filter
	Lubricating Oil Hose
	Lubricating Oil Filter (Remote Mounted)
	Lubricating Oil Pump (Non Piston Cooled)
	Lubricating Oil Pump (Piston Cooled)

	M
	Muffler

	O
	Oil Pan (Non Piston Cooled)
	Oil Pan (Piston Cooled)

	P
	Piston
	Plumbing Hydraulic Implement
	Power Take-Off
	PTO Implement
	PTO Steering Pump
	Push Tubes

	R
	Radiator
	Radiator Assembly
	Radiator Shroud
	Radiator Support
	Rear Cover
	Regulator
	Rings
	Rocker Levers

	S
	Seat Assembly
	Series Parallel Switch
	Scavenger Pump
	Shutdown Valve
	Starter
	Steering Cylinder
	Swivel Assembly, Seat

	T
	Thermostat Housing
	Throttle Control
	Transmission
	Transmission Clutch Release
	Transmission Filter, Plumbing and Shift Forks
	Transmission Oil Pump Assembly
	Transmission Shift Tower and Controls
	Treadle Application Valve

	V
	Vibration Damper
	Voltage Regulator

	W
	Water Manifold
	Water Pump
	Wheel Assembly
	Wiring



